Parts Manual

Power
Generation

Generator Set
50/60Hz

EK (Spec A-W)
EM (Spec A-W)

Our energy working for you.™

English 1-2010 928-0220 (Issue 3)






This Parts Manual

in groups of related item
Al

arranged

Reference Number.

These typ

ment parts arrangement.

1cal

applies to the Standard Sets listed below.

parts illustrared are typical,

Introduction

The illustrations are

s, and each part or assembly is identified by a
and unless otherwise ment ioned
in the description rnolumn of the parts lists or page heading., the parts are
interchangeabie between models.

illuscrations are subjsct to change and reflect eonly the latest replace -
The Righr and Left sides of the Set are determined by FACING
the engine end {FRONT) of the Set.

Set Data Table

MODEL IDENTIFICATION RATING RPM RATING BATTERY VOLTAGE
25.0EK - */ & @ 75,000 WATTS 1500 RPM 24 VDG
30.0EK */ # @ 40,000 WATTS 1800 RPM 24 VDG
35 . 0FEK -~ */ ¢ @ 35,000 WATTS 1800 RPM »4  vDC
IT.5EM - */ 4 @ 37,500 WATTS 1500 RPM 24 VDC
45 OEM - */ 4 @ 45,000 WATTS 1800 RPM 24 VDC

Electrical Data Table
*VOLTAGE CODES VOLTS HERTZ WIRE PHASE . NOTES
8 (3) "120/240 60 3 1
£ (6D) 240/480 60 4 3
F (7) 220/380 60 4 3
H {8X) 347/600 60 4 3
L {15) 120/240 60 12 1 +
L {18) 120/208 60 12 3 +
120/240
129/220
139/240
240/4186
254/440
227/480
N (53) 120/240 50 3 1
P (53C) 120/240 50 4 1
Z (515) 110/220 50 12 1 +
, 115/230
Z (518) 110/190 50 12 3 +
110/220
115/200
115/230
120/208
127/220
220/380
230/400
240/416
254/440

o »
i

-
i

- Voltage codes follow model
Specification Number: Numbe
- Specification Letter:
major manufacturing changes.
The Statorg are Reconnectible.

letters designations.

r 1 is Standard,
Letter advances { A to B,

all others indicate variations.

B to C. etc) with

Engine Replacement Parts

_All engine replacement parts must be ordered from the engine manufacturer, éxcept.

those maodified or added by Onan. .

when ordering engine parts,

refer to the manufac-

turer's nameplate and supply the Model, Spec, Serial Numbers and other available
information.

distributor or parts center: :
this set for assistance in ordering replacement parts,

el |
SR
vl ]
o

\;- - I

Refer to the engine manufacturer's manuals for your nearest authorized
or contact the Onan distributor from whom you purchased .

. Redistribution or publication of this dotument
by any mears; is strictly prehibited. "




Index

Actuator, Governor 11 Cock. Orain 7,17.23,27.33.37.39.41,43,

Actuator, Switch 18 45 ,47,51,82

Adapter, Breather 17 Cail, Ignition @

Adapter, Carburerar 13,15,17.21,23.165, tgntacet Assambly 87,89
27.31.37,41.,43 Centractor, Electrical &1

Adapter. Engine ts Generator & Centrol, Engine 63.68

Adapter. Hose 37,.39.41. 43 Control, Generator &7,89

fdapter. Pipe to Hoss 48,51.83 Control, Gensrator ~ Switching

Adsoter, Tube 48 Fegulater TI1

Alternacor 2.3 Controller, Governor 11

Anti-Dieseling System 13,15,17.18,19,.20 Coanvarter, Gas - Ligquid 17,23.,27

Arm, Anti-Dimsoeiing Syatem 18,18 20 Cooling System. Mon-Regulated City Water

and Wet Marmifold 41

Band. Mounting - Exhaust Muifle- 539 Cooling System, City Water and Heat

Bar, Ln:kin? TL Exchanger 45

Cearing. Ball ~ Generator 885,87 8% Cooling System. City Water and

Ball. End 85 Standpipe AT

Balt, Drive 33 Cooling System. Radiator 33

Belt, Drive = Alternator 2,3 Ceoling System, Radiater - Remote 37

Elock,. Terminal @5,67.66,71,73,.61,03,901 Cooling System, Regulated City Water and

Board, Delay -~ Time &3 Wetr Manifold 43

Bosrd., Moniter - Engine 63,65 Cooling System, Water - City 29

board, Relay &3 Cever, Box - Wat: Transducer B3

Board, Sensor - Magretic 63 Cover, Bex - Circuit Breaker @7.989

doard, Terminal § Cover, Box - Thermostatic Switch 49

dow, Control &£7.69.71.73 Caver, End B=11 &5

Box, Switch - Duml Phase 7% Cover, Hole - Fuel Pump 21,22,285.27
Box, Switch = Thermestatic 49,53 Cover, Housing - Choke 13,15.17
Brace, Brackert - Lifrting Cover, Starter Hole 7

Brace. Mounting Bracket - Cenverter 23,27 Cover, Thermostat T8

Brachet and Mipple Asmembly 39, 41,43 47 Cross, Pipe &1

Bracket. Mounting - Capaciter B2
Brecket, Mounting = Circuit Brezker 97,99 ODasmpensr, Vibration 69,71.,73

fracket, Moumrting Cenvertar 23,27 Dial. Meter - Watt &1

Bracker, Mounting Current Trensformer 75 Diocde 48

Bracketr., Moumting - Day Tank 28 Disk, Drive - Ganerator 85 AT, 89
Bracker, Mounting - Electronic Gowvernor 11 Doaor, Access 817

Grackst. Mounting - Machanmical Gauges 83 Deor, Contreol ©€3.67

Bracket, Mounting - Radiator 33 Duct, Heater 12

Bracket, Mounmting - Rhecstar 69,.71,73

Bracket. Mounting - Solemcid 18,19,20 Elbow, Pipe - §0° 13,15,17,21.23,25,27
Brackhet, Mounting - Toggle Switeh 156,17 26,37.39,41,43,45,47,51,59
Bracker., Mounting - Vernier Throttle 28 Element, Afr Cleaner

Bracket. Mounting = Watt Transducer #1 Engine Parts. Lefr Side 7
Braocket, Suppert 25.43.57 Engine Parts, Right Side 5
Breaker, Circuit 67.68,71,73,97,989 Exchanger, Heat A5

Brush, Generator @5 Exciter, Generater 87,80
Bushing. Ceble T7 Extersion. Plunger 18,20

Bushing. Box - Qutpur @5
Fan. Alternatar 3

Cable. Battery & Fan, Cooling - Generator 65,087,898
Cable, Coil to Distributor @ Fan. Radiator 233

Cakle. Elecxrical 7,76, 04 Fill, of1 7%

Cable. Spark Plug # Filter., Di1 ¥

Cam, Switeh 18 Filter., Regulater - Voltage 83

cap, Radiazor 33,45 Flange, Duct = Air 33

Cap and Indicater, Fuel 3l Flange, Exhaust - Manifeld 37,41,43
Capscitor 2,9.85,82,93 Flasher &5

Carburereor, Vapor - Gas 21,23.25,27 Frame, Holddown = Batctary &5
Carburster, Gasoline 13,15,17 Fuel System, Automatic Changeover or
Chassis 55,01 Ligquid Gas and Natural Gas 25

Slamp, Cable 28,51,81 fFuel System, Gasoline 13

Clamp, Doar §7 Fuel Syatem QOamoline and Liquid Gas
Clamp, Hose 37,39, 41, ,43.45,47,48,53 Vapar or Matural Gas 1§

Clamp. Loop 7.43,83,85.87.60,71,72,83, 92 Fuel System. Gasoline and Ligquid Gas 17
Clamp, Mounting - GCapacitor 82 Fuel System. Liquid Gas 23

Cleansr, Air 1 Fuel System. Liquid Gas Vapor or Natural
Clip, Fastenar 67,69, 71 : Gas 21

clip. Relay 867 Fuse €9

ﬂ ™  WAr o '_ : i Radistribution or publication of this docurmant
i LrEneration by any means. s airiciy prohibites



Index

Gasket, Adapter - Carburetor 13,15,17, Manifold, Cooled - Liquid 37,41,43
21,23,25,27 Meter, Ampere 63,67,.69,71.73
' Gasket, Carburetor 13,15,17,27 Meter, Frequency 67,69,71,73
Gasket, Manifold - Ligquid Cooled 37,41,43 Meter, Time Totalizing €3.87,69,71,71
Gasker, Mounting Bracket - Mcter, Voltage 67.89,71,73
Solencid 18,1%.,20 Meter, Watt 67,81
Gasket, Mounting Hole - Fuel Pump 21,23, Mixer, Vapor - Gas 15,17
25,217 Module, Indicator - Fault 63
Gasket, Tube -~ Exhaust 7 Mcunt, Vibration 57,67,81
Gauge, 0il Pressure 63,65,83 Muffler, Exbaust 61
Gauge, Temperature - 0il 63,65
Gauge. Temperature - Water §£3,65,83 Package, Mounting - Electronic Governor 11
Gauges, Mechanical - Engine Control 83 Panel, Access - GControl Housing 77
Gear, Ring & Panel, Control 65,69,71,73
Governor, Electronic 11 Panel, Control - Mechanical Gauges 83
Governor, Mechanical 10 Panel. Housing - Radiator Front 33
Grille, Housing - Control 77 Pencil, Zinc 45
Grommet 49,53,67.,69,71,73,81,91,92 Pin, Alignment 6
Guard, Belt 35,39.41,43,45,47 Pin, Roll 18,20
Guard, Belt - Alternater 2,3 Plate, Mounting - Toggle Switch 18
Guard, Belt - Remote Radiator 37 Plate, Mounting - Water Lever Switch 48
Guard, Fan 33,35 Plate, Restricting - Carburetor
. Adapter 13,15,17,21,23,25,27
Hanger, Pipe 25 Plenum, Heater 12
Harness, Wiring 7 Plug, Distributor - Vacuum Advance 9
Harness, Wiring - Electronic Governor 11 Plug, Pipe - Sgquare Head 29,31,41,43, 45,47
Harness, Wiring - Engine to Control 63,65 Plug, Plastic 69,71,73
Harness, Wiring - Generator to Controcl 87 Potentiometer 63
Harness, Wiring - Magnetic Pickup 11 Pulley 10
Heater, Air 12 Pulley, Alternator 2,3
Heater, Control 78 Pump, Fuel 5
Heater, Electrical 49,53,78.,94
Heater, Generator 94 Radiator 35
Heater, Water 49,51,53 Reactor 69,71,91
Hose 37,39,41,43,47,83,87,84 Receptacle, Fastener 67,69,.71,73
Hose, Air - Flexible 12 Rectifier 91,92
Hose, Preformed 45,47 Rectifier, Bridge 69
Hose, Rubber 5,7 Regulator, Pressure 18,21,25,27
Hose, Rubber - Bulk 27,51,53 Regulator, Voltage 2,67,69,71,73,85,87,
Housing 77 88,90
Housing, Controil 77 Relay 65,67,69,71,73
Housing, Set &§7 Relay, Disconnect - Start 65
Relay, Ignition 65
Insulator, Filter - Voltage flegulator 93 Relay, Protection - Start 65
Insulator, Regulator - Voltage 91 Resistor 18,69,71,73,93
Rheostat 67,69,71,73
Joint, Ball 10 Ring, Collector B8S
Jumper, Terminal Board 65,9} Rotor, Exciter 92

: Rotor, Generator 85.87,8¢%
Key, Woodruff 2,3

Kit, Repair - Carburetor 13,15,17 Saddle, Mounting - Control 77

Knob, Pointer 69,73 Screen, Air - Generator B85

Knob, Rheostat 68,71,73 Seal, "O" Ring 85

Knob., Shaft - Choke 13,15,117 Sender, 0il1 Pressure 5

Knob, Switch - Rotary 67 Sender, Temperature - Engine §

Knob, Switch - Selector 73 Sender, Temperature - 011 8§
Sensor, Speed - Magnrnetic 11

Lamp, Incandescent 63 Shietd, Heat 2,3,11

Latch, Hasp 33 Shield, Heat - Exhaust Muffler 59

Light., Indicator 65,67,69,71,73 Shield, Rain 59

Light, Panel &1 Shim, Transformer - Current 75

Line, Fuel - Flexible 13,1%5,17,29,31,51 Sink, Heat 91,82

Line, Fuel - Metal Tubing 13,15,17,29 Socket, Relay 67,69,71,73

Line, Water 17,23.27 Solenoid, 12 vDC 18,18.20

iink, Anti-Dieseling System 18,19, 620 Solenoid, Start &

Lock, Handle 69,71,73 Spacer, Shield - Heat B9

. Redistribution or publication of this document
1 by any means, is strictly prohibited.




Index

Spacer, %leeve - Alternator 2.3

Spacer. Sleeve - f£lectrical Heater 76
Spacer, Sleeve - End Bell 85,87,88
Spacer, Sleeve - Voltage Regulator 87,8%
Spacer, Stepped - Exciter Rotor 92
Spring, Brush 85

Spring, Relay &5,69,71,73

Standpipe 47

Stator, Generator B85,87.8%

Stop 18,19,20

Strap, Ground - Electrical 55,67,69.71,73
Strap, Hasp 33

Strap, Mounting - Fuel Tank 31

S5trap, Retaining 458
Strip, Asbestos 59
Strip. Foam 12

Strip., Marker &5,67,69,71,73,81,83
Stud 10,11.13.,15.17,18,19,20,21,23,27,
41,43,49,53,55,85,87,89

Stud, Fastener 67,69,71

Suppressor, Ignition 9

Switch, Control - Vacuum 185,17,25,27
Switch, Engine Temperature 5

Switch, Level - Water 48

Switch, Micro 18
Switch, 0f] Pressure &
Switch, Phass - Dual 175
Switch, Pressure 28,51
Switch, Push 83
Switch, Rotary 87
89,71,13

Switech, Selector

Switch, Thermostat - Water 7
Switch, Thermostatic 51,83
Switch, Toggle &5,15,81,79

Swivel, Anti-Dieseling System 18,20

Tachometer 63 ?
Tank, Day 29

Tank, Fuel 29,31

Tee. Pipe 17.23,25,39.41,43,45,417,51
Terminal, Ring 51

Terminal, Transformer - Current 75

Thermostat, Adjustable T6
Throttle, Vernier 28
Tie, Cable 93
Transducer, Watt 91
Transformer, Current
Transformer, Voltage
Tray, Battery §63%

67.69,71,73,75
69,71

Tube, Exhaust 7

Tube, Exhaust - Flexible 59
Tubing, Fiberglass - Bulk 51
Valve 8

Valve, Breather 7

Vvalve, Control 25,27,31

Valve, Fuel 15

Valve, Globe 39,41,45,47
Valve, Regulating -~ Temperature
Valve, Relief - Vacuum 47
Valive, Shut-0ff - Fuel 17
valve, Solenoid 15,17.21,23,25,27.,29.,31,
'39,41.43,45.,47

43,45,47

Wheel, Fly &
Wrapper, Generator 717

Redistribution or publication of this document
by any means, is strictly p




Air Cleaner

REF  PART QTY PART REF  PART QTY ~ PART

NCG.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 140-1083 1 Cleaner, Air (Includes 3 140-1089 1 Element o
£lement) 4 140-0261 1 Cleaner, Air — Qi1 Bath

2 140-1583 1 Cleaner, Air with Breather 5 140-0379 1 Cleaner, Air - Qi1 Bath with
Snorkel (Includes Element) Breather Snorkel

' ; o " ‘Redistribution or publication of this document
by any means, is strictly prohibited.




Alternator
EK,EM - Spec C thru P

REF  PART ©QTY PART REF  PART oTy ' PART
NO. NO. USED DESCRIPTION NO. NO. USED - DESCRIPTION
1 511-0074 1 Belt. Drive 14 B50-00585 1 Washer. Lock - Spring {7/16")
2 B800-0027 1 Serew, Cap ~ Hex Head 15 862-0004 1 Nut, Hex (7/16-14]
. {5/16-18 x 7/8") i6  526-0100 1 Washer. Flat {1/2")

3 850-0045 i Washer, Lock - Spring (5/16") 17 191-05%1 1 Spacer, Sleéve [1-13/16"LG)

4 526-0030 1 Washer, Flat (3/8") 18 191-0716 i Spacer. Sleeve {2-3/4"LG)

§ 191-0725 1 Guard. Belt 19 191-0578 1 Shield, Heat

6§ 191-0041 1 Nut. Hex {3/8-18)

7 850-0070 1 ilasher. Lock - Spring (5/8")

8 181-0623 1 Fulley # - No longer availabie. for replacement. order

9 515-0093 1 tev, Woadruff (#5) kit 191-1873.

10 191-1390 1 flegulator. Voltage * ~ For renlacement parte, contact the Distribution
11 312-0201 1 Capacitor Division of Prestolite Electric. Inc.. Ariinaton
12 $191-1388 1 *Alternator - 12 VDC Heights. 1l. BODO5; and provide the model number
13 80600084 1 Screw, Cap - Hex Head of alternator.

{(7/16-14 x 4-1/2")

2 s Redistribution or.publication of this document
by any means, is strictly prohibited. -




Alternator
EK,EM - Begin Spec R
EK - Begin Spec A

L i %%2
REF  PART QrY PART REF  PART QTY - PART

' NO. NO. USED DESCRIPTION NO. NO., USED DESCRIPTION
1 Belt, Drive 14 850-0055 1 Washer, Lock - Spring
511-0074 1 Specs R, S {7/18")
511-0175 2 Begin Spec 7., Becin Spec A 15 Nut, Lock (M10)
2 Screw, Cap - Hex Head £62-0004 1 Spec R
718-1037 1 Spec R H70-2056 1 Begin Spec S. Begin Spec A
718-1040 1 Spec § 16 526-0100 1 Washer, Fiat (1/2")
718~1039 1 Begin Spec T, Begin Spec A 17 Spacer, Sleeve
3 850-2008 2 Washer, Lock - Spring (MB) 191-0571 1 Spec R
4 526-2108 1 Washer, Flat {M8) 191-2034 1 Begin Spec §. Begin Spec A
5 191-0725 1 Guard, Belt 18 191-0716 1 Spacer, Sleeve (2-3/4"LG)
6 Nut, Hex ig 191-0578 1 Shield, Heat
191-0941 1 Specs R (5/8"-18) 20 191-1981 1 Fan (Begin Spec S, Begin
870-2161 1 Begin Spec S, Begin Spec A Spec A
(M18) 21 8racket,; Mounting -
7 Washer, Lozk Alternator
850-0070 1 Specs R (5/8") 191-1410 1 Spec R
851-0039 1 Begin Spec S, Begin Spec A 191-2061 i Begin Spec S, Begin Spec A
(M16) 22 860-2006 2 Nut, Hex (MS) (Begin
8 Puliey, Alternator Spec S, Begin Spec A
191-0623 1 Single Groove - Spec R 23 Washer : ,
191-2032 1 Single Groove — Spec § 850-2005 2 Lock — Begin Spec 5. Begin
191-2035 1 Double Groove - Begin Spec A (M5)
Spec T, Begin Spec A 526-2106 1 . Flat - Begin Spec T (#8)
& 515-0093 1 Key, ¥Woodruff (#5) ; ‘
10 191-1411 3 Boit, Hex Lock
(3/8-16 x .75") '
il 860-2008 1 Nut, Hex {M8) Begin * - For replacement parts, contact the Distribution
Spec S, Begin Spec A Division of Prestolite Electric; Inc., Arlingion
12 Alternator - 12 VDC Heights, IL 80005: and provide the model number
-191-1983-01 1 #¥Begin Spec $,Begin Spec A of alternator.. = S _ ‘ .
_ Does Not Include Fan) i . -
191-1872 1 *Spec R
" Screw, Cap - Hex Head N 5« * wy ‘ '
800-0084 1 3pec R # - For replacement parts, contact Bosch. The
800-2101 1 Begin Spec §, Begin Spec A Alternator is a Bosch 0 120 488 205.
3 : Redistribution or publication .of this document

by any means, is strictly prohibited.




Miscellasneous Engine Parts - Right Side

4 Redistribution or publication of this document
by any means, is strictly prohibited.




Miscellianeous Engine Parts - Right Side

REF  PART QY PART REF  PART QTY PART
NO. NQ. USED DESCRIPTION NO. NG USED DESCRIPTION
143-2304 1 Pump, Fuel {Ford Part Number
D2TE-9350~RA) (Not
2 Scender, Temperature - INMlustrated)
0il E4 102-1330 1 Pan, 0il - Begin Spec R
193-0353 1 Begin Spec P {Not I1lustrated)
193-0249 1 Spec J Thru R 21 Screw, Cap - Hex Head
193~-0168 1 Spec C Thru H B00-0071 6 7/16-14 x 1"
) . B800-0073 2 7/16-14 x 1-1/2" - Begin
4 309-0269 1 Switch, Temperature - Spec T
Engine 58 22 B50-0055 8 Washer, Lock - Spring
800-0051 1 Screw, Cap - Hex Head {(7/16")
{(3/8-18 x 1-1/4") 23 231-0148 1 Adaprer, Generator
8500050 1 Washer, Lock — Spring 24 516-0187 1 Pin, Alignment
(3/8"}) 25 503-0131 1 Clamp, Hose
526~0D29 1 Washer, Flat (3/8") 26 503-0891 1 Hose, Rubber
5 Sender, Temperature - 27 505-0135 1 Nipple, Pipe - Half
Water E2 (3/8 NPT x 1-1/2"1G)
193-0318 1 Spec J Thru R - Begin 28 504-0030 1 valve (3/8 NPT)
Spec T 28 505-0101 1 Nipple, Pipe ~ Close
193-0104 1 Spec € thru H (3/8 NPT x 1"LG)
& 309-05681-01 1 Switch, Pressure - 0i1 30 505-0039 1 Elbow, Pipe - 90 DEG
{Shut~down) 1 Terminal - {3/8 NPT)
Normally Closed 31 102-0652 1 Adapter, Pipe - Hex
7 Sender, Pressure - 0il 32 102-0664 1 Gasket, 011 Drain
El 33 416-0021 1 Cable, Battery - Positive
193-0244 1 Begin Spec J (20-1/2"LG)
193-0108 1 Spec C Thru H 34 416-0613 1 Cable, Battery - Negative.
8 505-0059 1 Tee, Pipe {1/8 NPT) {10"LG)
9 505-0098 2 Nipple, Pipe — Close 800-0069 1 Screw, Cap ~ Hex Head
{1/8 NPT) (7/16-14 »x 3/4")
10  505-0007 1 Bushing, Reducer - Hex 850-0055 1 Washer, Lock — Spring
{1/4 NPT x 1/8 NPT) (1/18"}
11 BOO-0026 1 Screw, Cap - Hex Head B56-~0012 1 Washer, Lock - EIT
{5/16-18 x 3/4") (7/16") .
12 856~0008 1 Washer, Lock - EIT (5/16"} 35 Solencid, Start - 12 VDC K6
i3 332-1292 1 Board, Terminal (Includes 307-1166 i Begin Spec P
Parts Marked *) 307-1031 1 Spec C thru N
14  809-0036 1 *Screw, Round Head 800-0005 2 Screw, Cap ~ Hex Head
(#8 x 7/8"}) (1/4-20 x 3/4")
15 508-0015 1 *Washer, Insulating (#8) 850-0040 2 Washer, Lock - Spring
16 870-0196 1 *Nut, Insulating (#8) (1/4")
17 332-1281 1 *Plate, Mounting ~ Terminal 862~0001 2 Nut. Hex {1/4-20)
18 104-0745 6 Belt, Cap - Hex Head 36 309-0561-05 1 Switch, Pressure - 01l
19 104-0719 1 Flywhee! {Inciudes Ring {Pre-LOP}
Gear) 37 505-0059 1 Cross, Pipe (1/8 NPT)
20 104-0723 1 Gear, Ring 38 505-0057 1 Plug, Pipe (1/8" NPT)

* - Parts included in Terminal Board.

5 Redistribution or publication of this decurhent
by any means, is strictly prohibited. - '




Miscellaneous Engine Parts - Left Side

Radistribution or publication of this document
8 by any means, is strictly prohibited.




Miscellaneous Engine Parts - Left Sige

REF  PART QTY PART REF  PART QY PART
NO. NOC. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0077 1 Screw, Machine - Round 18 336-3064 1 Cable, Electrical
Head (#8-32 x 3/8") B800-0004 1 Screw, Cap - Hex Head
2 B50-0025 1 Washer, Lock - Spring (#8) (1/4-20 x 3/4")
3 191-0773 1 Cover, Starter 850-0040 1 Washer, Lock - Spring
4 155-1107 1 Tube, Exhaust Spec C {1/4%)
Thru M 526-0214 1 Washer, Flat (1/4")
870-0203 2 Nut, Hex (7/16-20) 19 416-0096 3 Clamp, Cable - Battery
520-0404 2 Svud (7/16-20 x 7/16-14 20 Switch, Thermostatic -
x 1-11/16"LG) Water 52 {Shutdown)
5 155-0923 1 Gasket Spec C Thru M 309-0312 i Begin Spasc J
6 155-1993 1 Tube, Exhaust - Begin 309-0179 1 Spec C Thru H
Spec N 21 309-0178 1 Switch, Thermostatic -~
7 122-0193 1 Filter, Oil Water S7 (Pre-Alarm)
9 503-0614 2 Clamp, Hose 22 504-0003 1 Cock, Drain
10 503-0890 1 Hose, Rubber
11 505-0302 2 Nipple, Pipe ~ Half .
{1/4 NPT x 1-1/2"LG) 25 191-2117 1 Starter
12 123-1044 1 Adapter, Breather 26 191-1407 2 Bolt and Washer {3/8 x 1-3/8")
13 505-0011 1 Elbow, Pipe - Street,
90 DEG (1/4 NPT)
14 123-0910 1 Valve - Breather 29 520-0311 2 Stud, Steel
15 505-0038 1 Elbow, Pigpe — 90 DEG 30 854-0020 2 Washer, Lock - ELT {3/B")
(1/4 NPT) 31 104-0091 2 Nut, Hex (3/8-24)
16 505-0071 1 Nipple, Pipe (1/4 NPT x
2"LG)
17 Harness, Wiring
338-0533 1 Engine to DC Control with
5 Fault Lights
338-0628 1 Spec C Thru N
338-1962 1 Spec P
338-2675 1 Begin Spec S (Use with
Bosch Alternator)
166-0727 1 Spec R

Redistribution or publication of this document

by any means, is strictly prohibited.



Power » 8 Redistribufion or publication of this document
Generation by any means, is strictly-prohibited. -




Ignition System - Spec C Through N

REF  PART oTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 517-0090 L Pilug, Distributor Vacuum 6 815-0504 i Screw, Tapping - Rex Wasncre
Advance Head (#6 x 3/8")
4 1671528 N Cablie. Coiil to Distributor 7 312-0058 i Cavac itor
3 167-1532 " Set, Cable - Sparx Piug 8 166-0286 i Screw, Special - Coi:
finciudes As /ollows) Sracket
167- 1925 1 Cviinder #1 9 Ceii. lanition
:67-1526 1 Cylinder #2 .66-0268 i Six Voit,
167-1527 1 Cviinder #3 166-0278 i Tweive Voir
.67-1529 A Cviinder #4 10 300-0026 i Screw. Cap - Hex rleao
167-1530 L Cvlinder #5 {5/17~18 x 3/4%)
i67-1531 1 Cylinder #6 11 850-004%5 1 Wasner, Lock — Spring {53/36")
4 160-0558 8 Nippie, Capie 12 160-1045 i Bracket. Mounting
3 314-00086 h Suppressor, Ignition

9 Redistribution ‘or publication of this document
by any means, is strictly prohibited.




Mechanical Governor

REF PART QY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Belt, Drive 7 850-0050 3 Washer, Lock — Spring (3/8")
511-00717 1 Dry Manifold Set - .38" 8 526-0030 3 Washer, Flat (3/8")
Width (Used Thru 9 Pulley, Water Pump
October 1987) 512-~0051 1 Governor Drive - Spec C-R
511-0164 1 Dry Manifold - 3/8" Width 130-3930 1 Water Pump — 3-Groove Begin
- 28.5 " Long (Used Spec S
Begin November 1987) 10 Governor (Includes Pulley)
511-0078 1 Wet Manifold Set - 151-0312 1 Spec C-R
13/32" width 150~-2495 1 Begin Spec T - 3SEK-Spec A
511-0179 1 V-Belt - 1/2" Width 11 151-0579 1 Spring. Governor (50 Hertz
£11-0174 1 V-Belt (Begin Spec T) Sets Only )
2 Nut, Hex (1/4-28) 12 850-0010 1 Screw, Cap ~ Hex Head
115-0025 4 Dry Manifold Set (5/16-24 x 1-1/4")
116-0025 3 Wet Manifold Set 13 850-0045 1 Washer, Lock - Spring (5/16")
3 Washer, Lock - Spring (1/4"}) 14 526-0115 1 washer, Flat (5/16")
850-0040 2 Dry Manifold Set 15 Bracket, Mounting
850-0040 1 Wet Manifold Set 150-2249 1 Used Prior To Spec T
4 150-0638 2 Joint, Ball 150-24986 1 Begin Spec T
5 Stud 16 526-0029 1 Washer, Flat (3/8")
520-0214 1 Dry Manifold Set Wet Manifold Set - Spec T
520-0515 1 Wet Manifold Set 17 130-4271 1 Guard, Belt - Begin Spec C -
6 -801-0050 3 Screw, Cap - Hex Head EK, Begin Spec V - EM
(3/8-24 x 1")

Redistribution or publication of this document
,n by any means, is strictly prohibited.




REF
NO.

1

PART

NO.
151-0596
151-0707
151-0710

150-0939
150-0638

870-0131
115-0025

150-1923
520-0214
151-0566

151-0625
800-0031

850-0045
870-0048

151-0619
150-2551
150~2583

QrY
USED

»~ o

P R

bbb Pt [l L o~

Electronic Governor

PART
DESCRIPTION

Package, Mounting - Governor
Spec C-R (Barber Coleiran
Part No. DYNK10163)
Beyin Spuc S (Barber Coleman
Part No. DYNK10163-1)
Begin Spec T (Barber Coleman
Part No. DYNK10163-2)
Joint, Ball
Spec C-R
Spec S, T 35€¢-Spec A
(10-32)
Nut, Hex with EFf Lock Washer
Spec C-R (#10-32)
Spec S,T 35EK-Spec A
(Tappet, 1/4-28 Hard)
Stud
Spaec C-R
Spec S
Actuator, Governor {12 vDC)
Begin Spec R.S
Begin Spec T - 35EK-Spec A
Screw, Cap - Hex Head
(8/16-18 x 1-1/2"} (Mounts
Gov. Mtg. Pkg. to Actuator)
(Not I1lustrated)
Washer, Lock - Spring
{5/16") (Not Illustrated)
Nut, Hex (5/16-18) (Not
11lustrated)
*Bracket, Mounting (Wet
Manifold)
Spec C-§
Begin Spec T
Begin Spec T {Dry Manifold)

REF

NO
7

9
10
11

12

13

14
15
16
17
18

18
20

PART
. NO.

151-0605
151-0624
813-0102

870-0131
813-0102

151-0411
151-0433
338-1765-01
231-0157
155-1984

152-0329

152-0341
151-0629

150-2497
150-2145
800-0008
870-0212
800-0051

850-0051
800-0052

QTY
USED

B

M b e ke

P 5 b ped =t

S

PART
DESCRIPTION

Controller, Governor (12 VDC)
Begin Spec R - 35EK-Spec A
Begin Spec T - 35EK-Spec A
Screw, Machine - Round Head

(#10-32 x 5/8") (Not
Iltustrated)
Nut, Hex with ET Lock Washer
(#10-32) (Not Il1lustrated)
Screw, Machine - Round Head
(#10-32 x .625") (Not
I1lustrated)

Pickup, Magnetic
4" Thread Length
2-1/2" Thread Length

Harness, Wiring

Adapter, Generator

Shield, Heat (Used with Dry

Manifold Only)

Rod, Throttle - Begin Spec T -

35EK-Spec A {Dry Manifold)

Wet Manifold

Cable, Magnetic Pickup - Begin

Spec T - 35EK-Spec A

Bracket, Governor

Lever, Governor Actuator

Screw, Lock Head (1/4~20 x 1.25")

Nut, Lock Head (1/4-20)

Screw, Cap - Hex Head
(3/8-16 x 1.25")

Washer, tock (3/8")

Screw, Cap - Hex Head
(3/8 - 168 x 1.5")

* Use on Wet Manifold Installation only: for Bracket
used on Dry Manifold, contact Barber-Coleman Co. -

n

order part number DYNK-102. ‘
Redistribution or publication of this decument

by any means, is strictly prohibited:



Air Heater

10
\ -
REF  PARY QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
133-0204 1 Heater, Air (Kit) 5 812-0077 6 Screw, Tapping - Round Head
1 903-0365 2 Clamp, Hose (#8-32 x 3/8")
2 503-0245 1 Hose, Air - Flexible 6 850-0025 6 washer, Lock - Spring (#8)
3 133-0202 1 Retainer 7 406-0105 3 Fastener
4 895-0098 - Strip, Foam (Bulk) 8 133-0201 1 Duct, Heater
2 FT Required 9 133-0203 1 Plenum, Heater
10 505-0217 1 HNipple, Pipe

(1/4 NPT x 4-1/2°LG)

"2 Redistribution or publication of this document
by any means, is strictly prohibited.




Gasoline Fuel System

7

évf

REF  PART QTY PART
NO. NO. USED DESCRIPTION
1 503-0685 1 Clamp, Hose
2 501-0134 1 Line, Fuel - Fle.. Wle
3 149-1052 1 Line, fuel - Metal tuwing
4 502-0002 2 Elbow, Pipe - 90 DLG, Brass
5 502-0354 1 Adapter, Tube to Pipe
6 104-0091 2 Nut, Hex (3/8-24)
7 854-0620 2 Washer, Lock - IT (3/8")
8 520-0311 2 Stud
9 141-0372 1 Knob - Choke Shaft
10 141-0869 1 Carburetor. Gasoline
11 141-0911 1 Cover, Choke with tleater
12 145-0120 2 Gasket
13 Anti-Oieseling System (See
Separate Page for Components)
14 814-0200 2 Screw, Machine - flat Head
(3/8-16 x 1-1/4")
15 Adapter, Carburetor
148-07'14 i Begin Spec H
148--0593 1 Spec C Thru G
- i S 16 Gasket
;t;\ Ve 148-077T5 2 Begin Spec H
VM e N RN 154-2801 2 Spec C Thru 6 - Begin Spec R
— i3 -“7—"‘r)/4g: | 17 Plate, Restricting (EX Only)
X \\.ﬁﬁv,.;;.- - 145-0494 1 Spec H Thru L
l I o 145-0467 i Spec C Thru G
/ e S 18 141-0583 1 Kit. Repair - Carburetor
~— | 19 526-0015 1 Washer, Flat (1/4")
! 20 800-0053 2 Screw, GCap - Hex Head - Begin
I Spec T (3/8-186 x 1-3/4")
\‘ s _./_,‘ —-—
‘“:::::J:ﬁﬁ'

Redistribution or publication of this document
]3 by any means, is strictly prohibited.




Gasoline and Liquid Gas Vapor or Natural Gas Fuel System

,l_ ~<i4/35
"1 ]

e | )
f‘;@'\fzﬁ—_‘] Redistribution or publication of this document
o - 14 by any means, is strictly prohibited.

e



Gasoline and Liquid Gas Vapor or Natural) Gas Fuel System

REF  PARY QrYy PART REF  PART QrY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 307-0312 1 valve, Solenoid - 12 VDC 25 5020354 1 Adapter, Tube to Pipe
(3/4 NPT) 26 504-0007 1 valve - Fuel
2 505-0102 1 Nipple, Pipe - Close 27 104-00¢1 2 Nut, Hex (3/8-24)
{3/4 NPT x 1-3/8"LG) 28 854-0020 2 Washer, tock ~ IT (3/8")
3 148-0637 1 Regulator, Pressure - Ligquid 29 $520-0311 2 Stud
Gas Vapor (3/4 NPT) 30 141-0372 1 Knab - Choke Shaft
4 505-0102 1 Nipple. Pipe -~ Close 31 1431-0869 1 Carburetor, Gasoline
(3/4 WPT x 1-3/8"LG) 32 141-0911% 1 Cover, Choke with Heater
5 505-0132 1 Elbow, Pipe - 90 DEG 33 145-0120 2 Gasket
{374 NPT) 34 Anti-Dieseling System
6 $05-0021 1 Bushing, Reducer - Hex (See Separate Page for
(3/4 NPT x 1/2 NPT) Components)
7 505-0100 1 Nipple, Pipe - Close 35 B814-0200 2 Screw, Machine - Flat Head
(1/2 NPT x 1-1/8"LG) (3/8-16 x 1-1/4")
8 &03-0999 2 Clamp, T Bolt 35 Adapter, Carburetor
9 503-0542 1 Hose 148-0774 1 Begin Spec H
10 148-0691 1 Mixer - Gas Vapor 148-0593 1 Spec C Thru G
11 800-0025 1 Screw, Cap - Hex Head 37 Gasket
{5/16-18 x 5/8") 148-07175 2 Begin Spe:c H
13 850-0045 1 Washer, Lock - Spring (5/16") 154-2801 2 Spec C Thru G
15 B813-0098 2 Screw, Machine - Round Head 38 Plate, Rest~icting (EK Only)
{#10-32 x 3/8") 145-0494 1 Spec H Thru L
16 850-0030 2 Washer, Lock - Spring (#10) 145-0467 1 Spec C Thru G
17 870-0053 2 Nut, Hex (#10-32) 29 148-0597 1 Regulator, Pressure - Nat Gas
18 308-000S 1 Switch, Toggle (3/4 NPT)
19 308-0150 1 Plate, Mounting 40 141-0563 1 Kit, Repair - Carburetor
20 306-0155 1 Bracket, Mounting 41 148-0367 1 Switch, Control - Vacuum
21 503-0685 1 Clamp. Hose {12 voC)
22 501-0134 1 Line, Fuel - Flexible 42 505-0098 1 Nipple, Pipe - Close
23 149-1052 1 Line, Fuel - Metal Tubing 43 505-0007 1 Bushing, Reducer - Hex
24 502-0002 1 Elbow, Pipe - 30 DEG, Brass 44 503-1142 2 Clamp, Hose

e
}/ > — Redistribution or publication of this document

15 by any means, is strictly prohibited.



Gasoline and Liquid Gas Fuel System

Redistribution or publication of this document

by any means, is strictly prohibited.

(o4
—




b

REF
NO.

1

2

PART
NO.

503-1137
503-0398

503-1103

503-1691
502-1030
307-0312

503-0999
503-0542
148-0691
800-0025

850-0045
813-00%8

850-0030
870-0053
308-0005
308-0150
306-0135
503-0685
501-0134
149-1052
502-0002
502-0354
504--0007
104-0091
B54-0020
520-0311
141-0372
141-0869
141-0911
145-0120

814-0200
148-0774
148-0593

148-077S
154-2801

QrYy
USED

- e N b e

N

NS i b bk D) N N bt bk b pd ek podd e et ek RS N

-

NN

Gasoline and Liquid Gas Fuel Systenm

PART
DESCRIPTION

Clamp, Hose

REF
NO.

39

Spec C-S (Min 5/16" — Max #16)

Begin Spec T (Min 13/16" -
Max 1-3/4")
Hose
22.5" Long x 1" ID - ABEM -
Begin Spec S
34" x 3/4" 1D
Connector, Hose
valve, Solencid - 12 VDC
(3/4 NPT)
Clamp, T Bolt
Hose
Mixer -- Gas Vapor
Screw, Cap - Hex Head
{5/16-18 x 5/8")
Washer, Lock - Spring (5/16")
Screw, Machine - Round Head
(#10-32 x 3/8")
Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Switch, Toggle
Plate, Mounting
Bracket, Mounting
Clamp, Hose
Line, Fuel - Flexible
Line, Fuel - Metal Tubing
Elbow, Pipe - 90 DEG, Brass
Adapter, Tube to Pipe
Valve, Shutoff - Fuel
Nut, Hex (3/8-24)
Washer, Lock - 1T (3/8")
Stud
Knob - Choke Shaft
Carburetor, Gasoline
Cover, Choke with Heater
Gasket
Anti~Dieseling System (See
Separate Page for
Components)
Screw, Machine -~ Flat Head
(3/8-16 x 1-1/4")
Adapter, Carburetor
Begin Spec H
Spec C Thru G
Gasket
Begin Spec H
Spec C Thru G

50
51
52

53

17

PART
NO.

145-0494
145-0467
141-0563
505-0022

502-1030
504-0005
503-0183
503-0832
505-0135

505-0039

505-0101
505-0039

504-0028
505-0060
505-0017

505-0099

503-0183
148-0826
130- 0678
502--0103
505-0185
505-0101
504-0119

800-0009

850-0040
862-0001
148-0625
800-0069

800-0071

850-0055
148-0603
148-0604
148-0367

505-0098
$05-0007

QrY
USED

N T N e

3] = () rD et b e N b et

NN

b b e RO

PART
DESCRIPTION

Plate, Restricting (EK Only)
Spec H Thru L
Spec C Thru G

Kit, Repair - Carburetor

Bushing, Reducer - Hex
(1 NPT x 1/2 NPT)

Connector, Hose (90°)(1/2x3/4)

Cock. Drain (1/8 NPT)

Clamp, Hose

Hose, Rubber - 12"

Nipple, Pipe - Half
(3/8 NPT x 1-1/2"LG)

€Elbow, Pipe - Street, 90 DEG
(3/8 NPT)

Nipple, Pipe (3/8 NPT x 6"LG)

Elbow, Pipe — Street, 90 DEG
(3/8 NPT)

Cock, Drain (3/8 NPT)

Tee, Pipe (3/8 NPT)

Bushing, Reducer - Hex
(3/8 NPT x 1/4 NPT)

Nipple, Pipe - Clase
(1/4 NPT x T7/8 "LG)

Clamp, Hose

Vaporizer

Line, Water

Adapter, Tube to Pipe

Nipple, Half

Nipple, Close (3/8")

Elbow, Pipe — Street, A5 DEG
{3/8 NPT)

Screw. Cap - Hex Head
(1/4-20 x 1-1/2*

Washer, Lock - Spring (1/a")

Nut, Hex (1/4-20)

Converter - fiquid Gas

Screw, Cap - Hex Head
(7/16-14 x 3/4")

Screw, Cap - Hex Head
(1/16-14 x 1")

Washer, Lock - Spring (7/16")

Bracket, Mounting

Brace, Mounting

Switch, Control ~ Vacuum
(12vDC)

Nipple, Pipe - Close

Bushing, Reducer - Hex

Redistribution or publication of this document

by any means, is strictly prohibited.



Anti-Dieseling System - Spec C Only

REF  PART QTY PART REF  PART Q1Y PART

NO. NO. USED DESCRIPTION NOC. NO. USED DESCRIPTION
1 870-0053 2 Nut, Hex (#10-32) 17 145-0164 1 gxtension - Plunger
2 150-0096 1 Stud 18 309-0132 1 Cam - Switch
3 145-01S8 1 Spring 19 309-0155 1 Switch, Micro
4 815-0104 1 Screw, Machine - Filiister 20 309-0133 1 Actuator, Switch
Head (#8-32 x 5/16") 21 860-0008 4 Nut, Hex (#8-32) )
5 803-0002 2 Screw, Set - Socket Orive 22 850-0025 4 Washer, Lock - Soring (#3)
(#8-32 x 3/16") 23 B56-0002 1 washer, tock - E17 (#8)
6 145-0165 2 Stop 24 812-0079 4 Screw, Machine - Round Head
7 145-0166 1 Link (#8-32 x 1/2")
8 815-0134 1 Screw, Machine - Fillister 25 309-0131 1 Bracket, Mounting
Head {#8-36 x 3/4") 26 307-0259 1 Solenoid - 12 VDC
9 870-005% 1 Nut, Hex (#8-36) 27 145-0182 1 Bracket, Mount ing
10 853-000%5 1 Washer, Lock - ET (#8) 28 154-2801 2 Gasket
11 526-0048 1 Washer, flat (#8) 29 870-0053 1 Nut, Hex (#10-32)
12 145-0163 1 Arm 30 850-0030 1 Washer, Lock - Spring (#10)
13 516-0059 1 Pin, Roll 31 813-0118 1 Screw, Machine - Round Heac
14 526-0006 2 Washer, Flat (#12) (#10-32 x 4--1/2")
15 182-0155 1 Swivel 32 304-0015 2 Washer ., Centering
16 S516-0086 1 Pin, Roll 33 304-0045 ] Resistor

]a Redistribution or publication of this document
by any means, is strictly prohibited.




Anti-Dieseling System - Spec D and E

REF PART oty PART REF PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

. 870 0033 2 Nut. Hex {(#10-32) i0 5260048 1 Washer. Flat (#8)

2 150-00%% 1 Stua 11 145-0163 1 Arm

3 1450138 1 Soring i2 860-0008 4 Nut. Hex [(#8-32)

4 803-0002 2 Screw. Set - Socket Orive 13 850-0023 4 Wasner. iLock — Spring [#8)
(#8-32 x 3/18") 14 856-0002 1 Washer., Lock ~ £IT (#8)

8 145-0165 2 Stoo 15 812-0073% 4 Screw. Machine - Round tieac

6 145-0166 i Link {(#8-32 x 1/2")

7 815-0134 i Screw. Machine - Filiister 16 307-1093 1 Solencid - 12 VDG
Heac (#8-36 x 3/4") 17T 135-0422 H Bracket. Mounting

8 870~-0055 1 Nut ., Hex [#8-36) 18 154-280: 2 Gasket

3 833-0005 3 Washer, ock - LT (#8)

Redistribution or publication of thisydocument
‘9 by any means, is strictly prohibited.




REF
NO.

[4,] & W R

@ -3 o

11
12
13
14
15

PART
NO.

8§70-0053
150-0096
145-0158
815-0104

803-0002

145-0163
145-0421
815-0134

870-0055
B853-0005
526-0048
145-0163
516-0059
526-0008
152-0155

QTY
USED

e N

N CR X

= b b et e s et

Anti-Dieseling System - Begin Spec F

PART
DESCRIPTION

Nut. Hex (#10-32)

Stud

Spring

Screw, Machine - Fillister
Head (#8~32 x 5/16"}

Screw, Set - Socket Drive
(#8-32 x 3/16")

Stop

Link

Screw, Machine - Fillister
Head (#8-36 x 3/4")

Nut, Hex (#8-36)

Washer, Lock - ET (#8)

Washer, Flat (#8)

Arm

Pin. Cotter

Washer., Flat (#12)

Swivel

20

REF
NO.

16
17
18
19
20
21
22

23
24
25

PART
NO.

115~0025
850-0040
307-1330
860-0008
850-0025
856-0002
812-0079

862-0001
850-0040
800-0003

307-1356
307-1323
307-1327
145-0422
154-2801

qQTY

USED

NP B=bda=pon

DS e e

PART
DESCRIPTION

Nut, Hex (1/4-28)

Washer, Lock - Sprina (1/4")

Extension. Plunger

Nut, Hex (#8-32)

Washer. Lock — Spring (#8)

Washer. Lock - EIT (#8)

Screw, Machine - Round Head
(#8-32 x 1/2™}

Nut, Hex (1/4-20)

Washer, lock - $pring (1/4")

Screw, Cap - Hex Heao
(1/4-20 x 1/2")

Solenoid ~ 12 vbOC

Bracket, Mounting

Shield, Solenoid

Bracket, Mounting

Gasket, Carburetor

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

L G no e

[a3]

o

PART
NO.

307-0312
505-0132
505-0102
148-0637
505-0021
505-0100
104-0091
854-0020
520-0311
148-0643

145-0120
814-0200

148-0774
148-0593

Liquid Gas Vapor or Natural Gas Fuel System

Qry
USED

“
4

[

PART
DESCRIPTION

Valve. Solenoid -~ 12 VDOC
(3/4 NPT)
Elbow. Pipe - 90 DEG
{3/4 NPT)
Nipple. Pioe -~ Close
(374 NPT x 1-3/8"LG)
Requlator, Pressure -
Gas Vapor (3/4 NPT)
Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)
Nipple. Pipe - Close
(1/2 NPT x 1-1/8"LG)
Nut, Hex (3/8-24)
Washer, Lock - Spring {3/8")
Stud
Carburetor, Gas Vapor
Gasket
Screw. Machine - Flat Head
{3/8-16 x 1-1/4")
Adapter, Carbureto:r
Begin Spec H
Soec C Thru G

Liguid

2

REF
NO.
14

i

16

PART
NO.

148-0775
154-2801

145-0494
145-0467
800-0025

850-0045
149-0638

149-0736
148-0597

150-0638
115-0025
8500040

Q1Y
USED

Ll o] [ ¥ N ke N A

i

1
19
18
11
’ @;;-15
PART
DESCRIPTION
Gasket

Beain Spec h
Soec C Thru G
Plate, Restricting (EK Only|
Soec H Thru L
Spec C Thru G
Screw, Cap - Hex Head
{5/16~18 x 5/8")
Washer, Lock — Spring (5/16")
Cover - fuel Pump
Mount ing Hole
Gasket
Regulator, Pressure - Natura:
Gas {3/4 NPT)
Joint, Bali
Nut, Hex {1/4"-28)
Washer, Lock {1/4")

Redistribution or publication of this document
by any means, is strictly prohibited.



Liquid Gas Fuel System

- e iy
:Qkf\:‘v s ju’"l
| [~

N '?‘ -

Redistribution or publication of this document
22 by any means, is strictly prohibited.




REF
NO.

[SPPR
N~ DO D= o u. RN

¢

i4

7
i8

i9
20

22

PART
NO.

503-0398
5031103
862-00i5
307-03i2

505-0021
505-0100

104 0091
854-0020
520-0311
148-0643
145-0120
814-0200

148-0774
148~0593

148--0775
154-2801

145-0494
145-04617
800~ 0025

850-0045
1490638

149-0736
505-0356
148-0604
502-0971

Q1Y
USED

P e N

-

N A2 =R NN

P O) W= RSN e b

WK N =

Liquid Gas Fuel System

PART
DESCRIPTION

Clamp. rose
Hose (i“ID x 22.5“ tona)
Nut. Hex {5/16-18)
Valve. Soienoid - 12 VDG
{3/4 NP1 )
Bushing, Reaucer - Hex
(3/4 NPT x 1/2 NPT)
Nionle, Pipe - Close
{1/2 NPT x 1-1/8"LG)
Nut, Hex {3/8-24)
Washer. Lock - Soring (3/8")
Stud
Carburetor, Gas Vapor
Gasket
Screw, Machine - Flat Head
{(3/8-16 x 1--1/4")
Adapter. Carburetor
Beqin Spec H
Spec C Tnru G
Gasket
Begin Spec i
Spec C Thru G
Plate, Restricting (EK Only)
Soec H Thru L
Spec C Thru G
Screw. Cap - Hex riead
(5/16-18 x 5/8")
Washer. Lock - Soring (5/16")
Cover - Fuei Pump
Mounting Hole
Gasket, Fuei Pump
Flbow. Pive - 90 DEG {(3/4 x 1")
Brace, Mounting
Connector., Hose (1"ID Hose)

23

REF
NO.

23
24
25
26

27

PART
NO.

504-0005
503-0183
503--0833
505--0135

505-0039

305-0125
305-0004
504-0028
S05- 0060
505-0017

505 -0099

505-0101
503-0833
130-0678
502-0103
505-0028
502-0943
148-0603
800-0009

850-0040
862-0001
148-0625
800-0069

800-0071

850-0055
505-0287

orY
USED

ol i VI W bt d O

ro

N e e = U

[l S

[

PART
DESCRIPTION

Cock. Drain (1/8 NPT)
Clamp, Hose
tlose (5/8"1ID x 22%)
Nipple, Pipe - half
(3/8 NPT x i-1i/2".G)
floow, Pipe - 90 Degrees
{3/8 NPT
Nipple (3/8 NPT x 6*)
Nipple, Close {1" NPT)
Cock, Drain (3/8 NPT)
Tee, Pipe (3/8 NPT)
Bushing. Reducer - Hex
(3/8 NPT x 1/4 NPT)
Nipole, Pipe - Close
(1/4 NPT x 7/8 “LG)
Nipple. Close (3/8 NPT}
Hose (5/8"ID x 24")
Line, Water
Adapter. Tube to Pipe
Coupling, Pipe (3/8 Ni*T)
Connector, tiose (5/8"1D Hose)
Bracket. Mounting
Screw, Cap - Hex Heac
{1/4-20 x 1-i/2")
Washer, Lock -~ Soring (i/¢ )
Nut, dex {1/4-20)
Converter, Liguid Gas
Screw, Cap - Hex licad
{(71/16-14 x 3/A")
Screw, Cap —~ Hex Head
{(7/16-14 x 1")
washer, .Lock -~ Soring {71/16")
Elbow, Street - 45° {3/4")

Redistribution or publication of this document
by any means, is strictly prohibited



Automatic Changeover Liguid Gas and Natural Gas Fuel iliystem

Redistribution or publication of this document
24 by any means, is strictly prohibited.



Automatic Changeover Liquid Gas and Natural Gas Fuel Systea

REF  PART QrY PART REF  PART QrY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-0627 1 Switch, Pressure - 12 VDC 23 148-0643 1 Carburetor, Gas Vapor
2  505-0099 1 Nipple, Pipe - Close 24 145-0120 2 Gasket
{(1/4 NPT x 7/8“LG) 25 814-0200 2 Screw, Machine - Flat Head
3 505-0020 1 Bushing, Reducer - Hex {3/8-16 x 1-1/4")
{(3/4 NPT x 1/4 NPT) 26 Adapter, Carburetor
4 505-0007 1 Bushing, Reducer - Hex 148-0774 1 Begin Spec H
5 Nipple, Pipe - Close 148-0593 1 Spec C Thru G
(3/4 RPT x 1-3/8"LG) 27 Gasket
505-0102 9 Use with Electronic Governor 148-0775 2 Begin Spec H
505-0102 8 Use with Mechanical Governor 154-2801 2 Spec C Thru 6
6 Elbow, Pipe - 90 OEG 28 Plate, Restricting (EK Only)
(3/4 NPT) 145-0494 1 Spec H Thru L
505-0132 3 Use with Electronic Governor 145-0467 i Spec C Thru G
505-0132 2 Use with Mechanical Governor 29 B800-0007 2 Screw, Cap - Hex Head
7 307-0312 2 Valve, Solenoid - 12 VDC (1/4-20 x 1)
(3/4 NPT) 30 850-0040 2 Washer, Lock — Spring (1/4")
8 148-0637 1 Regulator, Pressure - Liquid 31 862-0001 2 Nut, Hex (1/4-20) )
Gas Vapor (3/4 NPT) 32 331-0101 1 Hanger, Pipe (Use With
9 148-0597 1 Regulator, Pressure - Natural Mechanical Governor)
Gas (3/4 NP1) 32 148-0673 1 Bracket, Support (Use With
10 502-0971 2 Connector, Hose - Begin Spec R Mechanical Governor)
11 508-0008 1 Grommet, Rubber 34 800-0025 2 Screw, Cap - Hex Head
12 505-0356 1 Elbow, Pipe - Reducing, (5/16-18 x §5/8")
90 NDEG (1 NPT x 3/4 NPT) 35 850-0045 2 Washer, Lock - Spring (5/16")
13 505-0004 1 Nipple., Pipe - Close 36 149-0638 1 Caver - Fuel Pump
(1 NPT x 1-1/2"LG) Mount ing Hole
14 148-0626 1 Valve, Control 37 149-0736 1 Gasket
(1 NPT) 38 148-0367 1 Switch, Control - Vacuurm
15 505-0129 1 Bushing, Reducer - Hex (12 vDC)
(1 NPT x 3/4 NPT) 39 505-0098 1 Nipple, Pipe - Close
17 505-0166 2 Tee, Pipe (3/4 NPT) 40 505-0029 1 Coupling, Pipe (3/4 NPT)
18 505-0021 1 Bushing, Reducer - Hex Begin Spec R
(3/4 NPT x 1/2 NPT) 41 503-0008 1 Grommet,, Rubber
19 505-0100 i Nipple, Pipe — Close 42 148-0994 1 Brace (Use With Electronic
(1/2 NPT x 1-1/8"LG) Gavernor)
20 104-0091 2 Nut, Hex (3/8-24) 43 155-1015 1 Clamp, Muffler (Use With
2l 854-0020 2 Washer, Lock - Spring {3/8") Electronic Governor)
22 520-0311 2 Stud
e ;
S Redistribution or publication of this docuinént
\ f{_—ﬁ s by any means, is strictly prohibited. . :..

25



Liquid Gas and Natural Gas Fuel Systenm -

o | . .
J,v’, ,_.a_-"_" Redistribution or publication of this document
. Y 25 3
o - '

by-any means, is strictly prohibited.



REF
NO.

—

o

10
11
12
13
14
15
16
17
19

20
21
22

23

24
25

26
27

28

grd

PART
NGO,

503-0189
503-1163
503-1201
503- 0895
505-0087
505-0129
148-0597
307-0312
505-0102

505-0356
505-0004

504-0083
505-0022
505-0100

104-0091
854-0020
520-0311
148-0643
145-0120
814-0200

148-0774
148-0593

148-0775
154-2801

145-0494
145-04617
800-0025

850-0045
149-0638

149~-0736
505-0041

5050004

QrY
USED

s ot ot (Y

—

[

LV ISR S S

-

NN

e L AT

Liquid Ges snd Natural Gas Fuel Systenm

PART
DESCRIPTION

Clamp, Hose
Hose
28" Lona
12" Lor
5" Long
Mipple, Pipe - Half
(1" NPT x 3“LG)
Bushing, Reducer - Hex
(1 NPY x 3/4 NPT)
Regulator, Pressure - Naturat
Gas (3/4 NPT)
Vaive, Solenoid ~ 12 VDC
(3/4 NPT)
Nipple, Pipe - Close
(3/4 NPT x 1-3/8"LG)
£lbow, Pipe ~ 90 DEG(1"x3/4")
Nipple, Pipe - 2lose {1"x1.5")
(1 NPT x 3/4 NPT)
Valve, Control - Three Way
(1 NPT)
Bushing, Reducer - Hex
(1 NPT x 1/2 NPT)
Nipple, Pipe - Close
(1/2 NPT x 1-1/8"LG)
Nut, Hex (3/8-24)
Washer, Lock - Spring (3/8")
Stud
Carburetor,
Gasket
Screw, Machine - Flat Head
(3/8-16 x 1-1/4")
Adapter, Carburetor
Begin Spec H
Spec C Thru G
Gasket
Begin Spec H
Spec C Thru G
Plate, Restricting (EK Only)
Spec H Thru L
Spec C Thru G
Screw, Cap - Hex Head
(5/16-18 x 5/8")
Washer, Lock - Spring (5/16")
Cover - Fuel Pump
Mounting Hole
Gasket
Elbow, Pipe - 90 DEG (1 NPT)
(3/4 NPT x 1/2 NWPY)
Nipple, Pipe - Close
(1 NPT x 1-1/2"LG)

Gas Vapor

2]

REF
NO.

29

39
40

S5

56
57
58
59

60
61

63

PART
NO.

148-0626

505-0086
505-0003

504-0005
503-0183
503-0833
505-0135

505-0119

505-0125
505-0119

504-0028
505-0060
505-0017

505-0099

503-0032
503-0386
130-0678
502-0103
505-0010

505-0017
505-0119
800-0009

850-0040
862-0001
148-0625
800-0069

800-0071

850-0055
148-0603
148-0604
148-03617

505~-009¢
505-0007
862-0015
502-0942

QTY
USED

o e o —d [l - N

e bk e b N

[and =N N [\S S [

P gt b M)

N e

PART
DESCRIPTION

valve, Control
(1 NPT)
Nipple, Pipe (1 NPT x 2.5"LIG)
Elbaw, Pipe - Street,
(1 NPT)
Cock. Drain (1/8 NPT)
Clamp. Hose
Hose. Rubber ~ 22" Long
Nipple, Pipe - Half
(3/8 NPT x 1-1/2"LG)
Elbow, Pipe - Street, 45 DEG
{3/8 NPT)
Nipple, Pipe {3/8 NPT x &"LG)
Elbow, Pipe — Street, 45 DEG
(3/8 NPT)
Cock, Drain {3/8 NPT)
Tee, Pipe (3/8 NPT)
Bushing. Reducer - Hex
(3/8 NPT x 1/4 NPT)
Nipple, Pipe - Close
(174 NPT x 7/8 "LG)
Clamp, Hose
Hose, Rubber
Line, Water
Adapter,
Nipple, Pipe - Half
(1/8 NPT x 1"LG)
Bushing, Reducer - Hex
(3/8 NPT x 1/4 NPT)
Elbow, Pipe - Street, 45 DEG
(3/8 NPT)
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Washer,
Nut, Hex (1/4-20)
Converter, Liquid Gas
Screw, Cap - Hex Head
(7/16-14 x 3/4")
Screw, Cap - Hex Head
(7/16-14 x 1")
Washer,
Bracket, Mounting
Brace, Mounting
Switch, Control - Vacuum
{12 vDC)
Nipple. Pips - Close
Bushing, Reducer - Hex
Nut, Hex (5/16-18)
Connector,

90 DEG

Tube to Pipe

Lock - Spring {1/4")

Lock - Spring (7/16")

Hose - Barbed

Redistribution or publication of this document
by any means, is strictly prohibited. ’



Vernier Throttle

REF  PART QTY PART REF  PART TY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0075 1 Screw, Machine - Round Head 4 850-0040 3 washer, Lock - Spring (1/4")
(#8-32 x 1/2") 5 152-0036 1 Clamp, Cable
2 152-0158 1 Swivel 6 152-0120 1 Throttle, Vernier
3 800-0005 3 Screw, Cap - Hex Head 7 151-0230 1 Bracket, Mounting

(1/4-20 x 3/4")

28 Redistribution or publication of this document
by any means, is strictly prohibited: .. . -




Day Tank

15
2 — |
Y =
16
REF  PART Qry PART REF  PART Q1Y PARY
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 159-0859 1 Line, Fuel - Metal Tubing 10 800-0035 2 Scirew, Cap - Hex Head
2 159-0860 1 Line, Fuel - Metal Tubing (1/4-20 x 3/4")
3 502-0003 1 Adapter, Line to Pipe 11 862-0001 2 Nut, Hex (1/4-20)
4 Line, Fuel — Flexible 12 850-0040 2 washer, Lock - Spring (1/4)
501-0009 1 58"LG 13 Clamp
501-0010 1 42"LG 159-0680 1 For One Quart Tank Mounting
S 502-0002 2 Elbow, Pipe ~ 90 DEG, Brass 159-0875 1 For Two Quart Tank Mounting
6 159-070% 1 Bushing, Reducer - Hex, 14 Tank, Fuel
Restricting (3/8 NPT x 159-0294 1 One Quart
1/8 NPT) 159-0746 1 Two Quart
7 307-0535 1 valve, Solenoid - 12 VDC 15 860-0071 2 Screw, Cap - Hex Head
8 502-0082 1 Nipple, Pipe - Hex (1/8 MPT) (7/16-14 x 1")
g 505-0057 2 Plug. Pipe - Square Head 16 850-0055 2 washer. Lock - Spring (1/16")
(1/8 NPT) 17 Bracket, Mounting
159-0861 1 For One Quart Tank Mounting
159-0876 1 For Two Quart Tank Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.”

29



Fuel Tank

15

P | ) ) : ) o
f:y:'\fziﬂ 30 Redistribution .o publication of this document
el ' Pr e

by any means, is strictly pro’hibiie'd.- Tk



REF
NO,

1

<O &~ w

=}

PART
NO .

501-0009
501-0010
504-0007
504-0013
505-0057
502-0002
307-0867
502-0082
502-0020

505-0274

E

T T T ey

Fuel Tank

PART
DESCRIPTION

Line, Fuel - Flexibie
I6°L6
42°1.G
Valve, Contral (1/8 NPT)
Without Screen
With Screen
Plug, Pipe - Square Head
(1/8 NPT)
Elbow, Pipe - Street, 90 DEG
{(1/4" Tube x 1/B NPT)
Valve, Solenoid - 12 VOC
Nipple, Pipe - Hex (1/8 NPT)
Elbow, Pipe - Street, 90 DEG
{(1/8 NPT)
Plug. Pipe - Socket
Drive {1/8 NPT)

31

REF
NO.

9
10

11
12

13
14

15
16

PART
NO.

504-0004
159-0512

159-0751
812-0158

850-0040
1569-0490
159-1025
8210010

1590489

Qry
USED
1
1
1
2
2

-

PART
DESCRIPTION

Valve, Control - Three Way
(1/8 NPT)
Cap and Indicator, Fuel
{Includes Gasket)
Gasket
Screw, Machine - Round Head
(1/46-20 x 2")
Washer, lock — Spring {1/4")
Tank, Fuel — 20 GAL (Excludes
Cap)
Two Fuel Ports
Three Fuel Ports
Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")
Strap, Mounting

Redistribution or publication of this.documerit

by any means, is strictly prohibited.



g System
U Y

B

/)

Coclin
gpcc C-

A

ec A,
sgec C-

or
EK
EK
EM

Radiat

T RIS I TI I T TITR
et TG O O e
oottty
29I AT A ITALAIA
40000&.00 2505 QQOO QQQQ 5.000
o 0 9o 000 0 8
2R IREAEREALLS
e asreirae:
SHLARAILAIN TS
RIZRRD
A0
D

D

£

X)

PRI
BRI AAIL
ORI
L5250
%
X2

26

vl
S

\

Redistribution or publication of this document

by any means, is strictly. prohibited. =

32

rrd

<



' REF  PART

NO. NO.

1

[= 7] & Lo NS

10
11

81%-0181

130-0352
130-0351
801-0024

8500045

130-1236
130~0355
503-0365

503--0490
503-0491
504-0028
821-0014

QrYy
USED

—

Do el

o

Radiator
EK
EK
EM
PART
DESCRIPTION

Screw, Cap - Hex Head,
Thread Cutting, with
ET Lock Washer
(#10-32 x 1/2")
Guard, Fan - Right Side
Guard, Fan - Left Side
Screw, Cap - Hex Head
(5/16-24 x 1/2")
Washer, Lock - Spring (5/16")
Fan
flegin Spec K
Spec C Thru J
Clamp, Hose
Hose ~ Preformed
Lower
Upper
Cock, Drain (3/8 NPT)
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")

33

REF
NO.

12
13
14
16
18
19
20
21

22
23
24
25

26

PART
NO.

870-0114
130-0604
130-0449
405-1054
405- 1811
130-2217
$11--0075
814-0079

870-0221
406-0469
406-0471
821-0010

191-2058

~3

PART
DESCRIPTION

Nut, Retainer (5/16-18)

Radiator (Includes Cap)

Cap, Radiator

Flange, Air Duct

Panel, Housing - Front

Bracket, Mounting

Belt, Drive

Screw, Machine - Flat Head
(#8-32 x 1/2%)

Nut, Hex With External Tooth
Lock Washer (#8-32)

Strap, Hasp

Latch, Hasp

Screw, Lock Head
{1/4-20 x 1/2")

Guard, Belt ‘

Redistribution or publication of this document
by any means, is strictly prohibited.



Radiator Cooling Systea '
“"EK Begin Spec C, EM Begin Spec V"

ASLEEAISAL TS IEILEII ISP AL TSP 7))

Redistribution or.publication of this document
34 by any means, is strictly prohibited. {

A
>
|

)
HEK



REF
NO.

i
2
3
4
5
6
7
8
g
Q

PARY
NO.

405-1811
405-1054
130- 4246
130-4248
130-4252
130-4267
130-0449
503~049¢C
5030491
130-1236

~

Radiator Cooling System

"EK Begin Spec C, EM Begin Spec V"

PART
DESCRIPTION

Panel, Front

Flange, Air Duct

Guard, Belt - Right Side
Guard, Belt - Left Side
Guard, Belt - Lower
Radiator (Includes Cap)
Cap. Radiator

Hose, Radiator - Lower
Hose. Radiator - Upper
Fan

35

REF
NO.

11
12
13
14

15
16
17

PART
NO.

511-0075
503-0365
504-0028
B15-0181

821-0010
821-0014
870-0114

QTY
USED

Q0 t=d D 2

> B

PART
DESCRIPTION

Belt, Drive

Clamp, Hose

Cock, Drain

Screw, Cap - Hex Head, Thread
Cutting, with ET Lockwasher
(#10-32 x 1/2")

Screw, Lockhead (1/4-20 x 1/2")

Screw, Lockhead (5/16-18 x 1/2")

Nut, Retainer {5/16-1B)

Redistribution or publication of this document
by any means, is strictly prohibited.



Remote Radiator Cooling System

stribution or

Redi

36

publication of this document

eans, is strictly prohibited.

by any m



REF
NO.

W re

o O e

PART
NO.

503-0189
503-1194
503-1194

503-0311
503-0817
503-0491
801-0027

850-0045
104-0091
850-0050
526-0030
520-0238
504-0003
505-0013

§05-0108
505-0019

506-0101

505-D175
505-0172

800-0051
526-0066

154-1335
505-0057

QryY
USED

[RN

r— et N WD W D FNRSTR N

o = peeb — = e

[N

Remote Radiator Cooling Systems

PART
DESCRIPTION

Clamp, Hose
Hose, 1 Foot Long
Connentor, Hose
{1/2 NPT x 2“ Long)
Clamp, Hose
Adapter, Hose
Hose, Praformed - Upper
Screw, Cap - Hex Head
(5/16-24 x 1/8")

Washer, Lock - Spring (5/16")

Nut, Hex (3/8-24)
Washer, Lock - Spring (3/8")
Washer, Flat (3/8")
Stud
Cock, Drain (1/4 NPT)
Bushing, Reducer - Hex
(1/2 NPT x 1/4 NPT)
Tee, Pipe (1/2 NPT)
Bushing, Reducer - Hex
(1/2 NPT x 3/8 NPT)
Nipple, Pipe - Close
(3/8 NPT x 1"LG)
Elbow, Pipe — 90° (2 NPT)
Nipple, Pipe - Close
(2 NPT x 2"LG)
Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
Wasker, Flat (3/8")
Flarge, Manifold - Exhaust
Plug, Pipe - Square Head
(1/8 NPT)

REF
NO.

24

31

PART
NO.

505-0271
154-2345

862-0003
850-0050
520-0564
802-0072

850-0050

145-0120
154-1296
154-1297
154-1298
154-1299
503-0365
503-0490
800-0069

850-0055
130-4099
800-0046

130-2937
130-4264
800-0052

895-0296-01

QrY
USED

1

PART
DESCRIPTION

Nipple, Pipe (1/4 NPT x
3-1/2"LG)
Manifold, Liguid Cooled
{Includes Parts Marked *)
*Nut., Hex (3/8-24)
*wWasher, Lock - Spring (3/8")
*Stud
*Screw, Cap - Socket Head
(3/8-16 x 1")
*Washer, Lock - Spring (3/8")
*Adapter, Carburetor Mounting
*Gasket, Carburetor
*Gasket, Rear Manifold
*Gasket, Center Manifold
*Gasket, Front Manifold
*Gasket, Manifold End
Clamp, Hose
Hose, Preformed - Lowar
Screw, Cap - Hex Head
(7/16-14 x 3/4")
Washer, Lock ~ Spring (7/16")
Guard, Belt
Screw., Cap - Hex Head
(3/8-16 x 1/2")
Guard, Belt
Guard, Belt
Screw, Cap - Hex Head
{(3/8-16 x 1-1/2")
Tubing, Glass Fiber(Not Shown)

Redistribution or publication of this document

by any means, is strictly prohibited.



City Water Cooling System

33 "Redistribution or publication of this document
d by any means, is strictly prohibited.




REF
NO.

(s AES W O o (N =

b
Wwro -0 (Vo]

-
L

—
<

i

PART
NO.

503- 0365
503-0826
503-018Y
503-0461
502-1031

503-0032
503-0586
505-0010
505-0020

504-0003
505-0018

505-0018
505-0100

110-0576
505-0050

307-0833

QrY
USED

N =N @ N &

A" B8 s

-

City Water Conling System

PART
DESCRIPTION

Clamp, Hose

Hose

Clamp, Hose

Hose

Nipple, Pipe - Half
(1/2 NPT x 2" Long)

Clamp, Hose

Hose

Nipple, Pipe - Half
(1/2 NPT x 1-1/2"LG)

Bushing, Reducer - Hex
{3/4 NPT x 1/4 NPT)

Cock, Drain (1/4 NPT)

Bushing, Reducer - Hex
(1/2 NPT x 1/4 NPT)

Tee, Pipe (1/2 NPT)

Nipple, Pipe ~ Close
(1/2 NPT x 1-1/B"LG)

Adapter, Hose - Hex

Elbow, Street - 90 DEG
(1/2 NPT)

Valve, Solenoid - 12 VDC

(1/2 NPT)

38

REF
NO.

17
18

19
20
21
22
23
24
25
26
27

28
2a

30
31

PART
NO.

504-0019
505-0324

505-0132
§05-0102
505-0166
110-1543
800~0007
850-0040
862-0001
110-0526
821-0014

130-0499
800-0069

850-0055

130-4099

QTY
USED

1
1

1

Gy = N> ~N N ==

LS

PARY
DESCRIPTION

valve, Globe (1/2 NPT)
Nipple, Pipe - Half
(3/4 NPT x 2"LG)
Elbow, Pipe - 90 DEG
{3/4 NPT)
Nipple, Pipe - Close
(3/4 NPT x 1-3/8"“LG)
Tee, Pipe (3/4 NPT)
Adapter, Hose -~ Hex
Screw, Cap - Hex Head
(1/4-20 x 1)
Washer, Lock - Spring
(1/2*)
Nut, Hex (1/4-20)
Bracket and Nipple Assembly
Screw, Self-locking - Hex
Washer Head (5/16-18 x 5/8")
Plate, Mounting
Screw, Cap - Hex Hoad
(7/16-14 x 3/4")
Washer, Lock - Spring
(1/18")
Guard, Belt

Redistribution. or publication of this document

by any means, is strictly prohibited.



Non-Regulated City Water and Wet Manifold Cooling System

Redistribution or publication of this document
by any means, is strictly prohibited.




Non-Regulated City Water and Wet Manifold Cooling System

3-1/2"LG)

41

REF  PART QrY PART REF PARY QY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
D 1 503-0032 2 Clamp, Hose 32 5050056 1 Plug, Pipe - Square Head
2 503-0084 1 Hose (1/2 NPT)
3 503--0385 4 Clamp, Hose 33 505-0175 1 Elbow, Pipe — 90 DEG
4 503-0B26 1 Hose {2 NPT)
5 503-0826 1 Hose 34 505-0172 1 Nipple, Pipe ~ Close
6 503-0183 4 Clamp, Mose (2 NPT x 2“LG)
7T S03-1196 1 Hose, 5 Feet Long 35 800-0051 4 Screw, Cap — Hex Head
8 503-0200 1 Hose ~ 3 Feet Long (3/8-16 x 1-1/4%)
9 502-1031 4 Nipple, Pips - Half 36 526-0066 4 Washer, Flat (3/8")
{1/2 NPT x 2" Long) 37 154-1335 1 Flange, Exhaust - Manifold
10 505-0050 2 Elbow, Street - 90 DEG 38 154-2345 1 Manifold., Liquid Cooled
(1/2 NPT) {Includes Parts Marked *)
11 508-0100 2 Nipple, Pipe - Close 39 862-0003 13 *Nut, Hex (3/8-21)
(1/2 NPT x 1-1/8"LG) 40 850-0050 13 *Washer, Lock - Spring (3/8")
12 307-0833 1 Valve, Solenoid - 12 VIXC 41 520-0564 13 *Stud
(1/2 NPT) 42 802-0072 2 *Screw, Cap - Sockat Head
13 504-0019 1 Valve, Globe {1/2 NPT) (3/8-16 x 1")
14 504-0003 1 Cack, Drain (1/4 NPT) 43 850-0050 2  *Washer, Lock - Spring (3/8")
15 505-0018 1 Bushing, Reducer - Hex 44 1  *Adapter, Carburetor Mounting
(1/2 NPT x 1/4 NPT) 45 145-0120 1  *Gasket, Carburetor
16 505-0108 2 Tee, Pipe (1/2 NPT) 46 154-1296 1 *Gasket, Rear Manifold
17 110-0576 1 Adapter, Hose - Hex 47 154-1297 1  *Gasket, Center Manifold
18 505-0324 1 Nipple, Pipe - Half 48 154-1298 1 *Gasket, Front Manifold
(3/4 NPT x 2"LG) 49 154-1299 1 *Gasket, Manifold End
19 505-0132 1 Elbow, Pipe - 90 DEG 50 148-0274 1 Bracket
(3/4 NPT) 51 800-0007 2 Screw, Cap - Hex Head
20 505-0166 1 Tee, Pipe (3/4 NPT) (1/4-20 x 1")
21 505-0102 2 Nipple, Pipe - Close 52 850-0040 2 Washer, Lock - Spring
(3/8 NPT x 1-3/8"LG) (1/4%)
22 110-1543 1 Adapter, Hose - Hex 53 862-0001 2 Nut, Hex (1/4-20)
23 505-0010 2 Nipple, Pipe - Half 54 110-0526 1 Bracket and Nipple Assembly
(1/4 NPT x 1“LG) 55 821-0014 6 Screw, Self-locking - Hex
24 505-0020 1 Bushing, Reducer - Hex Washer Head (5/16-18 x 5/8")
(3/4 NPT x 1/4 NPT) 56 130-0499 1 Plate, Mounting
25 505-0038 1 Elbow, Pipe — 90 DEG 57 800--0069 2 Screw, Cap - Hex Head
(1/8 NPT) (7/16-14 x 3/4")
26 505-0099 1 Nipple, Pipe - Close 58 850-0055 2 Washer, Lock — Spring
{1/4 NPT x 7/8"LG) (7/18")
27 104-0091 3 Nut, Hex (3/8-24) 59 130-4099 1 Guard, Belt
28 850-0050 3 Washer, Lock - Spring (3/8") 60 800-2052 1 Screw, Cap - Hex Head
29 526-0030 3 Washer, Flat (3/8") (3/8-16 x 1-1/2")
30 520-0238 2 Stud
31 505-0271 1 Nipple, Pipe (1/4 NPT x * - Parts Included with Manifold.

Redistribution or publication of this document
by any means, is strictly prohibited.



Regulated City Water and Wet Manifold Cooling System

Redistribution or publication of this document
42 by any means, is strictly prohibited.




REF  PART
NO. NO.

503- 0365
503-0826
503- 0182
503-1196
503-1194
502--1031

DU WwN

-~

505~0040
8 505-0100
$ 505-0190

10 504-0003
il 505-0018

12 505-0108
13 110-0576
14 307-0833

5 &N5-0021
16 309-0241
17 506- 0324
18 505-0051
19 505-0102
20 50&5-0289
21 800-0005
22 850-0040
23 862-0001
24 130- 0757
25 130-0822
26 505-0032
27 505-0642

28 505-0317
29 505-0385

30 104-0091
31 850-0050
32 526-0030
33 520-0238
34  505-0271

Regulated City Water and Wet Manifold Cooling System

QtY
USED

Bt N D

a8

- p—

N

Py

PAN W e e e e e

PART
DESCRIPTION

Clamp. Hose

Hose

Clamp. Hose

Hosa., 5 Feet Long

Hose. 1 foot Long

Niople, Pipe - Half
(1/2 NPT x 2" Long)

Elbow, Pipe - 90 OEG
(1/2 wPT)

Nipple, Pipe - Ciose
(1/2 NPT x 1-1/8“LG)

Elbow, Pioe - 45 DEG
(1/2 NPT)

Cock, Drain (1/4 NPT)

Bushing. Reducer - Hex
(1/2 NPT x 1/4 NPT)
Tee, Pipe (1/2 NPT)

Adapter, Hose - Hex

Valve. Soienoid - 12 VDC
(1/2 NPT}

Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)

Vaive, Regulating -
Temperature

Nippie, Pipe - Half
(3/4 NPT x 2"LG)

Elbow, Pipe - 90 DEG
(3/4 NPT)

Nipple, Pipe - Close
(3/4 NPT x 1-3/8"LG)

Bushing. Reducer —~ Hex
(1-1/2 NPT x 3/4 NPT)

Screw, Cap - Hex Head
(1/4-20 x 3/4%)

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Bracket. Support - Pipe

Clamp, Loop

Coupling, Pipe (1-1/2 NPT)

Nipple, Pipe (1~1/2 NPT x
2-1/2"1G)

Tee, Pipe {1-1/2 NPT)

Nipple, Pipe - Half
(1-1/2 NPT x 2°LG)

Nut, Hex (3/8-24)

wWasher, Lock — Spring (3/8")

Washer. Flat (3/8%)

Stud

Nipple. Pipe (1/4 NPT x
3-1/2°LG)

43

REF
NO.

38
36
37
38

PART
NO.

S05- 0056
S05-0117&
505-0172
800- 0051

526-0066
154-1338
154-2345

862-0003
850-0050
§20-0564
802-0072

850-0050

145-0120
154--1296
154-1297
154-1298
154-1298
148--0274
800-0007

850-0040

862-0001
110-0526
821-0014

130-0499
800-0069

850-0055

130-4099
812-0079

850-0025
860- 0008
332-0050
800-0052

Qry
USED

3
1Y

PO 2 e S et e e Y

= N N = O == N

=

PART
OESCRIPTION

Plug, Pipe ~ Squat e Head
{1/2 NPT)

Elbew, Pipe - 90 DEC
(2 NPT)

Nipple, Pipe - Close
(2 NPT x 2"LG)

Screw, Cap — Hex Head
(3/8-16 x 1-1/4")

Washer, Flat (3/8")

Flange, txhaust — Manifold

Manifold, Liquid Cooled
(includes Parts Marked *)

ANut, Hex (3/8-24)

*Washer, Lock ~ Spring (3/8")

*Stud

*Screw. Cap - Socket Head
(3/8-16 x 1"}

*Washer, Lock - Spring (3/8")

*Adapter, Carburetor Mounting

*Gasket, Garburetor

*Gasket, Rear Manifold

*Gasket, Center Manifold

*Gasket, Front Manifold

*Gasket, Manifold End

Bracket

Screw, Cap - Hex Head
(1/4-20 x 1")

Washer, Lock - Spring
(1/74")

Nut, Hex (1/4-20)

Bracket and Nipple Assembly

Screw, Self-locking - Hex
Washer Head (5/16-18 x 5/8")

Plate, Mounting

Screw, Cap - Hex Head
(7/16-14 x 3/4")

Washer, Lock - Spring
(7/16")

Guard, Belt

Screw, Machine - Round Head
(#8-32 x 1/2"}

Washer, Lock - Spring (#8)

Nut, Hex (#8-32)

Clamp, Loop

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

Parts Included with Manifold,

Redistribution or publication of this document

by any means, is strictly prohibited



City Water and Heat Exchanger Cooling System

Redistribution or publication of this document
44 by any' means, is strictly prohibited.




REF
NO.

1
3
4
)
6
T
B
9

PART
NC.

503-0365
503- 0491
503-0490
505 0444

504 -0003
505 0426

505-0317
505-0642

505-0462

504~-0019
505-0100

307-0833
505-01100
505-~0021
309-u241
505-0102
505-0691
505~-0130

qQrTY
USED

s

City Water and Heat Exchanger Cooling System

PART
DESCRIPTION

Clamp, Hose

Hose - Preformed

Hose - Preformed

Nipple, Pipe - Half
{1-1/2 NPT x 2-1/4"LG)

Cock, Drain {1/4 NPT)

Bushing, Reducer - Hex
(1-1/2 NPT x 1/4 NPT)

Tee, Pipe (1-1/2 NPT)

Nipple, Pipe - Half
(1-1/2 NPT x 4"LG)

Elbow, Pipe - Street, 90 DEG
(1-1/2 NPT)

valve, Globe (1/2 NPT)

Nipple, Pipe ~ Close
(1/2 NPT x 1-1/8"LG)

Valve, Solenoid - 12 VDC
(1/2 NPT)

Nipple, Pipe — Close
(1/2 NPT x 1-1/8“LG)

Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)

Valve, Regulating -
Temperature

Nipple, Pipe - Close
(3/4 NPT x 1-3/8"LG)

Elbow, Pipe - Street, 45 DEG
(3/4 NPT)

Plug, Pipe - Square Head
(3/4 NPT)

REF
NO.

20
21

22
23

PART
NO.

130-1340
505-0140

505-0129
800-0004

850-0040
862-0001
130-0802
130-0796 °
130-0661
800-0026

850-0045
862-0015
130-0819
130-0828
130-0805

800-0069

850-0055
130-4099
504-0005

504-0028
5050098
505-0184
895-0296-01

QTY
USED

1
1

OO ) ot PO bt O » —

N

PART
DESCRIPYION

Pencil, Zinc

Plug, Pipe - Square Head
(1 NPT}

Bushing, Reducer - Hex
(1 NPT x 3/4 NPT)

Screw, Cap - Hex Head
{1/4-20 x 5/8"}

Washer, Lock - Spring (1/4")

Nut, Hex (1/34-20)

Strap, Retaining

Exchanger, Heat (Includes Gap)

Cap, Radiator

Screw, Cap - Hex head
(5/16-18 x 3/4")

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

Bracket, Mounting

Plate, Mounting — Housed Set

Plate, Mounting - Unhoused
Set

Screw, Cap - Hex Head
(7/16-14 x 3/4")

Washer, Lock - Spring (7/16%)

Guard, Belt

Cock, Drain (1/B NPT) Begin
Spec R {Not Illustrated)

Cock, Drain (1/4 NPT)

Nipple, Close (1/4 NPT)

Tee, Pipe (1/4 NPT)

Tubing, Glass Fiber(Not Shown)

Redistribution or publication of this document

by any means, is strictly prohibited.



City Water and Standpipe Cooling System

2 | {

46 Redistribution or publication of this document
by any means, is strictly prohibited.



City Water and Standpipe Cooling Systewm

REF  PART Qry PART REF  PARY Qry PART
NO.  NO. USED DESCRIPTION NO. NC. USED DESCRIPTION
' 1 503-0365 4 Clamp. Hose 20 309-0241 1 Valve, Regulating -
2 Hose - Preformed Temperature
503-0490 1 Lower 21 800-0027 2 Serew, Cap - Hex Head
503--0491 1 Upper {5/16-18 x 7/8")
3 50%-0385 1 Nipple, Pipe - Hailf 22 850-0045 2 Washer, Lock - Spring (5/16")
{1-1/2 NPT x 2"LG) 23 862-001S 2 Nut, Hex (5/16-18)
4 505-0183 3 £lbow, Pipe - S0 OEG, Reducing 24 110-0526 1 Bracket and Nipple Assembiy
(1-1/2 NPT x 1/1/8 NPT) 25 505-0129 1 Bushing. Reducer - Hex
5 505-0258 1 Nipple, Pipe (1-1/4 NPT x 3"LG) {1 NPT x 3/4 NPT)
6 503-0189 2 Clamp, liose 26 505-0t40 1 Plug, Pipe - Square Head
7 503-0437 1 Hose (1 NPT)
8 502-1031 2 Nipple, Pipe - Half 27 505-0056 1 Plug, Pipe - Square Head
(172 NPY x 2" Long) (1/2 NPT}
9 307-0833 1 Valve, Solenoid ~ 12 VDC 28 505-0130 2 Plug. Pipe - Sgquare Head
(1/2 NPT) (3/4 NPT)
10 505-0100 i Nipple, Pipe - Close 29 504-0028 1 Cock, Drain (3/8 NPT)
(1/2 NPT x 1-1/8"LG) 30 505-0028 1  Coupling, Pipe (3/8 NPT)
11 504-0019 1 Valve, Globe (1/2 NPT) 31 505-0l101 1 Nipple, Pipe - Close
12 505-0040 2 Elbow, Pipe - 90 DEG (3/8 NPT x 1"LG)
{(1/2 NPT) 32 304-0062 1 Valve, Relief - Vacuum
13 505-0100 1 Nipple, Pipe - Close 33 800-0048 4 Screw, Cap — Hex Head
{1/2 NPT x 1-1/8"LG} {3/8-16 x 3/4")
14 505-0949 1 Plug, Pipe - Socket Head 34 850-0050 4 Washer, Lock - Spring (3/8")
{1-1/4 NPT) 36 130-0659 1 Standp ipe
15 504-0028 1 Cock, Drain {3/8 NPT) 37 821-0018 6 Screw, Self-locking - Hex
16 505-0019 1 Bushing, Reducer - Hex Washer Head (1/4-20 x 5/8")
(1/2 NPT x 3/8 RPT) 38 130-0636 1 Plate, Mounting
17 505-0108 1 Tee, Pipe (1/2 NPT) 39 800-0069 2 Screw, Gap — Hex Head
18 505-0002 1  Nipple, Pipe {(1/2 NPT x 3"LG) (7/16-14 x 3/4“)
19 505-0021 1 Bushing. Reducer - Hex 40 850-0055 2 Washer, Lock - Spring (7/16")
(3/4 NPT x 1/2 NPT) 41 130-4099 1 Guard, Belt

e N
e e I
;f:%\x;j Redistribution or publication of this document

%{’Lg 47 by any means, is strictly prohibited.



REF  PART
NO. NO.

RV & WK

503-0685
503-1418
503-1418
130~-2063

502-0801
805-0802
502-0029-04
870-0212

193-0329
1930292

QTY
USED

LVBIS Il e -

Low Water Level Switch

PART
DESCRIPTION

Clamp, Hose
Hose, 1/4"x10"
Hose, 1/4"x18"
Tube {1/4"00 x 2"LG)(Copper)
Connector, Hose
Bushing, Reducer - Hex
1" NPT x 1/4" NPT -
Specs C-P
1/2" NPT x 1/4" NPT -
Begin Spec R
Nut, Self-locking - Hex
Washer Head (1/4-20)
Switch, Level - Water
Specs C-P
Begin Spec R

48

REF
NO.

10
11

12

13
14

15
16

PART
NO.

357-0030
821-0015

870-0212

526-0018
821-0014

870-0113
405-4659

QTy
USED

2
2

=N

PART
DESCRIPTION

Diode

Screw, Self-locking - Hex
Washer Head {1/4-20 x 3/4")
Nut, Self-locking - Hex
Washer Head (1/4-20)

Washer, Flat {1/4")

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")
Nut, Retainer (5/16-18)
Plate, Mounting

Rédﬁﬁ&Monommmmﬁmnoﬂmsdommﬁm
by any means, is strictly prohibited.



Water Heater

REF  PART QTyY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0076 2 Screw, Machine - Round Head 7 Stud
(#8-32 x 5/16%) 520-0446 2 #10-32 x 3/4"
2 B8850-0025 2 Washer, Lock - Spring (#8) For 120 Volt Application
3 Cover, Box 520~-0672 2 #10-32 x 1"
333~-0013 1 For 120 Volt Application For 240 Volt Application
333-0056 1 For 240 Volt Application 8 508-0008 2 Grommet
4 870-0053 2 Nut, Hex (#10-32) 9 Box
S 850-0030 2 Washer, Lock - Spring (#10) 333-0012 1 For 120 Volt Application
6 Switch, Thermostatic 333-0057 1 For 240 Volt Application
309-0106 1 120 Volt, 25 Amp, SPST 10 332-0014 2 Terminal
309-0256 1 120/240 Volt, 25-40 Amp, 11 323-0957 1 Nug, Wire
DPST 12 333-0118 1 Heater, Electrical {Includes

Plug-in Cable)

Redistribution. or publication of this document
43 by any means, is strictly prohibited.




Hater Heater

Redistribution or publication of this document

éﬂ § 50 by any means, is strictly prohibited.



Water Heater

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NC. USED DESCRIPTION
1 501-0199 1 Line, Fuel - Flexible 27 Contactor, Electrical
2 502-0193 2 Connector, Tube to Pipe 307-1460 1 230 VAC, 3 Pole
3 505-0763 1 Cross, Pipe (1/8 NPT) 307-1164 1 460 VAC, 3 Pole
4 505-0098 1 Nipple, Pipe - Close 28 821-0016 4 Screw, Self-Locking - Hex
{(1/8 NPT x 3/4"LG) Washer Head (5/16-18 x 3/4")
5 505-0007 1 Bushing. Redcer - Hex 29 870-0257 4 Nut, Self-Locking - Hex
{1/4 NPT x 1/8B NPT) Washer Head (5/16-18)
6 503-0183 4 Clamp, Hose 30 130-1192 2 Bracket, Mounting
7 503-0710 1 Hose, Rubber 5/8" x 22"LG 31 504-0003 1 Cock, Drain {1/4 NPT)
8 503-0113 1 Hose, Heater 5/8" x 16"LG 32 Heater, Electrical - 1500 Watt
3 505-0135 2 Nipple, Pipe — Half 1 Phase
(3/8 NPT x 1-1/2"1LG) 333-0093 1 115 VAC
10 505-0060 1 Tee, Pipe (3/8 NPT) 333-011717 1 208 VAC
11 502-0813 1 Adapter., Pipe to Hose 333-0162 1 240 VAC
(1/4 NPT) 333-0168 1 480 VAC
12 502-0942 1 €lbow, Pipe - 90 DEG 3 Phase
{(3/8 NPT) Beaded 333-0171 1 208 VAC
13 505-0101 1  Nipple, Pipe - Close 333-0178 1 380 VAC
(3/8 NPT x 1"LG) 333-01173 1 480 VAC
14 505-045S 2 Bushing, Reducer - Hex 33 505-0007 1 Bushing, Reducer - Hex
{1 NPT x 3/8 NPT) (1/4 NPT x 1/8 NPT)
15 331-0027 2 Connector, Cable Begin 1983
16 332-0014 2 Terminal, Ring (#10) 34 502-0054 1 Eibow, Pipz — Street, 90 DEG
17 332-0149 4 Terminal, Ring (#8) Brass (1/4 NPT)
332-0807 4 Terminal, Ring (Not Shown) Begin 1983
18 323-0957 S Nut, Wire 35 812-0079 4 Screw, Machine - Round Head
19 309-0304 1 Switch, Thermostatic (#8-32 x 1/2")
20 505-0004 1  Nipple, Pipe - Close Begin 1983
(1 NPT x 1-1/4"1G) 36 850-0025 4 Washer, Lock — ET (#8)
21 800-0007 4 Screw, Cap - Hex Head Begin 1983
(1/4-20 x 1*) 37 333-0224 1 Bracket, Support
22 862-0001 4 Nut, Hex (1/4-20) Begin 1983
23 850-0040 4 Washer, Lock - Spring (1/4") 38 505-0038 1 Elbow, Pipe - 90 DEG
24 309-0307 1 Switch, Pressure 39 505-0099 1 Nipple. Pipe - Close 1/4 NPT
25 505-0099 1 Nipple, Pipe - Close 40 895-0295-01 AR Tubing, Fiberglass - 2 Foot
(1/4 NPT x 7/8"LG) Lengths
1970 thru 1982
26 333-0142 1 Support with Tee

1970 Thru 1982

I’ \_,‘:
Redistribution or publication of this document

(f,_,l 5] by any means, is strictly prohibited.



Water Heater

Redistribution or publication of this document
52 by any means, is strictly prohibited.




REF
NO.

i

L

10

12

PART
NO.

812-0076
8500025

333-0013
333-0056
870-0083
850-0030

309-0106
309- 0256

520-0446
520-0672
508--0008

333-0012
333-0087
503-0189
503-0833
502-1031

ory
USED

SRS IR

NN -

w;hﬁl—'

Water Heater

PART
DESCRIPTION

Screw, Machine - Rouna Heao
(#8-32 x 5/16")
Washer. ctock - Sorino (#8)
Cover, Box
Ffor 120 Voit Aoplication
for 240 Voit Appircation
Nut. Hex (#10-32)
Washer, rLock - Soring (#10)
Switch, Thermostatic
120 VAC, 25 AMP, SPST
120/250 VAC, 40-25 AMP,
DPST
Stud
#10-32 x 3/4"
#10-32 x 1"
Grommet
Box. Thermostat
For 120 Volit Application
For 240 Volt Application
Clamp. Hose
Hose. Rubber — 24" Long
Nipple, Pipe - Halif
(1/2 NPT x 2" Long)

53

REF
NO.

i3
14
15
16
17
i8

19
20
22
23

24
25

PART
NO.

503-0311
503~0517
305-0190

505-0106
505-0021

333-0093
333-0177
333-0171
333-0162
800-0007

862-0001
850-0040
821-0018
870-0257

130-1192
S04-0003

oty
USED

N

BAS e

- N

PART
DESCRIPTION

Ciamp. riose
Adapter. hose
Elbow, Pipe - 45 DEG
(1/2 NPT)
Nippie, Pipe — Close
{1/2 NPT x 1-1/2")
Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)
Heater, Electrrcatl
1500 Watt, 120 VAC. 1 Phase
1500 Watt, 208 VAC, 1 Phase
1500 Watt, 208 VAC, 3 Phase
1500 Watt, 240 VAGC 1 Phasc
Screw, Cap - Hex Head
(1/4-20 x 1)
Nut, Hex (1/4-20)
Washer, Lock - Sorang {1/4")
Screw, Self-Locking - hex
Washer Head {5/16-18 x 3/4“)
Nut, Self-Locking - hex
Washer, tlead (5/16-18)
Bracket. Mounting
Cock, Drain {1/4 NPT)

Redistribution or publication of this document
by any means, is strictly prohibited



Chassis

e |
f}q‘&iﬁ] ' o4 Redistribution or publication of this document
1~ € by any means, is strictly prohibited.

\icﬁ;: I



REF

PARY

—
(=

e e
N W R =

-
n

1

eI theaw N

—
-]

[
-3

402-0338
870-0068

402-0337
402-0010
402-0012
402-0011
463-0633
$26-0141
801-0080

00-0071
850-0055
B862-0004
800-0520

402-0030
800-0029

856-0008
850-0045

QryY
USED

[

el .U O S N e T TS

Chassis

PART
DESCRIPTION

Mount, Vibration
(Includes Parts Marked *)

*Nut, Self-locking - Hex
(7/16-20)

*Spacer

*Mount

*Cup, Metal

"Mount

*Spacer

*Washer, Flat (7/16")

*Screw, Cap - Hex Head
(7/16-20 x 3-1/2%)

Screw, Cap - Hex Head
(7/16-14 x 1%)

Washer, Lock - Spring (7/16%)

Nut, Hex (7/16-14)

Screw, Cap - Hex Head
(3/4-10 x 1*)

Mount, Vibration

Screw, Cap - Hex Head
(5/16-18 x 1*)

Washer, Lock - ET/IT {5/16")

Washer, Lock - Spring (5/16%)

REF  PART

18
1¢
20

21
22
23
24
25
26
27
20
29

30
31

32
3

NO.

862-0015
332-1473
800-0091

850-0060
856-0013
862-0018
337-0090
865-0007
850-0045
526-0115
520-0663

416-0612
416-0972
821-0029
870-0281

415-0687
403-0902

o
T 7 B e X X N Nl e e g:

PART
DESCRIPTION
Nut, Hex (5/16-18)
Lug
Screw, Cap - Hex Head

(1/2-13 x 1-1/4"LG)
Washer, Lock - Spring (1/2")
Washer, Lock - ET/IT (1/2")
Nut, Hex (1/2-13)
Strap, Electrical - Ground
Nut, Wing (5/16-18)
Washer, Lock - Spring (5/16%)
Washer, Flat (5/16")
Stud
Frame, Holddown - Battery
Used Thru 4-90
Use Beginning 5-90
Screw, Self-locking - Hex
Wacher Head (3/8-16 x 3/4")
Nut, Self-locking - Hex
Washer Head (3/8-16)
Tray ~ Battery
Chassis

* - Parts Included with Vibration Mount.

55

Redistribution or publication of this document

by any means, is strictly prohibited



Set Housing

56 Redistribution or publication of this document
by any means, is strictly prohibited.




Set Housing

REF  PART QY PART REF  PARY QrY PARY
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 813 D0%B 16 Screw, Machine - Round Head 17 870-0108 3 Nut, Speed {1/4™)
(#10-32 x 3/8") 18 405-17717 i Door, Access - Rear
2 850 0030 16 Washer. iLock ~ Soring (#10) 19 813-0098 6 Screw. Machine - Round Head
3 870-0053 16 Nut. Hex (#10-32) {#10-32 x 3/8")
A 466-0105 8 Clamp. Door 20 850-0030 6 Washer. lock - Soring (#10)
5 405-1808 4 Door. Access {Less Latches) 21 405-1780 1 Panel. Access - Rear
6 821-0014 8 Screw. Self-locking - Hex 22 821-0014 8 Screw, Self--locking - Hex
Washer Head (5/16-18 x 1/2") Washer Head (5/16-18 x 1/2")
7 405%-1814 2 Support. Housing - Center 23 1 Panel, Housing - Rear
3 821-0014 12 Screw, Self-locking - Hex 405-1812 1 Spec C-P
Washer Head {5/16-18 x 1/2") 405-2084 i Begin Spec R
9 8210016 4 Screw, Self-locking - Hex 24 821-0010 3 Screw, Self-locking - Hex
Washer Head (5/16--1B x 3/4") Washer Head (1/4-20 x 1/2")
10 870-0113 12 Nut, Clinch (5/16-18) 25 403-0895 2 Cover
11 Panel, Housing - Top 26 800-0048 6 Screw, Cap - Hex Head
405--1809 1 Dry Exhaust Manifaid Set {3/8-16 x 3/4")
405- 1835 1 wWet Exhaust Manifold Set 27 850-0050 6 washer, lock - Spring (3/8")
12 812--0i49 2 Screw, Machine - Round Head 28 403-089%4 1 Chassis - Rear
(1/4-20 x 9/16") 29 814-0079 28 Screw. Machine - Flat Heaa
13 870--0232 2 Nut, Self-lockina - Hex {(#8-32 x 1/2")
with ET Lock Washer (1/4-20) 30 850-0025 28 Washer, Lock - Soring (88)
i4 A06-0i57 1 ilandle. tatch (Includes Keys) 31 860-0008 28 Nut. Hex (#8-32)
id 406-0089 i Catch, Latch 32 A406-0249 4 Set. Haso
i6 809-0059 3 Screw, Tapping - Round Head 33 406 -0565 1 kKev

(1/4 x 1/2")

51

Redistribution or publication of this document

by any means, is strictly prohibited.



Exhaust MHuffler
"EX Spec A,B - EM Spec C-U"

,, 1§—¢ ‘
» .
‘ N N

N N

¢

~ \\\

~
1\

gt
/g;f&il Redistribution or publication of this document
é?&ﬁ

58 by any means, is strictly prohihited.



REF
NO.

1

— CEOW~II e W ~

— k=

—
NI

PART
NO.

813-0105
870-0188

156-1420
895-0157
505-0454
505-0203
155- 1593
505-0453
800-0035

526-0113
870-0257
155-0988
1565-1512

QrY

-

w o (A e R

Exhaust NMuffler

“EK Spec A,B -

PART
DESCRIPTION

Screw, Machine - Round Head
{#10-32 x 1%)
Nut, Self-locking ~ Hex
Washer Head (£10-32)
Shield, Rain
Strip. Asbestos
Union, Pipe (2 NPT)
Coupling, Pipe (2 NPT)
Tube, Exhaust - Flexible (12*)
Elbow, Pipe - 90 DEG (3 NPT)
Screw, Cap - Hex Head
(5/16-18 x 2-1/2")
Washer, Flat {5/16")
Nut. Self-locking - Hex
Washer Head {5/16-18)
Muffler, Exhaust
Painted with Black Silicon
Paint
Stainliess Steel

EM Spec C-U"

REF
NO.

13
14
15
16

17

a8

PARY
NO.

800-0028
800-0037
870-0048

850-0045

140-0649
140-1588

155-0918
155-1644
155-1430
800-0028

155-1634
813-0307
155~0789
870-0054

Qry
USED

N N NN o &b

NN R

PART
DESCRIPTION

Screw, Cap - Hex Head
5/16-18 x 1"
§/16-18 x 3" - Begin Spec S
Nut, Self-locking - Hex
f5/16-18)
Washer, Lock - Spring {5/16")
Band, Mounting
Steel Band
Stainless Steel
Shield, Heat
Painted Aluminum Silicon
Stainless Stee!l
Spacer
Screw, Cap - Hex Head
(5/1£-18 x 1%)
Shield, Rain - Begin Spec S
Screw, RHM {10-32 x 1")
Bracket, Support
NMut, Lock (10-32)

Redistribution or publication of this document

by any means, is strictly prohibited.



Muffler
(EK Begin Spec C - EM Begin Spec V)

60 Redistribution or publication of this document
by any means, is strictly prohibited.




REF

PARY

NO. NO.

P

[« oA IR 2N U

-~

505-0111
505-C103
155-0899
165-0898
155-0775
800-0135

862-0007

Qry
USED

e A

Muffler

(EXK Begin Spec C - EM Begin Spec V)

PART
DESCRIPTION

Coupling. Reducer (2.00x2.50)
Nipple, Pipe
Flange, Companion
Gasket, flange - Companion
Tube Assembly
Screw, Cap - MHex Head
(5/8-11 »x 2.25")
Nut, Hex {5/8-11)

61

REF
NO.

8
9
10
11
12

PART
NO.

505-0203
505-0111
155-0776-01
505-0044

155-2341-08
155-2340-08
1565-2342-08

QY
USED

1
1
1
1
1
1
1

PARY
OESCRIPTION

Coupling, Pipe
*Coupling. Reducer (2.00x2.50)
*Tube Assembly
*Elbow, Pipe - 90° (2-1/2"NPT)
Muffler

Residential

Industrial

Critical

*For end inlet applications - Use other for side

iniet applications.

Redistribution or publication of this document
by any means, is strictly prohihited.



Engine Control - Begin Spec P

2 Redistribution or publication of this document
6 by any means, is strictly prohibited.

Lo |
-
- -

o



Engine Control - Begin Spec P, Begin Spec A

REF  PART QrY PART REF  PARY QTY PART
ND. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 815-0544 24 Screw, Machine - Round Head 11 322-0004 1 Lamp, Incandescent -
With IT Lock Washer 14 VDG DS11
(#6-32 x 1/2*) 12 322-0361 1 Holder, Lamp
2 300-2897 1 Board - Time Delay, 13 517-0131 1 Plug. Button
Start/Stop - 12 VDC Al15 14 151-0402 1 Potent iometer - Speed
3 Board - Magnetic Sensor, Control R11
Start Disconnect/Over Speed 15 Switch, Push - Reset/Panel
Sensor Al6 Lamp S11
300-2901 1 Standard 308-0785 1 Through Spec R
300-2902 1 Precision 308-0892 1 Spec S
4 300-2905 1 Board - Over-Under Voltage 16 308-0784 1 Switch, Push — Run/Stop/
Sensor - 12 VOC A17 Remote S1i2
5 300-2855 1 Board - 5 Relay 17 812-0063 8 Screw, Round Head - Begin
12 VDC Al3 Spec T (6-32 x 1/2")
& 300-2862 1 Board - 7 Relay 18 301-8257 1 Cover - Switch
12 VDG Al4 Mounting Hole
7 8oard - Engine Monitor 18 193-0388 1 Sender, 0il Temperature
12 VDC All 20 193-0352 1 Gauge, Pressure - 0il MI1
300-28017 1 ? Light 21 193-0351 1 Gauge, Temperature - Water
300-2809 1 7 Light M12
300-2811 1 12 Light 22 Meter
321-0270 2 Fuse, Cartridge - 302-1790 1 Ampere - DC M13
20 Amp F1, F2 302-1723 2 Ampere - Begin Spec R
321-0231 1 Fuse, Cartridge - 302-1641 1 Volt - M13 {8-18V) (Spec S)
15 Amp F3 23 302-0885 1 Meter, Totalizing — Time M14
321-0094 2 Fuse, Cartridge - 24 193-0435 1 Gauge, Temperature - 0il M1S
5 Amp FA4, F5 25 302-1873-01 1 Tachometer, M16
8 301-8851 1 Bracket, Mounting 26 517-0221 1 Plug, Button
821-0004 4 Screw, Self-locking - Hex 27 332-0052 1 Clamp, Loop
Washer Head (#10-32 x 870-0131 1 Nut, Self-locking - Hex
5/16") with €7 Lock Washer
9 Module, Indicator - Fault {#10-32)
12 VvDC Al2 28 Ooor, Control
322-0358-01 1 2 Light 301-9055-01 1 With 5 Gauge Holes
322-0359-01 1 7 Light (Spec S) 301-9055-02 1 With 3 Gauge Holes
322-0360-01 1 12 Light 29 Harness, Wiring
815-0385 2 Screw, Machine - DC Door Assembly to Engine
Round Head, Black Monitor Board
(#6-32 x 1/2") 338-1817 1 Spec P-R
870-0183 2 Nut, Self-locking - Hex 338-2277 1 Begin Spec S
with ET Lock Washer Alarm Relay
(#6-32) 338-1835 1 8 Wire
10 322-0369-01 1 Lamp, Incandescent - 338-1836 1 5 Wire
1/3 Watt, 14 VDC 30 308-0853 1 Switch, Emergency Stop -

63

Begin Spec R

Redistribution or publication of this document

by any means, is strictly prohibited.



Engine Control - Spec C Through N

64"

Redisttibution or publication of this document

by any means, is strictly prohibited.



Engine Control - Spec C Through N

REF  PART QTY PART REF  PART QY PART
NO. NO. USED DESCRIPTION . NO. NO. USED DESCRIPTION
. . 327 00v4 . Lamp - 12 VDG DS1i 19 switch. ogglic - Selector .7
2 372-0344 1 Light. Fane! 308-0138 * Stanaard
g3 507 1187 4 spring - Relav 308-0321 1 fenn State
4 307-1058 1 Reiay - Ignition Kiz 20 333-0194 01 e i lasher - 12 VDG 3.3
o J07- 1058 1 Reiay - Start visconnect Kil 813- 0105 M Screw, Macnine - Rourc hcaa
6 307 1058 1 Reiay - Run Aiarm K15 {#10-32 x 1"}
I 307 2061 N kelav - Start Protection K14 i 30i-6053 1 3racket. Mounting
8 318 0374 i Fastener. Snap-in 22 308-0002 by Switcn, Toggle - SP3T 510
9 3oara. Control - Cranker 23 815-0026 3 Screw. Machine - 7russ :ieag
12 VOGC Al2 (#10-32 x 3/8")
S00-0133 1 Standara 24 570-0053 i Nut. Hex {#10-32)
300 0714 i Cvcie 25 850-0030 i Washer, Lock - Soring (#i0)
0 Board. Monitor - Engine 26 B56-0003 i Washer, Lock -- £T {#10)
12 VDG All 27 301-3253 1 Bracket, Mounting
300-0679 i Standara {1 Lighr) 28 #Panei. Controi
300-0730 i Penn State (1 Lignt) {Selection Required Co::t it
300-0681 1 Standard {5 iLight) Onan Distributor)
L. G371 1276 2 Piug. Keving 29 3560072 1 Capacitor
2 Terminai 312-0061 ! Screw. Machine - found neaa
{includes Parts Marked *) {#6-32 x 3/8")
8710010 2 *ut, hex - Brass (#10-32) 853-0003 i Wasner, Lock - 7 (#6)
850-003C i *Washer, Lock - Spring (#10) 860-0006 i Nut, Hex (#6 32}
5260062 2 ‘washer. Flat (#10) 30 356-0070 1 Clamp, Capucitor
853--0008 i *Wasner, Lock - ET (#10) 812-0063 2 Screw. Machine - Rouna ncac
856 0003 i AWasher, Lock - EIT (#10) (#6-32 x 1/2")
815-0203 i XScrew, Machine - Rouna 853-0003 2 Washer, Lock - £7 {#6)
Head, Brass (#10-32 x 7/8") 3i 870-0053 1 Nut, Hex (#10-32 )
i3 Gauge, Pressure - Qi 32 850-0030 i Washer. vLock - Spring {(#i0}
i2 VDC M11 33 332-0051 1 Ciamp. wLoud
193 -0743 1 Begin 1977 34 *Harness. Wiring
193 0107 i Through 1976 (Seiection Regquired.
14 Gauge., Temperature — Water Contact Onan Distributor)
12 vDC ™12 35 332-1043 1 Jumper, lerminai
. 193-0245 i Begin 1977 36 Block, Terminal TBil
i93- 0106 1 Tnrough 1976 332 1005 i 20 Place
1o 302--1362 1 Meter. Ampere  Mis 332-079> g 1 16 Place
.6 Gauge, Tcmperature — Oil 37 Strip, Marker
12 VvDC M14 332-1559 L 20 Piace
143--0248 1 B8egin 1977 332-1273% i 16 Place
193-0187 1 Through 1976 38 332-0537 i Block, Terminal ~ 4 Piace 8.
17 302-Q1749 1 Meter., Tach M™M14 39 332-i239% i Strip, Marker - 4 Place
18 Light. Indicator - 14 VOC 40 332-0699 i Block. Terminal - 6 P,ace
3220107 i Red - OVERCRANK DSi2 41 332-1240 1 Strip. Marker - 6 Piace
322-0108 x Red - LO OIL PRESS DSI14 42 323-0765 3 Socketr, Reiay {Less Termina's,
322--0109 1 Red - HI ENG TEMP DSi5 332-1280 11 Terminai
322-01l0 1 Red - LO ENG TeEMP DS16 43 323-0764 i Socket. Relav (Less Terminu.s)
322- 0111 1 Red - OVERSPEED DS13 332-1280 8 Terminai
3220128 1 Red - FAULT DS12 8150392 i Piug, Keying
322-0283 1 Red - SWITCH OFF DS17 44 332-1271 i Housing, Terminal
322-0136 1 Red - Blank {No Legend) 332-1269 22 Terminai

* - Five Fauitr Light 338-0535.
# - With Three Gauge Holes and Five Fault Liant
3031-3267.

ﬁ . Redistribution or publication of this document
V,'ﬁ 65 by any means, is strictly prohibited.



Generator Control - Begin Spec P

Redistribution or publication of this document
Bﬁ by any means, is strictly prohibited.




Generator Control - Begin Spec P

REF  PART oryY PART REF PART orTY PARTY
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
i Harness. Wirina - i5 406-0333 2 Stud - Fastener
(I{nciudes Terminail Biock) 16 Door. Controt
J38- 1818 1 Controi with Meters 301 9054-01 1 With 4 Meter iHoles
338-2218 1 Control with Meters - Beqin 301-9054-02 1 With 3 Meter Holes
{Spec S) 301--9054-03 1 With No Meter Holes
338 -1853 1 Controi without Meters 821 -0004 3 Screw. Self-iockina - Hex
B812-0065 2 Screw, Machine — Round Washe: ireal (810-32 x 5/16")
Head (#6-32 x 5/8") 17 307-1987 2 Clip - Relav

2 302 0607 ] 8iock, Terminai TB} 18 307-1058 1 Relav - 12 VOC K21

3 332-2723 1 Strip. WMarker 19 323-0804 1 Socket. Reiav

4 322- 0363 1 Liant, Indicator - 815-0544 2 Screw. Machine - Rouna Head

Dual DS21. DS22 IT Lockwshr (86-32 x L/2")

5 302-1148 1 Meter, Volit M2l 20 406-0332 2 Receptacle. Fastener

6 Meter. Ampere M22 21 Requlator. Volitage VR2.

302-1147 1 0-75/150 Amp - Beain Spec S 300-2880 1 Betore Spec §
- EK 815-0544 6 Screw. Machine — Round teaa
302- 1683 1 0- 1007200 Amp - Beain IT Lockwshr {(86-32 x 1/2")
Spec S - EM 22 337-0049 1 Strap. Electrical
»02- 1684 i 0- 150/300 Amp 800- 0024 1 Screw. Cap - Hex Head
3021685 i 0-200/400 Amp (5/16-18 x 1/2"}
302-1724 1 0-250/500 Amp 856-0008 1 Washer. Lock - EIT (5/16")
302-1725 1 0-375/750 Amp 23 508-0051 1 Grommet
302-1726 1 0-400/800 Amp 24 402-0521 2 Mount, Vibration
302-1721 1 0-500/1000 Amp 800-0045 4 Screw. Cap - Hex Head
1 302-1720 i Meter . freqguencv M23 (5/16-18 x 3/8"}
8 1 Meter., Watrt M24 (See 850-0045 4 Washer, Lock - Sprina (5/16")}
Separate page for Components) 25 301-8065 1 Box. Contro.

9 303-0032 1 Knoo 26 821-0010 2 Screw. Seif-iocking - hex
10 320-1121 1 Brearer. Circuit CRB21 Washer Heada (1/4-20 x 1/2')
i1 303-0261 1 Rheostat R21 21 1 Current Transformer
i2 Switch. Rotary 8521 {See Separate Page for

308-0284 i Beain Spec P Components)
308-0882 i Begin Spec S 28 319-0447 1 Bracket. Relay Mount ing -

13 332-0052 1 Ciamp. Loop Beain Spec R

870-0131 1 Nut. Selif-locking - Hex with 29 815-0388 2 Screw. Pan Head x Rec
ET Lock Washer (#10-32) (#6-32 x 1/2%)
14 A406--0334 2 Clio - Fastecner

Redistribution or publication of this document
61 by any means, is strictly prohibited.




Generator Control - Spec C Through N

Redistribution or publication of this document
sa by any means, is strictly prohibited.




Generator Control - Spec C Through N

REF  PART QrYy PART REF PART Qry PART
NO. NO. USED OESCRIPTION NO. NO. USED DESCRIPTION
1 307-1157 1 Spring - Relay 19 323-0785 1 Socket. Relay {Less Terminals)
2 307-1061 1 Relay K21 812-0061 2 Screw, Machine - Round Head
3 Meter. Ampere M21 (#6-32 x 3/8")
302-0405 1 0-50 Amp 853-0003 2 Washer. Lock - ET (#6)
302-0406 1 0-75 Amp 860-0005 2 Nut. Hex (86-32)
302-0408 1 0-100 Amp 332-1260 1 Terminal
302-0410 1 0-150 Amp 20 301-3244 1 Bracket., Mounting
302-0411 1 0-200 Amp 21 870-0053 1 Nut, Hex (#10-32)
302-0412 1 0-250 Amp 22 850-0030 1 Washer, Lock - Spring (#10)
302-0413 1 0-300 Amp 23 332-0051 1 Clamp, Loop
302-0605 1 0-400 Amp 24 Block, Terminal TB21
302-0719 1 0-75. 0-150 Amp 332-0607 1 12 Place
302-0720 1 0-100. 0-200 Amp 332-0795 1 16 Place
302-0721 1 0-150, 0-300 Amp 812-0066 2 Screw, Machine - Round Head
302-0722 1 0-200, 0-400 Amp (86-32 x 3/4")
302-0723 1 0-250, 0-500 Amp 853-0003 2 Washer. Lock - ET (#6)
302-0724 1 0-375, 0-750 Amp 850-0020 2 Washer. Lock - Spring (#6)
4 Meter. Volt M22 25 Strip, Marker
302-0421 1 0-300 VAC 332-1242 1 16 Place
302-0422 1 0-600 VAC 332-1248 1 12 Plece
302-0612 1 0-500 VAC 26 321-0204 2 Fuse, Cartridge - 1/4 Amp
302-0779 1 0-750 VAC 27 812-0065 4 Screw, Machine - Round Head
302-0718 1 0-300, 0-600 VAC (#6-32 x 5/8")
S Meter, Frequency - Reed 28 B853-0002 4 Washer. Lock - ET (#6)
M23 29 Regulator, Voltage VR21
302-0213 1 115 VAC. 60 Hertz 332-1264 1 Spec C Only
302-0221 1 230 VAC. 60 Hertz 332-1268 1 Spec D through K (Requires
302-0234 1 115 VAC, SO Hertz 120 VAC Input Signal)
302-0256 1 230 VAC, S0 Hertz 332-1956 1 Begin Spec J (Requires
6 Meter, Frequency — Pointer 240 VAC Input Signal)
M23 30 . Transformer, Voltage T21
302-0809 1 120 VAC, €60 Hertz 315-0342 1 120 VAC
302-0810 1 208 VAC, 60 Hertz 315-0431 1 240 VAC
302-0811 1 240 VAC, 60 Hertz 812-0061 2 Screw, Machine - Round
7 Meter, Totalizing - Time M24 Head (#6-32 x 3/8")
302-0466 1 60 Hertz 853-0003 2 Washer, lock - ET (#6)
302-0469 1 50 Hertz 31 2305-0675 1 Rectifier. Bridge CR21
8 Light, Indicator — 125 VAC 812-0070 .2 Screw, Machine - Round
322-013C 1 Red - UPPER SCALE DS21 Head (#6-32 x 1-1/4")
322-0131 1 Red - LOWER SCALE DS22 850-0020 2 Washer, Lock - Spring (#6)
322-0178 1 Red - Blank (Nn Legend) 32 315-0384 1 Reactor L21
9 320-0307 1 Lock. Handle 812-0061 2 Screw, Machine - Round Head
815-0203 1 Screw, Machine - Round Head (#6-32 x 3/8")
) (#10-32 x 7/8") 853-0003 2 Washer, Lock - ET (#6)
854-0010 1 Washer, Lock - ET (#10) 33 508-0001 1 Grommet
871-0010 1 Nut, Hex (#10-32) 34 406-0332 2 Receptacle. fastener
10 1 Breaker, Circuit (CB821) 35 800-0045 4 Screw. Cap - Hex Head
320-0431 1 2 Amp (5/16-18 x 3/8")
320-0439 1 2 Amp with AUX Contacts 36 850-0045 4 Washer, Lock - Spring (5/16")
812-0061 2 Screw, Machine - Round Head 37 402-0078 4 Dampener, Vibration
(#6-32 x 3/8") 38 337-0049 1 Strap, Electrical - Ground
850-0020 2 Washer, Lock — Spring (#6) 39 815-0026 3 Screw, Machine - Truss Head
11 406-0334 2 Clip - Fastener (#10-32 x 3/8")
12 406-0333 2 Stud - Fastener 40 Panel, Control
13 517-0131 1 Plug. Plastic (Selection Required.
14 303-0076 1 Knob, Pointer Contact Onan Distributor)
15 308-0284 1 Switch, Selector 521 41 301-3158 1 Box, Control
16 303-0032 1 Knob 42 821-0010 2 Screw, Self-locking ~ Hex
17 303-0170 1 Rheostat R21 Washer Head (1/4-20 x 1/2")
18 350-0556 1 Resistor R22 43 Current Transformer
(See Separate Page for
Components)
g
”j:/ Bg Redistribution or publication of this document

by any means, is strictly prohibited.



Generator Control - Switching Regulator

Redistribution or publication of this document
‘m by any means, is strictly prohibited.



AEF
NO.

OIS

PART
NO.

SOT 1ed?
307 106.

302 -0403
3UF 0406
302 0408
302- 0410
302-041:
S02-0417
302- 0413
302- 0605
302-0719
302-0720
02 -072.
302-0722
3020723
302-0724

202-0421
307 -0422
202-0612
302-07179
302 0718

302-0213
302-0221
302 -0234
302 0256

302 -0809
307-0810
302 -0811

302 -0466
302-0469

322-0130
322-0131
322-01178
320-0307
815-0203

854-0010
871-0010
320-0455
812-0061

850-0020
406-0334
406-0333
5i7-0131
303-0076
308-0284
303-0032
303-0170

QrYy
USED

—

Pt pot b et b bl et ot B | 4 e el e et

o ek b o [

-

B N s e kD e e e bt

Dl e el > AL Y -

Generator Control

PART
OESCRIPTION

Soring - Relay
Relav K21
¥Meter. Ampere M21
0 50 Amp
0-75 Amo
0-100 Amp
0- 150 Amo
=200 Amp
0-250 Amo
0-300 Amp
0-400 Amo
0-75. 0-i50 Amp
0--100. 0-200 Amo
0-150. 0-300 Amp
0-200. 0-400 Amp
0-250. 0-500 Amo
0-375, 0-750 Amp
Meter, Voit M22
0~-300 VAC
0-600 VAC
0-500 VAC
0-750 VAC
0-300. 0-600 VAC
Meter. irequency - Reed
M23
115 VAC, 60 Hertz
230 VAC. 60 Hertz
115 VAC, 50 Hertz
230 VAC. 50 Hertz
Meter. Freguency - Pointer
M23
120 VAC, 60 Hertz
208 VAC. 60 Hertz
240 VAC. 60 Hertz
Meter, Totalizing - Time M24
60 Hertz
S0 Hertz
Light., Indicator - 125 VAC
Red -- UPPER SCALE DS21
Red - LOWER SCALE DS22
Red - Blank {No Legend)
Lock. Handle
Screw, Machine - Round Head
(#10-32 x 7/8")
Washer, iLock - ET (#10)
Nut, Hex (#10-32)
Breaker. Circuit CB21
Screw. Machine - Round Head
{#6-32 x 3/8")
Washer., Lock — Spring {#6)
lip - Fastener
Stud - Fastener
Plug, Plastic
Knob, Pointer
Switcn, Selector S21
Knob
Rheostat R2]

n

REF
NO.

18
19

20
21
22

~
<

24

25

26

27

28
29

30

31
32

41
42

PART
NO.

350-0556
323 ¢765
3i2-0061

853-0003
860-0005
332-1280
301~3244
870-0053
850-0030
332-0051

332-0607
332-0795
8:2-0066

853-0003
850-0020

332--1242
332-1248

812-0065
853--0003

300~-2971
300-2971
300- 2971
315-0431

8120061

853-0003
320-0202
315-0384
812-0061

853~-0003
508-0001
406-0332
800-0045

850-0045
402-0078
337-0049
815-0026

301-31568
821-0010

oty
USED

[ AR

Pt et e e = N RS

NN S

Lol l

N = e

NN

W& o LS

- Switching Regulator

PART
DESCRIPTION

Res 1stor R22
Socket. Reiay (Less Terminats)
Screw. Machine -~ Rouna “ecad
(#6-32 x 3/8")
Washer, fock - {T (#6)
Nut Hex (#6-32)
Terminal
Bracxket, Mounting
Nut. Hex (#10-32)
Washer., Lock - Sprinc {410}
Clamp. Loop
Block. Terminal
12 Place
16 Piace
Screw, Machine - Round Heaa
{#6-32 x 3/4")

B2l

Washer, Lock - &7 (#6}

Washer, Lock — Soring (#6)
Strin. Marker

16 Piace

12 Piace

Current Transformer
(Sec Separate Page for
GComponents)

Screw. Machine -
(#6-32 x 5/8")

Washer, Lock - LT (#86)

Regulator. Voltage VRZi

Semi-Trequency Sensitive
Voltaqge Sensitive
Freauency Sensitive

Transformer, Voltage -

721

Screw. Machine - Round Head
{#6- 32 x 3/8")

Washer, lock - ET (#86)

Bar. Locking

Reactor L21, L22
Screw. Machine - Round Hoad

(#6-32 x 3/8"}
Washer. Lock - ET (#6)

Grommet

Receptacle. Fastener

Screw, Cap -~ Hex Head
{5/16-18 x 3/8")

Washer. Lock - Spring (5/16")

Dampener, Vibration

Strap. Electrical - Ground

Screw, Machine - Truss Heaa
(£10-32 x 3/8")

Panel. Control
{Selection Reauired,

Contact Onan Distributor}

Box. Control

Screw, Self-lncking - Hex
Washer Head {1/4-20 x 1/2"})

Rouna Hcad

240 VAC

Redistribution or publication of this document

by any means, is strictly prohibited



Generator Control - Torque Matched Regulator

\““( ~1 r‘in\m?&—a mrr\-ln I~
.o

_/-"—\
> =

O
Jf)q'\’zif’—_‘,l -,2 Redistribution or publication of this document
| by any means, is strictly prohibited.



Generator Control - Torque Matched Regulator

REF  PART Qiy PART REF  PART QTY PART
NO. NO USED DESCRIPTION NO. NO. USED DESCRIPTION
v 307-115%7 1 Soring - Reilav 16 303-0032 1 Knob
2 301-1061 1 Relay K21 17 303-0261 i Rheostat K21
3 Meter, Ampcre M21 18 350-0556 1 Resistor R22
J02-0405 1 0 50 Amp 19 323-0765 i Socket. Relay (Less
302 0406 1 0-75 Amp Terminais)
JU? 0408 H 0-100 Amn 812-006. 2 Screw, Machine - Round
302-0410 1 0-150 Amp Head (#6-32 x 3/8")
302-0411 1 0-200 Amp 853-0003 2 Washer, Lock - €T (#6}
302 0412 N 0-250 Amp 860~0005 2 Nut. Hex (#6-32)
302-0413 i 0-300 Amp 332-1280 ii Termina)
302-0605 1 0~-400 Ampb 2 301-3244 L Bracket. Mounting
302-0719 1 0-75. 0-150 Amo 21 870-0053 1 Nut, Hex (#10-32)
302-0120 1 0-100. 0-200 Amp 22 850-0030 1 Washer., Lock - Spring (#10)
3020721 1 0-150. 0-300 Amp 23 332-0051 1 Clamp. Loob
302-0722 i 0--200. 0-400 Amp 24 Block, Terminai 7821
302-0723 N 0-250, 0-500 Amp 332-0607 1 12 Place
3020724 i 0-375. 0-750 Amp 332-0795 1 16 Place
4 Meter. Volt M22 812-0066 2 Screw. Machine - Rounda
302-0421 1 0--300 VAGC Heoad (#6-32 x 3/4")
302 -0422 H 0-600 VAC 853-0003 2 Washer, Lock - C7 (#6)
302-0612 i 0- 500 VAC 850-0020 2 Washer, Lock -~ Spring (#6)
307 -0779 1 0-750 VAC 25 Strip. Marker
302 0718 1 0-300, 0--600 VAC 332-1242 1 16 Place
S Meter, Freauency - Reed 332-1248 1 12 Place
M23 26 815--0544 6 Screw, Machine - Round Head
302-0213 1 115 VAC, 60 Hertz with IT Lock Washer
302-0221 i 230 VAC. 60 Hertz (#6-32 x 1/2")
302-0234 1 115 VAT, 50 Hertz 27 300-2880 t Requlator. Voltage VR21
302--0256 1 230 VAC, 50 Hertz 28 812-0065 4 Screw. Machine - Round
) Meter, Frequency - Pointer Head {#6-32 x 5/8")
M23 29 853-0003 4  washer, Lock - ET (#6)
302-0809 i 120 VAC, 60 Hertz 30 301-9315 1 Bracket. Mounting
302-0810 1 208 VAC, 60 Hertz 31 821-0010 2 Screw, Selif-locking - Hex
302-0811 1 240 VAC, 60 Hertz Washer Head (1/4-20 x 1/2")
7 Meter, Totaiizing - Time M24 a2 Current Transformer
302-0466 1 60 Hertz {See Separate Page for
302--0469 1 50 Hertz Components)
8 Light, Indicator - 125 VAC 33 508-1001 1 Grommet
322-0130 1 Red -~ UPPER SCALE DS21 34 406-1332 2 Receptacle, Fastener
322 0131 1 Red - LOWER SCALE 0DS22 3S 800-N04S5 4 Screw. Cap - Hex Head
322-0178 1 Red - Blank (No Legend) (5/16-18 x 3/8"} )
9 320-0307 1 Lock., Handle 36 8507045 4 Wwasher, Lock - Spring (5/16")
815-0203 1 Screw, Machine - Round 37 402-0078 4 Dampener, Vibration
: Head (#10-32 x 7/8") 38 337-0049 1  Strap. Electrical - Ground
854-0010 1 Washer, Lock - ET (#10) 39 815-0026 3 Screw. Machine - Truss Head
871-0010 1 Nut. Hex (#10-32) {#10-32 x 3/8")
320- 0431 1 Breaker, Circuit CB21 A0 Panel, Control
812-0061 2 Screw, Machine - Round (Selection Required. Contact
Head (#6-32 x 3/8") Onhan Distributor)
850-0020 2 Washer, Lock - Soring (#6) 41 301-3158 1 Box. Control
i1 406-0334 2 Clip - rastener
12 406-0333 2 Stud - Fastener
13 517-0131 1 Plug, Plastic
14 303-0076 1 Knob, Pointer
i5 308-0284 1 Switch, Selector §21

Redistribution or publication of this document
by any means, is strictly prohibited.



Current Transformer

4
s

: Redistribution or publication of this document
gﬁ% 14 by any means, is strictly prohibited.



Current Transforaer

REF  PART QrY PART REF PART QTY PART
' NO. NO. USED DESCRIPTION NO. NG. USED DESCRIPTION
i Terminan 9 813-0100 6 Screw. Machine ~ Round Heau
8ls 0203 i Screw, Macnine - Rounc {(#10-32 x 1/2")
rlead. Brass (#10-32 x 10 526-0008 6 Washer. Fiat (#10)
1/8") 11 856-0003 6 Washer, Lock — EIT (#10)
871-0010 3 Nut. Hex - Brass (810-32) 12 BT0-0053 5 Nut. Hex (#10-32)
856- 0003 1 Washer, iock - EIT (#10) 13 302-0764 1 Bracket. Mounting -
854-0010 2 Washer. Lock - [T (#10) 14 Transformer., Current with
$26-0049 2 Washer. Flat - Brass (#10) Mounting fFeet
2 B13-0110 6 Screw. Macnine — Round Head Ratio (Meter Scaie)
(#10-32 x 2"} 302-0864 3 150/5 (0-75/0-1S0A )
3 3520010 6 Washer. Lock - IT {#10) - Before Soec 5
& 302-0235 3 Clamp - Upper 302-0865 3 200/5 (0-100/0-200A)
N 302-0236 3 Glamo - Lower - Before Soec $
6 302-0253 6 Shim 302-1868-03 3 75/5; 150/5 Ratio (K} -
? Transformer. Current 8egin Spoec S
Ratio (Meter Scale) 302-i868-04 3 100/5: 200/5 Ratio (EM) -
302- 1365 3 15/5 (0-75A)} Before Spec S 3egin Spec S
302 0018 3 100/5 (0-100A} Before Svec S 302-1868-05 3 150/5; 0-150/0-300 - Beyin
202- 0079 3 150/5 (0-150A) Bcfore Soec S Spec S
302 0106 K] 200/5 {0-200A) Before Spec S i5 98-2263 1 Siik-creen. Transformer
3 302-0729 i Bracket, Mounting

f\:ﬁ Redistribution or publication of this document

,‘ﬁ 75 by any means, is strictly prohibited.



control Heater

AN
e "t
oo ~
o
_.-" e,
. N
-~ .'h.
s e,
o N
O a e, ‘.,
i e,
e "".,’
o
P R y
.‘-‘_- e
. =
¢ o
H 2
o5
3 R
» ot I
K o "
H » -—
3
E s"':’
o

RO N 3
X ~ J
5 n ‘
REF  PART QY PART REF  PART QrY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 870-0183 2 Nut., Self-locking - Hex 8 526-0113 2 Washer, Flat (5/16")
wWasher Head (#6-32) 9 333-0151 1 Heater, Electrical - 75 Watt,
2 301-1886 1 Cover, Thermostat . 120 VAC: 300 Watt, 240 VAC
3 860-0006 1 Nut, Hex (#6-32) 10 130-1107 2 Spacer, Sleeve
4 854-0006 2 Washer, Lock - IT {#6) 11 870-0257 2 Nut, Self-locking - Hex
S 812-0070 2 Screw, Machine - Round (5/16-18)
Head (#6-32 x 1-1/4%) 12 335-0161 1 Cable, Elecrical
6 309-0128 1 Thermostat - Adjustable
7 800-0034 2 Screw, Cap - Hex Head

(5/16-18 x 2-1/4")

',B Redistribution or publication of this document
by any means, is strictly prohibited.




Control Housing

PLd

o”

IR
hrnsre

14
REF  PART QTY PART REF  PART orY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 821-0010 8 Screw. Self-locking — Hex 8 856-0006 1 Washer, Lock - EIT (1/4")
Washer Head (1/4-20 x 1/2%) 9 526-0018 S5 Washer, Flat {1/4%)
2 234--0370 1 Grille 10 870-0212 6 Nut, Hex (1/4-20)
3 815-0350 18 Screw. Tapping - Hex Washer 11 301-3155 1 Hous ing
Heaa (#10-32 x 3/8") 12 508-0203 1 Bushing, Cable
4 301-3156 3 Panel. Access 13 821-0010 1 Screw. Self-locking - Hex
5 821-0010 4 Screw, Self-locking - Hex Wwasher Head (1/4-20 x 1/2")
Washer Head (1/4-20 x 1/2") 14 821-0014 8 Screw. Self-lociking - Hex
6 234-0361 1 Wraoper — Generator Washer Head {5/16-18 x 1/2")}
7T 821-0018 ) Screw. Self-lockina — Hex 15 301-3ib4 1 Saddle
' Washer Head (1/4-20 x 5/8")
T’ Redistribution or publication of this document

by any means, is strictly prohibited.




Dual Phase Switch

ﬁ ’ : Redistribution or publication of this document

¢ i § 73 by any means, is strictly prohibited.



REF

D

—

(=] w Ia o

O wom

12

13
14
15

16
17

PART
NO.

812-0153

850-0040
526~0052
526-0054
308-0152

800-0028
526-0002
850-0045
862-0015
821-0014
301-3292
813-0097
850-0030
301-3284
813-0097

850-0030
301-3283

Q1Y
USED

= b B I

- N Q G

& s b

Dual Phase Switch

PART
ODESCRIPTION

Screw, Machine - Round Head
(1/4-20 x 1%)

Washer, Loch - Spring (1/4")

Washer, Flat (1/4")

Washer, Flat (5/16")

Switch, Rotary (Includes
Knob)

Screw, Cap - Hex Head
{5/16-18 x 1")

Washer, Flat (#6)

Washer, lLock - Spring (5/16")

Nut, Hex (5/16-18)

Screw, Self-locking — Hex
wWasher Head (5/16-18 x 1/2")

Panel, Mounting

(Unhoused Sets)

Screw, Machine - Round Head
(#10-32 x 5/18")

Washer, Lock - Spring (#10)

Cover, Box (Housed Sets)

Screw, Machine - Round Head
(#10-32 x 5/16")

Washe:r, Lock - Spring (#10)

Box, Switch (Housed Sets)

REF
NO.

18
19
20
21

22
23

PART
NO.

508-0003
508-011%
821-0014

813-0098

850-0030

405-1840
405-21860
812-0061

853-0003
860-0006
307-1187
307-1143
323-0764

332-1280
815-0392

QTY

USED

N > -t [~ [ ]

@ e NN

PART
OESCRIPTION

Grommet (Housed Sets)
Grommet (Housed Sets)
Screw. Self-locking ~ Hex
Washer Head (5/16-18 x 1/2")
Screw, Machine - Round Head
(#10-32 x 3/8")
Washer, Lock - Spring {#10)
Panel, Access - Rear
{Housed Sets)
10-1/4"H x 22"W
14-1/2"H x 22"W
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Spring - Relay
*Relay 12 VDC
Socket, Relay (Less
Terminals)
Terminal
Plug, Keying

* - Relay Located Within Engine Control.

19

Redistribution or publication of this document

by any means, is strictly prohibited.



siattmater

.,,_N,.
Pa\

-
.f/_
o “

L i emammw v &S

Redistribution or publication of this document

by any meéns, is strictly prohibited. * -




REF

NO.
®

W N

W Ihnha

10

11
12

13
14
i5

16
17

PART
LB

815--0026

853-0008
301-347¢

508-0001
860-0008
853-0005
526 -0003
402-0354

302-1082
302-1083
302-1113

'302-1114

821-0014

4020078
3013477

815-0350
812-0063
853-0003

860-0006
332-0609

QrY
USED

Lol ]

et CO 3o puud =i pee &0 WY

E- N

[l -1

Hattmeter

PART
DESCRIPTION

Screw, Machine - Truss Head
(#10-32 x 3/8")
Washer, Lock - ET (#10)
Cover, Box
{External Installation)
Grommet
Nut . Hex (#8-32)
Washer, Lock - ET (#8)
Washer, Flat (#8)
Mount, Vibration
Transducer, Watt
3 Phase, €0 Hertz
3 Phase, 50 Hertz
1 Phase, 60 Hertz
1 Phase, 50 Hertz
Screw, Self-locking ~ Hex
Washer Head {5/16-18 x 1/2")
Mount, Vibration
Box (External
Installation)
Screw, Tapping - Hex
Washer Head (2#10-32 x 3/8")
Screw, Machine - Round Head
{(#6-32 x 1/2")
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Block, Terminal

81

REF
NO.

18

19
20

21
22
24

PART
NO.

332-0610
302-1722

302-1721-01
302-1721-02
302-1721-03
302-1721-04
302-1721-05
302-1721-06
302-1721-07
302-1721-08
302-1721-(9
302-1721-10
302-1721-11
302-1721-12
302-1721-13
302-1721-14
302-1721~15
302-:721-16
302-1721-17
821-0017

862~-0014
850-G045
301-6987

QryY
USED

- RSN N (= pod ot pod o ok jmd b ook Pk fod i i fred peot fmd ek —

PARY
DESCRIPTION

Strip, Marker

Wattmeter (Less Dial)

Bial
Scale
Scale
Scale
Scale
Scate
Scale
Scale
Scale
Scale
Scale
Scale
Scale
Scale
Scale
Scale

0-35 kw
0-50 kw
0--70 kW
0-90 kw
0-115 kW
0-160 kw
0-180 kW
0-200 kW
0-250 kW
0-300 kW
0-350 kW
0-400 kW
0~500 kW
0-600 kw
0-700 kw
Scale 0-800 kW
Scale 0-1200 kW
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")
fut, Hex (5/16-18)
Washer, Lock - Spring (5/16")
Bracket. Mounting
(Internal Installation)

Redistribution or publication of this document

by any mgans, is strictly prohibited.



REF
- NO.

it

2
3
4
5

PARY
NO.

812-0078

B50-0025
861-0007
356-0090
812-0078

vy
USED

%]

(= LV RLCRLN)

Capacitor

PART REF  PART
DESCRIPTION NO. NO.
Screw, Machine - Round Head 5 356-0102
(#8-32 x 1/16") 7 821-0009
Washer, Lock - Spring (#8)
Nut. Square (#8-32) 8 356-0104

Capacitor
Screw,; Machine -~ Round Head
(#8-32 x 3/8")

82

QrY PART
USED DESCRIPTION

2 Clamp, Mounting

4 Screw, Self-locking - Hex
Washer Head (1/4-20 x 3/8")

1 Bracket. Mounting

Redistribution or publication of:this; document
by any means, is strictly prohibited.

|
|
[
|

|



REF
NO.

o U BN

—~

PART
NO.

503-1077
502-0444
502-0445
5020583

5070051

193-0232
193 0233

193-0234
193-0235
133- 0236
193-0305
NFS

3020061
308-0088
308-0297
308-015%
812-0088

QTY
USED

1
i
1
1

b et bt par s

I e e sl

Engine Control - Mechanical Gauges

PART
DESCRIPTION

Hose
Adapter.Pipe to Hose ~ Male
Adapter . Pipe to Hose ~ Femaie
Elbow, Pine - 45 DEG
{1/8 NPT x 7/16-20 )
Coupling. Pipe (1/8 NPT)
Gauge, Pressure — 011
0 - 75 PSl1
0 - 156 PSI
Gauge., Temperature - Water
{Includes Reducer)
72" Capillary Tube
84" Capillarv Tube
96" Capililarv Tube
144" Capillary Tube
Reducer. Hex {Part of Gaugc)
{5/8-18 x 1/2 NPT)
Meter. Ampere
Switch. Toggle {(DPST)
Switch, Push
Switch, Toagle {SPST}
Screw, Macnine - Round Head
INB-32 w 3/4M)

83

REF
NO.

PART
NO.

853-0003
332-0795
332-1241
871-0010
850-0030
526-0062
853-0008
856-0003
815-0203

870-0053
850-0030
332--0051
815-0026

870-0053
850-0030
8560003
301-4009
301-3253

QrY
USED

b RO R RO b e R

L1t M e

N S Ty Sy

PART
DESCRIPTION

Lock - 1T {#6)
- 20 Place

Washer,
Block, Terminail
Strip. Marker

Nut. Hex - Brass {#10-32)

Washer, Lock —~ Spring (#10)
Washer, Flat - Brass (#10)
Washer, Lock - ET (#10)
Washer, Lock —~ EIT (#10)}

Screw. Machine - Round
Head. Brass (#10-32 x 7/8")

Nut., Hex (#10-32)

Washer. Lock - Spring (#10)

Clamo, Loco

Screw. Machine - Truss Head
(#10~32 x 3/8")

Nut. Hex {#10-32)

Washer, Lock - Spring (#10)

Washer. Lock - EIT {#10)

Panel. Controi

Braciket Mounting

Redistribution or publication of this document

by any means, is strictly prohibited.



Generator - Spec C Only

iegs

S ————

Wi

Redistribution or pub!icaﬁion of this document
by any means, is strictly prohibited. ;B

84




Generator - Spec C Only

&
é

85

REF  PART Qry PART REF  PARYT QryY PART
NOD. NO. USED DESCRIPTIOM NO. NG USED DESCRIFTION
3000003 2 Screw. Cap - hex Head 220~ 1554 1 45.0 kW. Code 3
(1/4-20 = 1/2") 220-1454 1 45.0 kW. Code 15
2 8BGO 0009 3 Screw, Cap - rex tHead 220-1456 i 45.0 kW, Code 15 Extended
(1/4-20 » 1-1/2") Stack
4 853 0013 3 Washer. Lock - ET {1/4") 25 800 0048 1 Screw, Cap - ilex Head
A 305-0481 2 Spacer, Sieeve (3/8-16 x 3/4")
> 305 0489 1 fRegulator, Voltage (See 26 8§56-0010 i Washer. tock - EIT {3/8")
Separate Page for 27 150-07117 L Switch
Componerts) 28 Rotor Assampbly. Generator
6 862--0011 4 Nut, Hex - Grade 8 {3/8-16) (Inciudes Fan. Disk,
7 850 (050 4 Washer, Lock - Spring (3/8“) Bearing, Collentor)
8 Stud 201-1643 1 25.0 kW, Coae 33
5200721 4 3/8-16 UNC x 16-11/32"LG 201-1640 1 25.0 kW, Code 515
520-0123 4 3/8-18 UNC x 17-15/16"LG} 201 -1643 1 25 .0 kW, Code 515 Extenged
9 503-0511 4 Hose Stack
10 114-¢023 4 Screw, Gap - Hax Head. 201- 1643 1 30.0 kW. Code 3
Hardened (1/4-20 x 1-1/4") 201-1640 1 30.0 kW. Gode 15
11 850-CG040 4 Washer., Lock - Spring {1/4") 201- 1643 i 30.0 kW, Code 15 Cxtended
i2 526-0108 4 Washer, flat (i/4") Stack
13 212-1225% 4 Spacer, Sleeve 201-1645 1 37.5 kW, Code 53
i1 526-0018 3 Wasner, Flat (1/4") 201-1643 1 37.5 kW, Code 515
13 212-0413 i Rig. Brusn {Includes Brushes 201-1645 1 37.5 KW, Code 315 Extenaen
and Springs) Stack
18 214-0046 i Brush. Generator 201-1645 1 45.0 kW. Code 3
8150203 1 Screw. Hachine - Round 201-1643 1 45.0 kW. Gode 15
Head with ET Lockwasher. 201-1645 i 45 .0 kW. Code 15 Extendced
Brass (#10-32 x 7/8") Stack
853-G008 12 Washer, Lock - ET (#1)) 29 800-0513 i Screw, Cap - Hew heag,.
3260049 4 Washer, Flat {#10) Modif ied With Tapped Hole
8710010 8 Nut, Hex - Brass (#10-32) 30 §50-0079 1 Washer. Lock - Spring (3/4")
i7 212-110% 4 Soring, Brush 21 8526-0238 1 Washer, Flat - GSteel (3/4™)
18 5098-0125 i Seal, O0~Ring 32 35i0-0101 i Bearing, Bail
e 271-H185 X Bell. £na 33 204-0083 1 Ring, Coilector
20 114-0023 ? Screw, Can - Hex Head 34 Boit. Place - Hex Heaa,
{1/4-20 x 1-1/4") race 8
21 850-0040 2 Washar, Lack - Spring (1/4") a05~-0033 8 4/8-11 x 1"
22 362-0001 p Nut, Hex {1/4-20) 505- 0035 8 5/8-11 x 1-1i/2"
23 234-0368 i Screen, Air 35 526-0259 ) Wasner, i latr - Hardened (5/8")
24 Stator Assemoly, Generator 36 Bolt, Place — Hex Head,
220-1552 i 25.0 kW. Code 33 Grade &8
220-1451 1 25.0 kW, Code 515 805-0018 8 3/8-186 x 1"
220- 1454 1 25.0 kW. Code 515 Extended 2050019 3 3/8-16 x 1-1/4"
Stack 37 205-0089 N Fah. Cooling
220-1552 1 30.0 kW, Code 3 38 z32-2078 1 Disk, Drive
220- 1451 i 30.0 kW, Code 15 38 8000008 i Screw. Cap - Hex Head
220-1454 1 30.0 kW, Code 15 Extented {1/4-20 x 1-1/4")
Stack’ 40  850-0040 1 Washer, Lock -~ Spring (1/4")
2201554 1 37.5 kW. Code 53 41 862-0001 1 Nut, Hex (1/4-20)
220-1454 1 37.5 kW. Code 515 42 234-0369 1 Cover
220~14586 1 37.5 kW. Code 51& Extended (Used On Housed Sets Oniv)
Stack

RedﬂﬂmmonmpummﬁmhoﬂmdeMmem
by any means, is strictly prohibited.



Generator - Begin Spec D
EK SET CNLY

35 Redistribution or publication of. this document
by any means, is strictly prohibited.




REF
NO.

.3

ol

—
- OW o -3 O

s

23

24
25

PART
NO.

800- 0003
800- 0009

i50- 1456

B62-0001
853-0013
150-0723
870 -0250
150-1356
862-0011
850-0050

520-0721
520-0723
503 0811
800-0009

850 -0040

220--1528
220-2353
220-17174

509-0125
211-0185
114-0023

8500040
862-0001
234-0368

220-1852
220-1845

220-1994
220-1997

220-1582
220-1845
220-2621
220-2459
220-1599
220-1451
220-1454
220~-1783

220-1786

800-0048

856-0010
150-0717

ory
USED

™3

O QPR

E- 3 -3 1

o

bt e NIRE R e b e e

e

T

b et fed b et

7 ot

Generator

PART
DESCRIPTION

Screw. Cap — Hex Head
(1/4-20 x 1/2")
Screw, Cap - Hex Head
{1/4-20. x 1-1/2")
Contact Assembly
{ {ncludes Contact
and Mounting Bracket)
Begin 1976, Spec F
Nut. Hex (1/4-20)
Washer, Lock ~ ET (1/4")
Contact, Electrical
Nut. Insulated
Bracket. Mounting
Nut. Hex - Grade 8 (3/8-16)
Washer, Lock - Soring (3/8")
Stud
3/8-16 UNC x 16-11/32"
3/8-16 UNG x 17--15/16"
Hose
Screw, Cap - Hex Head
{(1/4-20 x 1-1/2*)
Washer, Lock - Spring {1/4")
Stator, fxeiter
Standard Spec G Through E
Standard Begin Spec F
Enviromental Protected
Begin Spec F
Seal, O-Ring
Bell, End
Screw, Cap - Hex Head
{1/4-20 x 1-1/4"
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Screen, Air
Stator Assembly, Generator
25.0 kW, Code 53
25.0 kW. Code 53 Enviro-
mental Protected
25.0 kW, Code 515
25.0 kW. Code 515 Extended
Stack
30.0 kW, Code 3
30.0 kW, Code 3 Enviro-
mental Protected
30.0 kW. Code 6D
30.0 ki, Code T
30.0 kW, Code 9X
30.0 ki, Code 1§
30.0 k. Code 15 Extended
Stack
30.0 kW, Code 15 Enviro-
mental Protected
30.0 k¥, Code 15 Extended
Stack And Enviromental
Protected
Screw, Cap - Hex Head
(3/8-16 x 3/4")
Washer, Lock - EIT {3/8")
Switch

Be
EK SET ONLY

87

REF
NO.

2
[»7]

27

28
29

30

32

33
34

35
36

3
as
39
40
41
42
43
44
45

47

in Spec D

PART
NG.

201-2669
201-2687

201-2666
201-2669

201-2669
201-2687

201-2666
201-2668
201-2669

201-2684

201-26817

800-0513

850-0079
526-0238

510-0101
232-2102

201-1739
201-1845
515-0145

805-0033
805-0035
5260289

605-0018
805-0019
205-0089
232~2078
800-0008

8500040
862-0001
234-0369
800-0003
800-0009
853~0013

305-0481
305-0491

QY
USED

[l el ol * - X %2 [ealos BAs} [l i ] = = =

Pt e

N W - N

PARY
DESCRIPTICN

Rotor Assembly, Senerator
{Includes Fan, Disk,
Bearing, txciter)

25.0 kW Code 53

25.0 kW Code £3 Enviro-
mental Proterted

25.¢0 kW Code 513

25.0 kW Code S1i5 Extended
Stack
30.0 kW

30.0 kW
mental
30.0 kW
30.0 kW
30.0 kw
Stack
30.0 kW

Code

GCode 3 Enviro-
Protegted

Code 6D, 9X, 15
“ode 7

sode 15 Extended

Code 15 Enviro—
mental Protected
30.0 kW Code 15 Extended
Stack And Enviromental
Protected
Screw, Cap - Hex Head.
Modified With Tapped Hole
Washer, tock - Spring (3/4")
Washer, Flat - Steel Alloy
(374")
Bearing, Ball
Spacer, Sleeve
Rotor, Assembly - Exciter
{See Separate Page for
Components)
Standard
Enviromental Protecied
Key, Machine {1/4" x 1/4" x
7/8")
Bolt, Place - Hex Head,
Grade 8
5/8-11 x 1"
5/8-11 x 1-1/2"
Wesher, Flat - Hardened (5/8")}
Bolt. Place - Hex Head,
Grade 8
3/8-16 x 1"
3/8-16 x 1-1/4"
Fan, Coocling
Disk, Drive
Screw, Cap — Hex Head
{1/4-20 x 1-1/4")
washer, Lock - Spring (1/4")
Nut. Hex (1/4-20)
Cover
{Housed Sets Only)
Screw, Cap — Hex Head
{1/4-20 x 1/2")
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Washer, Lock — ET (1/4")
Spacer, Sleeve
flegulator, Voltage (See
Separate Page for (omponent}
1971 Thru 1975, Spec D & €

Redistribution or publication of this document

by any means, is strictly prohibited



Generator - Begin Spec D
EM SET ONLY

58

Redistribution or publication of this document

by any means, is strictly prohibited. -



REF
NG,

1

-
«

w

ot et
— DWW O

'
A% ]

s
()

16
17
18
19

21
22

23

24
25

i
G

PART
NO.

800- 0003
800-0009

150- 1456

862-0001
883-0013
150- 0723
8T0-0250
150-1356
862-0011
€850 0050

520-0721
520-0723
S03-0611
8000009

850-0040

220-1528
220-2353
220-1774

509-0125
211-0185
114-0023

a50-0040
862-0001
234-0368

220-1554
220- 1847

220-1897
220-1999

220-1554
220-1847

220-2624
220-2462
220-1602
220-1454
220-1456
220~-1786

220-1788

800-0048

856-0010
180-0717

QY
USED

B oI b O

e p- & m

N a RN N s

e

bt

Generator - Begin Spec D

EM SET ONLY
PART REF PARY
DESCRIPTION ®8O. NO.

Screw, Cap - Hex Head 26
{(1/4-20 x 1/2")

Screw, Cap - Hex Head
{1/4-20 x 1-1/2") 201-2671

Contact Assembly 201- 2689
{Includes Contact

and Mounting Bracket) 201-2659
Begin 1976, Sncc F 201-2671

Nut. Hex {1/4-20)

Washer, Lock - ET (1/4") 201-2671

Contact, Electrical 201-2689

Nut. Insulated

Bracket, Mounting 201-2669

Nut. Hex - Grade 8 (3/8-16) 201-2671

Washer, Lock - Spring (3/8")

Stud 201-2687
3/8-16 UNC x 16-11/32"

3/8-16 UNC x 17-15/16" 201-2689

Hose

Screw, Cap - Hex Head
(1/4-20 x 1-1/2") 27 860-0513

Washer, Lack - Spring (1/4“)

Stator, Exciter 28 850-0079
Standard Spec C Throuah E 29 526-0238
Standard Begin Spec F a0 510-0101
Enviromental Protected 31 232-2102

Beain Spec F 32

Seal, 0-Ring

Bell, End

Screw, Cap — Hex Head 201-1739
(1/4-20 x 1-1/4" 201-1845

Washer, Lock - Spring (1/4") 33 515-0145

Nut, Hex (1/4-20)

Screen, Air 34

Stator Assembly, Generator
37.5 kW, Code 83 805-0033
37.5 kW, Code 53 Enviroc— 805-0035

mental Protected 35 526-0259
37.5 kW, Code 515 36

37.5 kW, GCode 515 Extended

Stack 8U5-0018
45.0 kW, Code 3 805-0019
A5.0"kW, Code 3 Enviro- 37 205-00&9
mental Protected 38 232-2078
45.0 kW, Code 6D 38 800-0008
45.0 kW, Code 7

45.0 kW, Code 9X 40 850-0040
A5.0 kW, Code 15 41 862-0001
A45.0 kW, Code 15 Extended 42 234-0369
Stack

45.0 kW, Code 15 Enviro- 43 800-0003
mental Protected

45.0 kW, Code 15 Extended 44 B800-0009
Stack And Enviromental

Protected 45 853-0013

Screw, Cap - Hex Head 46 305-0481
(3/8-16 x 3/4") A7 305-0491

Washer, Lock - EIT (3/8")

Switch

89

QY
USED

-k

Ll = 00 ™ & & — 3 P2 ped b

- N

Ll S H A

PART
DESCRIPTION

Rotor Assembly, Generator
{Iincludes Fan, Disk,
Bearing, Exciter)

37.5 kW Code 53

37.5 kW Code 53 Enviro-
mental Protected

37.5 kW Code 515

37.5 kW Code 515 Extended
Stack

45.0 kW Code 3

45.0 kW Code 3 Enviro-~
mental Protected

45.0 kW Cods 6D, 7, 9X, 15
45.0 kKW Code 15 Extended
Stack

45.0 KW Code 15 Enviro-
mental Protected

45.0 kW Code 15 Extended
Stack And Enviromencal
Protected

Screw, Gap — Hex Head,
Modified With Tapped Hole

Washer, Lock —- Spring (3/4")

Washer, Flat - Steel {(3/4")

Bearing, Ball

Spacer, Sleeve

Rotor, Assembly - Exciter
(See Separate Page for
Components}

Standard
Enviromental Protccted

Kev, Machine (1/4" x 1/4" x
7/8")

Bolt, Place - Hex Head.
Grade 8

5/8-11 x 1"
5/8-11 x 1-1/2"

Washer, flat - Hardened (5/8")

Bolt, Place — Hex Head,
Grade 8

3/8-18 x 1"
3/8-16 x 1-1/4"

Fan, Cooling

Disk, Drive

Screw, Cap — Hex Head
{(1/4-20 x 1-1/4")

Washer, Lock - Spring (1/4")

Nut, Hex {1/4-20)

Cover
{Housed Sexs Only)

Screw, Cap - Hex Head
{1/4-20 x 1/2")

Scrow. Cap — Hex Head
(1/4-20 x 1-1/2")

Washer, Lock ~ ET (1/4")

Spacer. Sleeve

Regulator, Voltage (See
Separaty Page for Component)
1971 Thru 1975, Spec D & E

"Redistribution or publication of this document

by any means, is strictly prohibited.



Voltage Reguiator

Redistribution ér publication of this document
9[] by any means, is strictly prohibited.




)

REF
NO.

_ DN

e
e

PARY
NO.

305-0469
305-0489
305-0483

305- 0491

315-0338
315-0341
813-0100

853-0008
862-0001
853-0013
870-0250
150-0723
332-1043
332-1266
812-0081

853-0005
860-0008
508-0002
NFS
812-0079

853-0005
526-0048
871-0007

QrY
USED

T By O N

WWNNR

W w

Yoitage Regulator

PART
DESCRIPTION

Regulator, Vcltage -
Brush Generators
25 kW Through 40 kW,
Code 3. 53
25 kW Through S5 kw,
Code 15, 515
60 kW Through 90 kW,
Code 15, 515§
Brushless Generators,
All Codes
Reactor L1
Part of 305-0483 Regulator
Part of 305-0489 Regulator
Screw. Machine - Round
Head (#10-32 x 1/2")
Washer, tLolk - ET (#10)
Nut, Hex (1/i-20)
Washer, Lock - ET (1/4")
Nut, Insulating (1/4")
Contact, Electrical
Jumper, Terminal
Block, Terminal
Screw, Machine - Round
Head (#88-32 x 5/8")
Washer, Lock - ET (#8)
Nut, Hex (#8-32)
Grommet
tead, €Ele.irical
Screw, Machine - Round
Head (#8-32 x 1/2")
Washer, Lock — ET (#8)
Washer. Flat - Brass (#8)
Nut, Hex - Brass (#8-32)

91

REF
NOC.

10
11

12

13

14

15
16
17

PART
NO.

332-1415
358-0029
871-0010
850-0030
526-0009

364-0012
364-0012
364-0014
871-0018
850-0040
526-0018

358-0031
358-0031
358-0035
B871-0018
850-0040
526-0018
363-0048
812-0077

853-0005
332-1265
305-0482
315-0343

812-00717

853-0005
8600008

QTY
USED

e b fond b ek

NWNNNND RN NNMNNRON

[

=2
DN

pNN

PART
DESCRIPTION

Clamp, Cable
Rectifier CR3
Nut, Hex - Brass (#10-32)
Washer, Lock - Spring {#10)
Washer, Flat (#10 and #12)
Rectifier Q4, Q5
Part of 305-0483 Regulator
Part of 305-0489 Regulator
Part of 305-0491 Regulator
Nut, Hex - Brass (1/4-20)
Washer, Lock - Spring (1/4")
Washer, Flat (1/4")
Rectifier CR1. CR2
Part of 305-0483 Regulator
Part of 305-0489 Regulator
Part of 305-0491 Regulator
Nut, Hex - Brass {1/4-20)
Washer, Lock - Spring (1/4")
Washer, Flat (1/4%)
Sink, Heat
Screw, Machine - Round Head
(#8-32 x 3/8")
Washer, Lock - ET (#8)
Insulator
Chassis
Reactor L1
Part of 305~0491 Regulator
Screw, Machine - Round Head
(#8-32 x 3/8")
Washer, Lock - ET (#8)
Nut, Hex (#8-32)

Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

1

G WwN

O w3

1
1

PART
NO.

813-0100

870-0053
850-0030
526-0008
813-0110

870-0053
B850-0030
526-000%
508-0187
332-0050
508-0093

QrY
USED

2
2
2
4

NN B

Exciter Rotor

-

PART
DESCRIPTION

Screw, Machine - Round Head
{#10-32 x 1/2")

Nut, Hex (#10-32)

Washer. Lock - Spring (#10)

Washer, Flat (#10)

Screw, Machine - Round Head
{(#10-32 x 2")

Nut, Hex (#10-32)

Washer, Lock ~ Spring (#10)

Washer, Flat (#10 and #12)

Spacer, Stepped

Clamp, Loop

Grommet

92

REF
NO.

12

13
i4

15

16
17

PART
NO.

870-0053
850-0030

358-0097
358-0044

358-0096
353-0043
363~0054
383-0055

6 (2

[l el A L)

PART
DESCRIPTION

Nut, Hex (#10-32)
Washer. tack - Spring (#10)
Rectifier - Positive
CR1, CR2, CR3

Standard

Enviromental Protected
Rectif ier - Megative

CR4, CR5. CRB

Standard

€nviromental Protected
Sink, Heat
Sink, Heat

Redistribution or publication of this document
by any means, is strictly prohibited.



Voltage Regulator Filter

- \
\{'k\ \3.‘
K \ \'_."’
if o g?ﬁ\ \ \
D L \\ \ \
i N Wy A
P .-;'--:.\\\\\\\\ RN
1 R \ T
' v wt\\‘l\\’ Do
'y SNy S
\ $1 W by
v\ RN A A
\ P ‘,o \ ";.,'.",‘,‘,\(?& :"- ;a ! s
\ fomr N s W VAW
\\“ - < () s “Zﬂ% _.' 'l' \\\
\h"%: 2 et LIS “ N "“’.1.‘-\ \‘\ .': i \“
R (f\?.ﬁﬁ-:i-i.@{\\ N *\\\‘: S &
N ) -':O el - . ANe-* P
5 __“\‘\\\?{:;-gq-.:ﬁ(‘ ._._-_,-.—_-_z’--\\§\ o \\\\.-‘o
—— N 3
~ -.,‘\ ““““ .__‘_.."-.‘.‘..- ﬁ\\\ "‘"
- TEessmesmenesen "‘¢l.
8
& 9 “
10
3
—
I & 4
REF  PART QTY PART REF  PART QTY PART
NO. WD. USED DESCRIPTION NO. NO. USED OESCRIPTION
i 332-0941 S Tie, Cable 8 304-0427 4 Washer, Centering
2 800-0003 2 Screw, Cap - Hex Head 9 304-0292 2 [nsglator
(1/4-20 x 1/2%) 10 354-0025 2 Resistor ‘ ‘
3 8506-0040 2 Washer, Lock ~ Spring {1/4") 11 813-0098 2 S?;?\g,agach;?gm,- Round Head
4 Terminal 0- X
332-0529 4 Bare (14-18 AWG) 2_1.2 870-0053 2 Nut‘. Hex (#10-32) ) (416
332-1279 R Insulated (14-18 AWG) 13  850-0030 ? Washer, Lock - Soring )
5 812-0165 2 Screw. Machine ~ Round Head 14 312-0i89 1 Brackgt. Mount ing
: (1/4-20 x 4-1/2") i5 3i2-0188 1 Capacitor '
6 862-0001 2 Nut, Hex (1/4-20) ) 16 2322218 i Bracket, a_ﬁomtmg"
7 850-0040 2 Washer . Lock - Soring {1/4") i1 526-0018 15 Washer. Fiat (1/4")

=W, -
& . Redistribution or publication of this document

é%:" i”__ 93 by any means, is strictly prohibited.



Generator Heater

\
\
v
\
v
\ ¢
v
oy
'8
R
S
$
e\ e 3
: R N N
NRL I SRV LN J
SERLAEAN !
A}
REF PART qQrY PART REF  PART qQry PART
NO. NO. USED DESCRIPTION NO. NO. USED OESCRIPTION
1 Cable, Electrical (Includes 3 850-0038 1 Washer, Lock - Spring (1/4")
Thermostat and {2) Grommets) 4 526-0158 1 Washer, Flat {1/4")
335-0146 1 120 VAC 5 Heater, Electrical
335-0147 1 240 VAC 333-0059 1 125 Watt, 120 VAC
2 800-0004 1 Screw, Cap - Hex Head 333-0192 1 200 Watt, 240 VAC

{1/4-20 x 5/8")

Redistribution or publication of this document
94 by any means, is strictly prohibited.




REF  PART
NO. NO.

—

821-0005

301-3156
815-0030

301-3195
821-0014

wn & w N

Output 8Box

QTY
USED

12

N NN

PART
DESCRIPTION

Screw, Self-locking - Hex
Washer Head (#10-32 x 1/2")
Panel, Access

Screw, Tapping — Hex Head,

Slotted (#10-32 x 3/8")

Plate, Access — Bottom

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")

95

‘ »

1
1
\QJ n
PART QrY PART
NO. USED DESCRIPTION
821-0010 2 Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")
301-3196 1 Bracket, Support
508-0203 2 Bushing
301-3191 1 Box, Output

Redistribution or. publication of this document
by any means, is strictly prohibited. .- ~



i
&

Circuit Breaker -

Spec C Through P

Redistribution or publication of this document
by any means, is strictly prohibited.



Circuit Breaker - Spec C Through P

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESGRIPTION
. 1+ 815 0350 6 Screw, Taoping - Hex Washer 12 GCircuit Breaker
lieaa (#10-32 x 3/8") {Voltage application in
JoJui-3192 : Cover parens)
3 800-0028 3 screw. (ap - Hex Head EK GEN SET
{S/16-i8 x 1"} 320-0415 1 AOAmp {347/600V. 3 Phase)
4 9260022 10 Washer, Flat (5/16") 320-04i3 1 S0Amp {2177/480V, 3 Phaae)
5 350 0045 3 Washer, Lock -~ Sprina {5/16") 370-0384 1 60Amp (220/380V. 3 Phase)
6 862-0015 5 Nut, dex {5/16-18) 320-0384 1 60Amp (20C/346V, 3 Phasc)
7 812 0094 4 Screw. Machine -~ Round Head 320~0411 1 90Amp (120/240V, 3 Phase)
{#8-32 x 3-5/8") 3200412 1 100Amp {120/208V, 3 Phasa)
8 850-0025 4 Washer . Lock - Spiring (48) 320-0344 M 175Amo {120/240V. . Phase}
Y 800-0003 2 Screw, Cav ~ Hex Head
(1/4-20 x 1/2") EM GEN SET
10 850-0040 2 Wasner. tock - 3Soring (1/4"} 320-0416 1 60Amo (347/600V 3 Phase)
il 301-3197 i Bracket, Mounting 320-0414 i 70Amp (277/480V 3 Phase)
320-0379 i 90Amp {220/380V 3 Phase)
320-0379 1 90Amp (200/346V 3 Phasc)
320-0346 i 150Amp {120/240V 3 Phase!
320-0346 1 150Amp {120/208v 3 Phase)
320-0359 1 225Amp (120/240V 1 Phase)
97 Redistribution or publication of this document

by any means, is strictly prohibited.




Circuit Breaker - Begin Spec R

s,

! {
! {
/ N
I
__ /
! [
] !
/ “
a 1 H
-Illl.dllll.lllillill.!liJdil\l‘_ __ H
M. c i !
. ) | i
{ !
\ P 1 |
AN f 3 ]
4,.. __- Ld ! Il
/4. _‘ __ I
*~ {] { 1
~ . _.. —_ “
N s_ ( H
" “. ; !
/A i
\PPPPrY LY e seaesy ! kN
)fﬁliil‘!il‘lillllltltld\lb lllll - - - e arew=w
)
® °
L) «®
LIS .o
L]
Ce

Redistribution or' publication’ of this doéu;‘rient

by any means, is strictly prohibited. -

(]

98



Circuit Breaker - Begin Spec R

REF  PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
' 1 821-0010 22 Screw, Self-locking - Hex Breaker, Circuit (Voltage
Washer Head (1/4-20 x 1/2") Application in Parens)
2 Cover EK SET ONLY
301-9892 1 For Breaker Marked * 320-1458-28 1 €& 40 Amp (347/600V, 3 Phase)
301-9682 1 For Breaker Marked @ 320-1458-23 1 @ 50 Amp (277/420V, 3 Phase)
3 800-0028 5 Screw, Csp - Hex Head 320-1458~-24 1 @ 60 Amp (220/3B0V. 3 Phase)
(5/16-18 x 1*) 320-1458-24 1 @ 60 Amp (26G/346V, 3 Phase)
4 526-0022 5  washer, Flat (5/16") 320-1458-13 1 8 90 Amp (120/240V, 3 Phase)
5 850-0045 5 Washer, Lock - Spring (5/16") 320-1458-29 1 e 110 Amp (120/208V., 3 Phase)
6 862-0015 S Nut, Hex (5/16-18) 320-1512-08 1 * 175 p (120/240v, 1 Phasa;
7 Screw, Machine - Round Head 320-1518-08 1 * 175 Amp (277/480V, 3 Phase
812-0165 4 1/4-20 x 4-1/2" For Breaker
Marked * EM SET ONLY
812-0094 4 #8-32 x 3-5/8" For Breaker 320-1458-41 1 @ 60 Amp (347/600V, 3 Phase)
Marked @ 320-1458-25 1 @ 70 Amp (277/480V, 3 Phase)
B813-0118 4 10-32 x 4-1/2" For Breaker 320-1458-27 1 @ 90 Amp (220/3B0V, 3 Phase)
Marked * - Begin Spec T 320-1458-27 1 @ 90 Amp (200/346V, 3 Phase)
812-0157 4 1/4-20 x 1-3/4% For Breaker 320-1458-31 1 @ 150 Amp (120/240V, 3 Phase;
Marked * - Begin Spec T 320-1459-08 1 * 175 Amp (120/208V, 3 Phase
8 Washer, Lock - Spring 320-1512-10 1 * 225 Amp (120/240V, 1 Phase)
850-0040 4 1/4" For Breaker Marked * 320-1555-11 1 * 250 Ammp {120/240V, 1 Phase)
850-0025 4 #8 For Breaker Marked @ 320-1555-07 1 * 150 amp (120/240V, 3 Phase)
9 Washer, Flat 320~-1555-08 1 * 175 Aamp (120/208v, 3 Phase%
526-0108 4 1/4" For Breaker Marked * 320-1555-09 1 * 200 Amp (120/240V, 3 Phase!
526-0028 4 #8 for Breaker Marked @ 320-1557-51 1 * 250 Amp (120/240V, 3 Phase)
526-0008 4 #10 For Breaker Marked * 320-1466-25 1 @ 70 Amp (270/480V, 3 Phase)
526-0048 4 #8 For Breaker Marked @
10 301-9669 2 Panel, Box * - parts used with Breaker Marked *.
11 301-9668 1 Box @ - Parts used with Breaker Marked @.

99

Reclsir.butlo*ﬁ or publication of this docurnent

by any mea“)s is strictly: ,):oh!bliod



REF  PART
NO. NO.

98- 5262
98--0983
98-2235
98-1875
98- 1838
98-2184
38- 5393
98-0961
98--3384
981003
98--5219

98-5220

£l Pows
& &

Qry
USED

b ot bt pd N s e et B et D

[

Labels, Paint,

PART
DESCRIPTION

S1ilkscreen — ONAN
Silkscreen, Cil Drain
Silkscraen, Ground
Silkscreen. Rating (Gas Fuel)
Silkscreen. Warning
Dacal, Gavernor

Label, wWarning
Silkscreen, Water Levsal
Silkscreen. Caution
Silkscreen. Water Drain
Silkscreen, Panel Front -
Vertical

Silkscreen, Panel Rear -
Vertical

100

Thread Sealant

REF  PART
NO. NO.

985298
98-529%

98-5387
98-2304
98--5662
898-3232
98-5663
525-0305

518-0601

QTY
USED

1

o e s N

PART
DESCRIPTION ‘

Silkscreen, Panel front -
Yertical
Silkscreen, Panel Rear -
Vertical
tabel, Danger
Silkscreen, Circuit Breaker
Silkscreen. Emergency Stop
Silkscreen, Warning
Silkscreen, Caution
Paint, Enamel - Green -
Non Metallic
13 0z. Pressurized Can
Sealant. Thread (6 ml)

Redistribution or publi¢ation of this document
by any means, is strictly prohibitéd. ,



Numerical Index

D Part No. Page Part No. Page Part No. Page Part No. Page
93-0065 48 114-0023 89 1304271 10 145-0467 13
98-0961 100 115-0025 10 133-0201 12 145-0467 16
98-0983 100 115-0025 10 133-0202 12 145-0467 17
98-1003 100 115-0025 1 133-0203 12 145-0467 21
98-1638 100 115-0025 20 133-0204 12 145-0467 23
08-1875 100 115-0025 21 140-0261 1 145-0467 25
98-2184 100 123-0910 7 140-0379 1 145-0467 27
98-2235 100 123-1044 T 140-0649 59 145-0494 13
98-2263 75 136-0351 33 140-1083 1 145-0494 15
98-2304 100 130-0352 33 140~-1089 1 145-0494 17
98-3232 100 130-0355 33 - 140-1583 i 145-04353 21
98-3384 100 130-0449 33 140-1588 59 145-0494 23
28-5219 100 130-0449 35 141-0372 13 145-0484 25
98-5220 100 130-0499 39 141-0372 15 145-0494 27
98-5262 100 130-0499 11 141-0372 17 148-0274 41
98-5298 100 130-0499% 43 141-0563 13 148-0274 43
98-5299 100 130-0522 43 141-0563 15 148-0367 15
98-5387 100 130-0604 33 141-0563 117 148-0367 17
98-5393 100 130-0636 47 141-0869 13 148-0367 25
98-5662 100 130-0659 47 141-0869 15 148-0367 27
98-5663 100 130-0661 45 141-0869 17 148-0593 13

102-0652 5 130-0678 17 141-0911 13 148-0593 15
102-0664 5 130-0678 23 141-0911 15 148-0593 17
102-1330 5 130-0678 27 141-0911 17 148-0593 21

. 104-0091 7 130-0757 43 145-0120 13 148-0593 23

104-0091 13 130-0796 45 145-0120 15 148-0593 25
104-0091 15 130-0802 45 145-0120 17 148--0593 27
104-0091 17 130-0805 45 145-0120 21 148-0597 15
104-0091 21 130-0819 45 145-0120 23 148-0597 21
104-90091 23 130-0828 A5 145-0120 25 148-0597 25
104-0091 25 130-1107 76 145-0120 27 148-0597 27
104-0091 27 130-1192 51 145-0120 37 148-0603 17
104-0091 37 130-1192 53 145-0120 41 148-0603 23
104-0091 41 130-1236 33 145-0120 43 148-0603 27
104-0091 43 130-1236 35 145-0158 18 148-0604 17
104-0719 5 130-1340 45 145-0158 19 148-0604 23
104-0723 5 130-2217 33 145-0158 20 148-0604 27
104-0745 5 130-2937 317 145-0163 18 148-0625 17
110-0526 39 130-3930 10 145-0163 19 148-0625 23
110-05286 41 130-4099 37 145-0163 20 148-0625 27
110-0526 43 130-4099 39 145-0164 18 148-0626 25
110-0526 47 130-4099 41 145-0165 18 148-0626 27
110-0576 39 130-4099 43 145-0165 19 148-0627 25
110-0576 41 130-4099 45 145-0165 20 148-0637 15
110-0576 43 130-4099 417 145-0166 18 148-0637 21
110-1543 39 130-4245 35 145-0166 19 148-0637 25
110-1543 41 130-4246 35 145-0182 18 148-0643 21
114-0023 85 130-4252 35 145-0421 20 148~-0643 23
114-0023 85 130-4264 37 145-0422 19 148-0643 25
114-0023 87 130-4267 35 145-0422 20 148-0643 27

Redistribution ‘or publication of this document
101 by any means, is strictly prohibited. .~




Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
148-0673 25 150-2145 11 154-2801 18 167-1527 9
148-0691 15 150-2249 10 154-2801 19 167-1528 9
148-0691 17 150-2495 10 154-2801 20 167-1529 9
148-0774 13 150-2496 10 154-2801 21 167-1530 9
148-0774 15 150-2497 11 154-2801 23 167-1531 9
148-0774 17 150-2551 11 154-2801 25 167-1532 9
148-0774 21 150-2583 11 154-2801 217 191-0571 2
148-0774 23 151-0230 28 155-0775 61 191-0571 3
148-0774 25 151-0312 10 1565-0776-01 &1 191-0578 2
148-0774 217 151-0402 63 155-0789 59 191-0578 3
148-0775 13 151-0411 11 155~-0898 61 191-0623 2
148-0775 15 1561-0433 11 155-0899 61 191-0623 3
148-0775 17 151-0566 11 155-0923 7 191-0716 2
148-0775 21 151-0579 10 1556-0978 59 191-0716 3
148-0775 23 151-05986 11 155-0988 59 191-0725 2
148-0T775 25 151-0605 11 155-1015 25 191-072%8 3
148-0775 21 151-0619 11 1556~1107 7 191-0773 7
148-0826 17 151-0624 11 155-1420 59 191-0941 2
148-0994 25 151-0625 11 165-1430 59 191-0941 3
149-0638 21 151-0629 11 1556-1512 59 191-1388 2
149-0638 23 151-0707 11 1565-1593 59 191-1390 2
149-0638 25 151-0710 11 155-1634 59 191-1407 7
149-0638 27 152-0036 28 1565-1644 59 191-1410 3
149-073¢6 21 152-0120 28 155-1984 11 191-1411 3
149-0736 23 162-0155 18 155-1993 7 191-1872 3
149-0736 25 152-0155 20 155-2340 61 191-1981 3
149-0736 27 152-0138 28 1565-2341 61 191-1983-01 3
149-1052 13 152-0329 11 165-2342 61 191-2032 3
149-1052 15 162-0341 " 159-0294 29 191-2034 3
149-1052 17 154-1296 37 159-0489 31 191-2035 3
149-2304 5 154-1296 41 159-0490 31 191-2058 33
150-0096 18 154-1296 43 159-0512 31 191-2061 3
150-0096 - 19 154-1297 37 159-0680 29 191-2117 7
150-0096 20 154-1297 41 159-0705 29 193-0104 5
150-0214 11 154-1297 43 159~-0746 29 193-0106 65
150-0638 10 154-1298 317 159-0751 31 193-0106 69
150-0638 11 154-1298 a1 159-0859 29 193-0107 65
150-0638 21 154~1298 43 159-0860 29 193-0107 69
150-0717 85 154-1299 37 159-0861 29 193-0108 5
156-0717 87 154-1299 41 159-0875 29 193-0187 65
150-0717 89 154-1299 43 1569-0876 29 193-0187 69
150-0723 87 154-1335 37 159-1025 31 193-0188 5
150-0723 89 154-1335 41 160-0558 9 193-0232 83
150-0723 91 154-1335 43 160-1045 9 193-0233 83
150-0939 11 154-2345 37 166-0268 9 193-0234 83
150-1356 87 154-2345 41 166-0278 9 193-0235 83
150-1356 89 154-2345 43 166-0286 9 193-0236 83
150-1456 87 154-2801 13 166-0727 7 193-0243 65
150-1456 89 154-2801 15 167-1525 9 193-0243 69
150-1923 11 154-2801 17 167-1526 9 193-0244 5
102 Redistribution or publication of.this document

by any means, is strictly prohibited.




Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
D 1930245 69 201-2689 89 220-2353 87 301-3156 95
193-0248 65 204-0083 85 220-2353 89 301-3158 iR
195-0248 69 205-0089 85 220--2459 87 301-3158 13
193-0249 5 205-0089 87 220-2462 89 301-3191 95
193-0292 48 205-008% 89 220-2621 87 301-3192 97
193-0305 83 211-0185 85 220-2624 8% 301-3195 95
193-0318 5 211-0185 87 231-0148 5 301-3196 95
193-0329 48 211-0185 89 231-0157 11 301-3197 97
193-0351 63 212-0413 85 232-2078 85 301-3244 1
193-0352 63 212-11056 85 232-2078 87 301-3244 73
193-0353 5 212-1225 85 232-2078 89 301-3253 65
193-0388 63 214-0046 85 232-2102 87 301-3253 69
183-0392 5 220-1451 85 232-2102 89 301-3253 83
193-0435 63 220-1451 85 232-2218 93 301-3283 79"
201-1640 85 220-1451 87 234-0361 77 301-3284 79
201-1640 85 220-1454 85 234-0368 85 301-3292 79
201-1643 85 220~1454 85 234-0368 87 301-3476 81
201-1643 85 220-1454 85 234-0368 89 301-3477 81
201-1643 85 220-1454 85 234-0369 85 301-4009 83
201-1643 85 220-1454 87 234-0369 87 301-6053 65
201-1643 85 220-1454 89 234-0369 89 301-6053 69
201-1643 85 220-1456 85 234-0370 17 301-6257 63
201-1645 85 220-1456 85 300-0679 65 301-6987 81
201-1645 8s 220-1456 89 300-0679 69 301-8065 67
201-1645 85 220-1528 87 300-0681 65 301-8851 - 63
. 201-1645 85 220-1528 89 3000681 69 301-9054-01 67
201-1739 87 220~1552 85 300-0714 65 301-9054-02 67
201-1739 89 220-1552 85 300-0714 69 301-9054-03 67
201-1845 87 220-1552 87 300-0730 65 301-9055-01 63
201-1845 89 220-1552 87 300-0730 69 301-9055-02 &3
201-26866 87 220-1554 85 300-0733 65 301-9315 73
201-28B666 87 220-1554 85 300-0733 69 301-9668 99
201-2668 87 220-1554 89 300-2807 63 301-9669 99
201-2669 87 220~-1554 89 300-2809 63 301-9682 99
201-2669 87 220-1599 87 300~-2811 63 301-9892 99
201-2669 87 220-1602 89 300-2855 63 302-0061 83
201-2669 87 220-1774 87 300-2862 63 302-0078 75
201-2669 89 220-1774 89 300-2880 67 302-0079 15
201-2669 89 220-1783 87 300-2880 73 302-0106 75
201-2671 89 220-1786 87 300-2897 63 302-0213 71
201-2671 89 220-1786 89 300-2901 63 302-0213 73
201-2671 89 220-1788 8% 300-2902 63 302-0221 11
201-28671 89 220-1845 87 300-2905 63 302-0221 73
201-2684 87 220-1845 87 300-2971 71 302-0234 (A
201-26817 87 220-18417 89 300-2971 T1 302-0234 73
201-2687 87 220-18417 89 300~-2971 7 302-0235 75
201-2687 87 220-1994 87 301-1886 76 302-0236 15
201~2687 89 220-19917 87 301-3154 71 302-0253 75
201-2689 89 220-1997 89 301-3155 77 302-0256 71
201-2689 8% 220-1999 89 301-3156 77 302-0256 73
}f?{:_{f] Redistribution or publication. of this document

e

L 103 by any means; is strictly prohibited. - -

—



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page .
302-0410 A 302-1082 81 304-0015 18 307-1164 51
302-0410 73 302-1083 81 304-0045 18 307-1166 5
302-0411 71 302-1113 81 304-0292 93 307-1323 20
302-0411 73 302-1114 81 304-0427 93 307-1327 20
302-0412 71 302-1147 67 304-1143 79 307-1330 20
302-0412 73 302-1148 67 305-0481 85 307-1356 20
302-0413 71 302-1362 65 305-0481 87 307-1460 51
302~-0413 73 302-1362 69 305-0481 89 307-1987 67
302-0421 71 302-1365 75 305-0482 91 308-0002 - 65
302-0421 73 302-1641 63 305-0483 91 308-0002 69
302-0422 71 302-1683 67 305-0489 85 308-0005 15
302-0422 73 302-1684 67 305-0489 91 308-0005 17
302-0466 71 302-1685 67 305-0489 91 308-0088 83
302-0466 73 302-1720 67 305-0491 87 308-0138 65
302-0469 7 302-1721-01 81 305-0491 89 308-0138 69
302-0469 73 302-1721-02 81 305-0491 91 308-0150 15
302-0605 71 302-1721-03 81 306-0155 15 308-0150 17
362-0605 73 302-1721-04 81 306-0155 17 308-0152 79
302-0607 67 302-1721-05 81 307-0259 18 308-0155 83
302-0612 71 302-1721-06 81 307-0312 15 308-0284 67
302-0612 73 302-1721-07 81 307-0312 17 308-0284 71
302-0718 7 302-1721-08 81 307-0312 21 308-0284 73
302-0718 73 302-1721-09 81 307-0312 23 308-0297 83
302-0719 71 302-1721-10 81 307-0312 25 308-032T 65
302-0719 73 302-1721-11 81 307-0312 27 308-0327 69 .
302-0720 71 302-1721-12 81 307-0565 29 308-0784 63
302-0720 73 302-1721-13 81 307-0833 " 39 308-01785 63
302-0721 71 302-1721-14 81 307-0833 41 308-0853 63
302-0721 73 302-1721-15 81 307-0833 43 308-0882 67
302-0722 71 302-1721-16 81 307-0833 45 308-0892 ' 63
302-0722 73 302-1721-17 81 307-0833 a7 309-0064 5
302-0723 11 302-1722 81 307-0867 31 309-0106 49
302-0723 73 302-1723 63 307-1031 5 309-0106 53
302-0724 71 302-1724 67 307-1058 65 309-0128 16
302-0724 73 302-1725 67 307-1058 65 309-0131 18
302-0729 75 302-1726 67 307-1058 65 309-0132 18
302-0749 65 302-1727 67 307-1058 67 309-0133 18
302-0749 69 302-1790 63 307-1058 69 309-0155 18
302-0764 75 302-1868-03 75 307-1058 69 309-0178 7
302-0779 T1 302-1868-04 175 307-1058 69 309-0178 7
302-0779 73 302-1868-05 76 307-1061 65 309-0179 7
302-0809 (8 302-1873-01 63 307-1061 69 309-0241 43
302-0809 73 303-0032 67 307-1061 71 309-0241 45
302-0810 71 303-0032 71 307-1061 73 309-0241 47 '
302-0810 73 303-0032 73 307-1093 19 309-0256 49
302-0811 71 303-0076 71 307-1157 65 309-0256 53
302-0811 73 303-0076 73 307-1157 69 309-0269 5
302-0864 75 303-0170 71 307-1157 71 309-0304 51
302-0865 75 303-0261 67 307-1157 73 309-0307 51
302-0885 63 303-0261 73 307-1157 79 309-0312 17 '

Redistribution or publication of this document

o
e fion orpublicaton o
'q"; ]04 by-any means, is strictly prohibited.



Part No.

312-0201
314-0006
315-0339
315-0341
316-0343
315-0384
315-0431
319-0447
320-0202
320-9307
320-0307
320-0344
320-0346
320-0346
320-0359
320-0379
320-0379
320-0384
320-0384
320-0411
320-0412
320-0413
320-0414
320-0415
320-0416
320-0431
520-0455
320-1121
320-1458-13
320-1458-23
320-1458-24
320-1458-24
320-1458-25
320-1458-27
320-1458-27
320-1458-28
320-1458-29
320-1458-31
320-1458-41
320-1459-08
320-1466-25
320-1512-08
320-1512-10
320-1518-08
320-1555-07
320-1555-08
320-155£-09
320-1555-11
320-1557-851
321-0094

91
91
91
(A
1
67
7
71
73
97
97
917
97
97
97
97
97
97
97
97
97
97
97
73
71
67
99
a9
99
99
99
99
99
29
39
99
99
99
99
99
99
99
99
99
99
99
99
63

Part No.

321-0231
321-0270
322-0004
322-0004
322-0004
322-0107
322-0107
322-0108
322-0108
322-0109
322-0109
322-0110
322-0110
322-0111
322-0111
322-0128
322-0128
322-0130
322-0130
322-0131
322~0131
322-0136
322-0136
322-0149
322-0149
322-0178
322-0178
322-0283
322-0283
322-0358-01
322-0359-01
322-0360-01
322-0361
322-0363
322-0369-01
323-0764
323-0764
323-0764
323-0765
323-0765
323-0765
323-0765
323-0804
323-0957
323~0957
323-1280
331-0027
331-0101
332-0014
332-0014

Numsrical Index

Page

63
63
63
65
69
65
69
65
69
65
69
65
69
65
69
65
69
T1
13
11
73
65
69
65
69
71
73
65
69
63
63
63
63
67
63
65
69
79
65
69
(A
73
67
49
51
19
51
25
49
51

Part No.

332-0050
332-0050
332-0051
332-0051
332-0051
332-0051
332-0051
332-0052
332-0052
332-0149
332-0529
332-0537
332-0537
332-0607
332-0607
332-0609
332-0610
332-0699
332-0699
332-0795
332-0795
332-0795
332-0795
332-0795
332-0807
332-0941
332-1005
332-1005
332-1043
332-1043
332-1043
332-1239
332-1239
332-1240
332-1240
332-1241
332-1242
332-1242
332-1248
332-1248
332-1265
332-1266
332-1269
332-1269
332-1271
332-1271
332-1271
332-1271
332-1276
332-1276

105

Page

43
92
65
69
7
73
83
63
67
51
93
65
69
A
73
81
81
65
69
65
69
A
13
83
51
a3
65
69
65
69
91
65
69
65
69
83
A
13
7
73
91
91
65
69
65
65
69
69
65
69

Part No.

332-1279
332-1280
332-1280
332-1280
332-1280
332-1280
332-1280
332-1281
332-1292
332-1415
332-1473
332-1559
332-15589
332-2723
333-0012
333-0012
333-0013
333-0013
333-0056
333-0056
333-0057
333-0057
333-0059
333-0093
333-0093
333-0118
333-0142
333-0151
333-0162
333-0162
333-0168
333-0171
333-0171
333-0173
333-0177
333-0177
333-0178
333-0192
333-0194-01
333-0194-01
3233-0224
335-0146
335-0147
335-0161
336-3064
337-0049
337-0049
337-0049
337-0090
338-0533

Redistribution or publication of this‘document
by any means, is strictly prohibited.

Page

93
65
65
69
69
1
73

5

5
91
55
65
69
67
49
53
49
53
49
53
49
53
94
51
53
49
51
76
51
53
51
51
53
51
51
53
51
94
65
69
51
94
94
16

7
67
(A
73
55

7



Numserical Index

Part No. Page Part No. Page Part No. Page Part No. Page
338-0628 1 403-0902 55 502-0002 29 503-0189 47 ‘
3368-1765-01 11 405-1054 33 502-0002 31 503-0189 53
338-1817 63 405-1054 35 502-0003 29 503-0200 11
338-1818 67 405-17717 57 502-0020 31 503-0245 12
338-1835 63 405-1780 57 502-0029-04 48 503-0311 37
338-1836 63 405-1808 57 502-0051 83 503-0311 53
338-1853 67 405-1809 57 502-0054 51 503-0365 12
338-1862 T 405-1811 33 502-0082 29 503-0365 33
338-2277 63 405-1811 35 502-0082 31 503-0365 35
338-2278 67 405-1812 57 502-0103 17 503-0365 317
338-2675 7 405-1814 57 502-0103 23 503-0365 39
350-0556 T 405-1635 57 502-0103 27 503-0365 41
350-0556 73 405-1840 79 502~-0193 51 503-0365 43
354-0025 59 405-2084 57 502-0354 13 503-0365 45
356-0070 65 405-2160 79 502-0354 15 503-0365 47
356-0070 69 405-4659 48 502-0354 17 503-0386 27
356-0072 65 406-0089 57 502-0444 83 503-0398 17
3560072 69 426-0105 12 502-0445 83 503-0398 23
356-0090 82 406-0105 57 502-0583 83 503-0437 47
356-0102 82 406-0157 57 502-0613 51 503-0461 39
356-0104 82 406-0249 57 502-0801 48 503-0490 33
357-0030 48 406-0332 67 502-0942 51 503-0490 35
358-0029 91 406-0332 mm 502-0943 23 - 503-0490 317
358-0031 91 406-0332 73 502-0943 27 503-0490 45
358-0031 91 406-0333 67 502-0971 23 503-0490 47
358-0035 91 406-0333 T 502-0971 25 503-0491 33 ‘
358-0043 92 406-0333 73 502-1030 17 503-0491 35
358-0044 92 406-0334 67 502-1030 17 503-0491 37
358-0096 92 406-0334 1 502-1031 39 503-0491 45
358-0097 92 406-0334 73 502-1031 41 503-0491 47
363-0048 91 406-0469 33 502-1031 43 503-0517 37
363-0054 92 406-04T71 33 502-1031 47 503-0517 53
363-0055 - 92 406-0565 57 502-1031 53 503-0542 15
364-0012 91 416-0021 5 503-0032 27 503-0542 17
364-0012 91 416-0096 7 503-0032 39 503-0586 39
364-0014 91 416-0612 55 503-0032 41 503-0611 85
402-0010 55 416-0613 5 503-0084 41 503-0611 87
402-0011 55 416-0687 55 503-0087 27 503-0611 89
402-0012 55 416-0972 55 503-0113 51 503-0614 7
402-0030 55 501-0009 29 503-0131 5 503-0685 13
402-0078 T1 501-0009 31 503-0183 17 503-0685 15
402-0078 73 501-0010 29 503-0183 17 503-0685 17
402-0078 81 501-0010 31 503-0183 23 503-0685 48
402-0337 55 501-0134 13 503-0183 21 503-0710 51
402-0338 55 501-0134 15 503-0183 41 503-0826 39
402-0354 81 501-0134 17 503-0133 43 503-0825 41
402-0527 67 501-0199 51 603-0183 51 503-0826 41
403-0633 - 55 502-0002 13 503-0189 27 503-0826 43
403-0894 57 502-0002 15 503-0189 37 503-0832 17
403-0895 57 502-0002 17 503-0189 39 503-0833 23 ‘

Redistribution or publication of this document

[ 4 ;
% 106 by any means, is strictly prohibited.



Part No.

503-0999
503-0999
503-1077
503-1103
503-1103
503-1137
503-1142
503-1163
503-1194
503-1194
503-1194
503-1196
503-1196
503-1201
503-1418
b03-1418
503-1691
504-0003
504-0003
504-0003
504-0003
504-0003
504-0003
504-0003
504-0003
504-0004
504-0005
504-0005
504-0005
504-0005
504-0007
504-0007
504-0007
504-0013
504-0019
504-0019
504-0019
504-0019
504-0028
504-0028
504-0028
504-0028
504-0028
504-0028
504-0028
504-0028
504-0030
504-0062
504-0083
505-0002

15
17
83
17
23
17
15
27
37
37
{3
41
43
27
48
48
17

37
39
41
43
45
51
53
31
17
23
27
45
15
17
31
31
39
41
45
47
17
23
27
33
35
45
47
A7

47
27
47

Part No.

505-0003
505-0004
505-0004
505-0004
505-0004
505-0004
505-0007
505-0007
505~0007
505-0007
505-0007
505-0007
505-0007
505-0010
505-0010
505-00610
505-0011
505-0017
505-0017
505-0017
505-0017
505-0018
505-0018
505-0018
505-0018
505-0018
505-0019
505-0019
505-0020
505-0020
505-0020
505-0021
505-0021
505-0021
505-0021
505-0021
505-0021
505-0021
505-0021
505-0022
505-0022
505-0028
505-0028
505-0029
505-0032
505-0038
505-0038
505-0038
505-0039
505-0039

Numerical Index

Page

21
23
25
27
27
51

5
15
17
25
217
51
51
217
39
41

7
17
23
27
27
37
39
39
41
43
37
417
25
39
41
15
21
23
25
43
A5
47
53
17
27
23
47
25
43

7
41
51

5
17

Part No.

505-0039
505-0039
505-0040
505-0040
505~0041
505-0044
505-0050
505-0050
505-0051
505-0056
505-0056
505-0056
505-0057
505-0057
505-0057
505-0057
505-0059
505-0059
505-0060
505-0060
505-0060
505-0060
505-0071
505-0086
505-0098
505-0098
505-0098
£05-0098
505-0098
505-0098
505-0098
505-0099
505-0099
505-0099
505-0099
505-0093
505-0099
505-0099
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100
505-0100

107

Page

17
23
43
47
27
61
39
41
43
41
43
47

5
29
31
37

5

5
17
23
27
51

7
27

5
15
17
25
27
45
51
17
23
25
217
41
51
51
15
21
23
25
27
39
41
43
45
45
47
47

Part No.

505-0101
505-0101
505-0101
505-0101
505-0101
505-0101
505-0101
'505-0102
505-0102
505-0102
505~-0102
505-0102
505-0102
505-0102
505-0102
505-0102
505-0102
505-0103
505-0106
505-0108
505-0108
505-0108
505-0108
505-0111
505-0111
505-0119
505-0119
505-0119
505-0119
505-0125
505-0125
505-0129
505-0129
505-0129
505-0129
505-0130
505~0130
505-0132
505-0132
505-0132
505-0132
505-0132
505-0132
505-01356
505-0135
505-0135
505-0135
505-0135
505-0140
505-0140

Redistribution or publication of this document
by any means, is strictly prohibited.

Page

17
17
23
37
47
51
15
15
21
25
25
27
39
41
43
45
61
53
37
41
43
47
61
61
17
21
27
27
23
27
25
27
45
417
45
A7
15
21
25
25
39
41

17
23
27
51
45
47



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
505-0175 37 508-0G15 5 520-0311 25 526-0048 91 | .
505-0175 41 508-0051 67 520-0311 27 526-0048 g9
505-0175 43 508-0093 92 520-0404 7 526-0049 75
$05-0183 47 508-0115 79 520-0446 49 526-0049 85
505-0184 A5 508-0187 92 520-0446 53 526-0052 79
505-0185 17 508-0203 77 520-0515 10 526-0054 79
505-0190 43 508-0203 95 520-0564 37 526-0062 65
505-0190 53 509-0125 85 520-0564 41 526-0062 69
505-0203 59 509-0125 87 520-0564 43 526-0062 83
505-~0203 61 505-0125 89 520-0663 55 526-0066 37
505-0217 12 510-0101 85 520~0672 49 526-0066 41
505-0258 47 510-0101 87 520-0672 53 526-0066 43
505-0271 37 510-0101 89 520-0721 85 526-0100 2
505-027T1 41 511-0074 2 520-0721 87 526-0100 3
505-0271 A3 511-0074 3 520-0721 89 526-0108 85
505-0274 31 511-0075 33 520-0723 es §526-0108 99
505-0287 23 511-0075 35 520-0723 87 526-0113 59
505-0289 43 511-0077 10 520-0723 a9 526-0113 76
505-0302 7 511-0078 10 525-0305 100 526-0115 10
505-0317 43 511-0164 10 526-0002 79 6526-0115 55
505-0317 45 511-0174 10 526-0003 81 526-0141 55
505-0324 39 511-0175 3 526-0006 18 526-0158 94
505-0324 41 511-0179 10 526-0006 20 526-0214 7
505-0324 43 512-0051 10 526-0008 75 526-0238 85
505~0356 23 515-0093 2 526-0008 92 526-0238 87
505-0356 25 515-0093 3 526-0008 99 526-0238 89 .
505-0356 27 515-0145 87 526-0009 91 526-0259 85
505-0385 43 515-0145 89 526-0009 92 526-0259 87
505-0385 47 516-0059 18 526-0259 89
505-0426 45 516-0059 20 526-0015 13 526-2106 3
505-0444 45 516-0086 18 526-0018 48 526-2106 3
505-0453 59 516-0167 5 526-0018 11 718-1037 3
505-0454 59 517-0090 9 526-0018 85 718-1039 3
505-0455 51 517-0131 63 526-0018 91 718-1040 3
505-0462 45 517-0131 71 526-0018 91 800-0003 20
505-0642 43 5i7-0131 73 526-0018 93 800-0003 85
505-0642 45 517-0221 63 526-0022 97 800-0003 87
505-0691 45 518-0374 65 526-0022 99 800-0003 87
505-0763 51 518-0374 69 526-0028 99 800-0003 89
505-0802 48 518-0601 100 52€6-0029 5 800-0003 8s
505-0949 47 520-0214 10 526~0029 10 800-0003 93
508-0001 71 520-0238 37 526-0030 2 800-0003 97 ‘
508-0001 73 520-0238 41 526-0030 10 800-0004 7
508-00Q01 81 520-0238 43 526-0030 37 800-0004 45
508-0002 91 520-0311 7 526-0030 41 800-0004 94
508-0008 25 520-0311 13 526-0030 43 800-0005 5
508-0008 25 520~-0311 15 526-0035 7 800-0005 28
508-0008 49 §20-0311 17 526-0048 18 800-0005 43
508-0008 53 520-0311 21 526-0048 19 800-0007 25
508-0009 « 79 520-0311 23 526-0048 20 800-0007 39 .

|
Redistribution or publication of this document
108 by any means, is strictly prohibited. -




Mumerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
800-0008 85 800-0052 11 805-0035 85 813-0097 79
800-0008 87 800-0052 37 805-0035 87 813-0098 15
800-0008 89 800~-0052 41 805-0035 89 813-0098 17
800-0009 17 800-0052 43 809-0036 5 813-0098 57
800-0009 23 800-0053 13 809-0059 57 813-0098 57
800-0009 27 800-0069 5 812-0061 65 813-0098 79
800-0009 85 800-0069 17 812-0061 69 813-0098 93
800-0009 817 800-0069 23 812-0061 11 813-0100 75
800-0009 817 800-0069 27 812-0061 & 813-0100 91
800-0009 87 800-0069 37 812-0061 (A 813-0100 92
800-0009 89 800-0069 39 812-0061 71 813-0102 11
800-0009 89 800-0069 41 812-0061 13 813-0102 11
800-0009 89 800-0069 43 812-0061 73 813-0105 59
800-0024 67 800-0069 45 812-0061 79 813-01056 65
800-0025 15 800-0069 417 812-0063 63 813-0105 69
800-0025 17 800-0071 5 812-0063 65 813-0110 15
800-0025 21 800-0071 17 812-0063 69 813-0110 92
800-0025 23 800-0071 23 812-0063 81 813-0118 18
800-0025 25 800-0071 2% 812-0065 67 813-0118 99
800-0025 27 800-0071 29 812-0065 71 813-0307 59
800-0026 5 800-0071 55 812-0065 73 814-0079 33
800-0026 9 800-0073 5 812-0066 m 814-0079 57
800-0026 45 800-0084 2 812-0066 73 814-0200 13
800-0027 2 800-0084 3 812-0066 83 814-0200 15
800-0027 47 800-0091 55 812-0070 76 814-0200 17
800-0028 689 800-0135 61 812-0075 28 814-0200 21
800-0028 59 800-0513 85 812-0076 49 814-0200 23
800-0028 79 800-0513 87 812-0076 53 814-0200 25
800-0028 97 800-0513 89 812-0077 7 814-0200 27
800-0028 99 800-0520 55 812-0077 12 815-0026 65
800-0029 55 800-2101 3 812-0077 91 815-0026 69
800-0031 11 801-0024 33 812-0077 91 815-0026 71
800-0034 16 801-0027 37 812-0078 82 815-0026 73
800-0035 29 801-0050 10 812-0078 82 815-0026 81
800-0035 59 801-0080 55 812-0079 18 815-0026 83
800~-0037 59 802-0072 37 812-0079 19 815-0030 95
800-0045 67 802-0072 41 812-0079 20 815-0104 18
800-0045 ‘A 802-0072 43 812-0079 43 815-0104 20
800-0045 73 803-0002 18 812-0079 &1 815-0134 18
800-0046 37 803-0002 19 812-0079 a1 815-0134 19
800-0048 417 803-0002 20 812-0081 91 815-0134 20
800-0048 57 805-0018 85 812-009%94 97 815-0181 33
800-0048 85 805-0018 87 812-0094 99 815-0181 35
800-0048 87 805-0018 89 812-0149 57 815-0203 65
800-0048 89 805-0019 85 812-0153 19 815-0203 69
800-0051 5 805-0019 87 812-0157 99 815-0203 T1
800-0051 11 805-0019 89 812-0158 31 815-0203 73
800-0051 37 805-0033 85 812-0165 93 815-0203 75
800-0051 41 805-0033 87 812-0165 99 815—0203 83
800-0051 43 805-0033 89 813-0097 79 815-0203 85

Redistribution or publication of this document
: ‘09 by any means, is strictly prohibited.




Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
815-0392 65 850-0020 73 850-0040 25 850-0045 97 '
815-0392 69 850-0025 1 850-0040 27 850-0045 99
815-0392 19 850-0025 12 850~0040 28 85C-0050 5
815-0504 9 850-0025 18 850-0040 29 850-0050 10
815-0544 63 850-0025- 19 850-0040 31 850-0050 37
815-0544 67 850-0025 20 850-0040 39 850-0050 37
815-0544 67 850-0025 43 850-0040 41 850-0050 37
815-0544 13 850-0025 48 850-0040 43 850-0050 41
821-0004 63 850-0025 51 850-0040 43 850-0050 41
821-0004 67 850-0025 53 850-0040 45 850-0050 41
821-0005 95 850-0025 57 850-0040 51 850-0050 43
821-0009 82 850-0025 82 850-0040 53 850-0050 43
821-0010 31 850-0025 97 850-0040 79 850-0050 43
821-0010 33 850-0025 99 850-0040 85 850-0050 47
821-0010 35 850-0030 15 850-0040 85 850-0050 57
821-0010 57 850-0030 17 850-0040 85 850-0050 85
821-0010 67 850-0030 18 850-0040 87 850-0050 87
821-0010 71 850-0030 49 8500040 87 850-0050 89
821-0010 73 850-0030 53 850-0040 87 850-0051 1
821-0010 77 850-0030 57 850-0040 89 850-0055 2
821-0010 77 850~0030 57 850-0040 89 850-0055 3
821-0010 71 850-0030 65 850-0040 89 850-0055 5
821-0010 95 850-0030 65 850-0040 91 850-0055 5
821-0010 99 850-0030 65 850-0040 91 850-0055 7
821-0014 33 850-0030 69 850-0040 93 850-0055 17
821-0014 35 850-0030 69 850-0040 93 850-0055 23 ‘
821-0014 39 850-0030 69 850-0040 97 850-0055 27
821-0014 41 850-0030 1 850-0040 99 850-0055 29
821-0014 43 850~0030 73 850-0045 2 850-0055 37
821-0014 48 850-0030 79 850-0045 9 850-0055 39
821-0014 57 850-0030 79 850~0045 10 850-0055 41
821-0014 57 850-0030 79 850-0045 11 850-0055 43
821-0014 57 850-0030 83 850-0045 15 850-0055 45
821-0014 77 850-0030 83 850-0045 17 850-0055 47
821-0014 79 850-0030 83 850-0045 21 850-0055 55
821-0014 79 850-0030 91 850-0045 23 850-0060 55
821-0014 81 850-0030 92 850-0045 25 850-0070 2
821-0014 95 850-0030 92 850-0045 27 850-0070 3
821-0015 48 850-0030 92 850-0045 33 850-0079 85
821-0016 51 850-0030 93 850-0045 37 850-0079 87
821-0016 517 850-0038 94 850-0045 45 850-0079 89
821-00117 81 850-0040 5 850-0045 47 850-2005 3
821-0018 47 850-0040 7 850-0045 55 850-2008 3
821-0018 53 850-0040 10 850-0045 55 851-0039 3
821-0018 17 850-0040 10 850-0045 59 853~0003 65
821-0029 55 850-0040 17 850-0045 67 853-0003 65
850-0010 10 850-0040 20 850-0045 7 853-0003 69
850-0020 7 850-0040 20 850-0045 73 853-0003 69
850-002¢C 71 850-0040 21 850-0045 79 853-0003 1
850-0020 73 850-0040 23 850-0045 81 853-0003 (A

ﬂﬂ Redistribution or publication of this document
by any means, is strictly prohibited.




S

-}"M\

al

Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
853-0003 7 856-0003 75 862-0001 89 870-0055 18
853-0003 71 856-0003 83 862-0001 89 870-0055 19
853-0003 (A 856-0003 83 862-0001 o1 870-0055 20
853-0003 73 856-0006 77 862-0001 93 870-0068 55
853-0003 13 856-0008 - 5 862-0003 317 870-0106 57
853-0003 73 856-0008 55 862-0003 41 87T0-0113 48
853-0003 79 856-0008 67 862-0003 43 870-0113 57
853-0003 81 856-0010 85 862-0004 2 870-0114 a3
853-0003 83 856-0010 817 - 862-0004 3 870-0114 35
853-0005 18 856-0010 89 862-0004 55 870-0131 1
853-0005 19 856-0012 5 862-0007 61 870-0131 11
853-0005 20 856-0013 55 862-0011 85 870-0131 63
853-0005 81 860-0005 T1 862-0011 87 870-0131 67
853-0005 91 860-0005 73 862-0011 89 870-0183 63
853-0005 91 860-0006 65 862-0014 81 870-0183 76
853-0005 91 860-0006 69 862-0015 23 870-0188 59
853-0005 91 860-0006 76 862-0015 27 870-0196 5
853-0008 65 860-0006 79 862-0015 45 870-0203 7
853-0008 69 860-0006 81 862-0015 47 870-0212 11
853-0008 81 860-0008 18 862-0015 55 870-0212 48
853-0008 83 860-0008 19 862-0015 79 870-0212 48
853-0008 85 860-0008 20 862-0015 97 870-0212 77
853-0008 91 860-0008 43 862-0015 99 870-0221 33
853-0013 85 860-0008 57 862-0018 55 870-0232 57
853-0013 87 860-0008 81 865-0007 55 870-0250 87
853-0013 87 860-0008 91 870-0048 11 870-0250 89
853-0013 89 860-0008 91 870-0048 59 870-0250 91
853-0013 89 860-2006 3 870-0053 15 870-0257 51
853-0013 g1 860-2008 3 870-0053 17 870-0257 53
854-0006 76 861-0007 82 870-0053 18 870-0257 59
854-0010 7 862-0001 5 870-0053 18 870-0257 76
854-0010 73 862-0001 17 870-0053 19 §70-0281 55
854-0010 75 862-0001 20 870-0053 20 870-2056 3
854-0010 75 862-0001 23 870-0053 49 870-2161 3
854-0020 7 862-0001 25 870-0053 53 871-0007 91
854-0020 13 862-0001 27 B70-0053 57 871-0010 65
854-0020 15 862-0001 29 870-0053 65 871-0010 69
854-0020 17 862-0001 39 870-0053 65 871-0010 71
854-0020 21 862-0001 41 870-0053 69 871-0010 73
854-0020 23 862-0001 43 870-0053 69 871-0010 75
854-0020 25 862-0001 43 870-0053 T1 871-0010 83
854-0020 27 862-0001 45 870-0053 73 871-0010 85
856-0002 18 862-0001 51 870-0053 75 871-0010 91
856-0002 19 862-0001 53 870~0053 83 871-0018 91
856-0002 20 862-0001 85 870-0053 83 871-0018 91
856-0003 65 862-0001 85 870-0053 92 895-0098 12
856-0003 65 862-0001 87 870-0053 92 895-0157 59
856-0003 69 862-0001 87 870-0053 92 895-0295-01 51
856-0003 69 862-0001 87 870-0053 93 895~0296-01 37
856-0003 15 862-0001 89 870-0054 59 895-0296-01 45

5
i

%
i

Redistribution or publication of this document
by any means, is strictly prohibited.

in



Supplement 928-2002

Date: 04—15-02

Insert with-

Title: EK/EM Parts Manual
Number (Date): 928-0220 (09-93)

PURPOSE

This supplement adds replacement part numbers for 30EK Spec D, 37.5EM Spec W and 45EM Spec W
generator sets.

SUPPLEMENT USE

The following pages have been updated to cover the latest Spec changes. Insert this supplement behind the
front cover of your manual. Refer to the corresponding pages of your manual and write “IMPORTANT: REFER
TO SUPPLEMENT”. Certain Models may not incorporate all of the revised pages.

Cover Shows New Specs

Page 1 Air Cleaner

Pages 4-7 Engine Accessory Parts

Pages 13-27 Fuel System, Gasoline
Fuel System, Natural Gas
Fuel System, LP Vapor
Fuel System, LPG Liquid
Dual Fuel System, Natural Gas/LPG Vapor Auto Conversion
Dual Fuel System, Natural Gas/LP Liquid Auto Conversion
Carburetor Assembly for Natural Gas/LPG Vapor Auto Conversion
Carburetor Assembly for Natural Gas/LP Liquid Auto Conversion
Gas Converter Assembly

Pages 10-11 Governor

Pages 34-35 Radiator

Pages 61-62 Muffler

Pages 63—65 Wiring Harness, Engine to Control

Page 49 Coolant Heater

Page 76 Control Heater

Page 48 Low Coolant Level Switch

New Page Alarm Boards

New Page Audible Alarm

New Page Over/Under Voltage

Please keep this supplement with Parts Catalog 928—0220.

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

A ON =

Air Cleaner

PART
NO.

140-3058-02
821-0008
870-0212
140-2664

QTY
USED

1
2
2
1

PART
DESCRIPTION

Cleaner, Air

Screw, Lock (1/4"-20)
Nut, Lock (1/4"—20)
Inlet, Air Cleaner

REF PART
NO. NO.

5 501-0596
6 503-1816
7 503-0354

—

O/_\
QTY PART
USED DESCRIPTION

1 Hose, Air
1 Clamp
1 Clamp, Hose

Redistribution or publication of this document
by any means, is strictly prohibited.



Engine Accessory Parts




Engine Accessory Parts

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 193-0318 1 Sender, Water Temperature 11 102-1463 1 Adapter, Pipe — Hex
(E2) 12 504-0176 1 Valve, Shut—off (3/8 NPT)
505-0060 1 Tee, Pipe 13 5030131 1 Clamp, Hose
505-0101 1 Nipple, Close (3/8”) 14 503-1657 1 Hose, Rubber
502-0943 1 Connector, Hose 15 166-0727 1 Harness, Wiring
2 5160167 1 Pin, Alignment 16 155-1993 1 Tube, Exhaust
3 104-0719 1 Flywheel (Includes Ring 800-0315 2 Screw, Hex Head Cap
Gear) (7/16-14 x 1-3/4”)
4 1040723 1 Gear, Ring 5260356 2 Washer, Flat (7/16”)
5 309-0561-01 1 Switch, Oil Pressure — 850-0055 2 Washer, Lock (7/16”)
Pre—Alarm (Normally 17 309-0312 1 Switch, Thermostatic — Water
Closed) S7 (Pre—Alarm)
6 309-0561-05 1 Switch, Oil Pressure 18 191-0773 1 Cover, Starter
(Shut—down) 19 812-0077 1 Screw, Machine Round Head
7 505-0098 2 Nipple, Pipe — Close (#8-32 x 3/8")
8 505-0059 1 Tee, Pipe (1/8 NPT) 20 850-0025 1 Washer, Lock Spring (#8)
9 193-0448 1 Sender, Oil Pressure (E1)
10 Cable, Battery
416-1018 1 Positive (30-1/2”)
416-0613 1 Negative (10”)
4 Redistribution or publication of this document

by any means, is strictly prohibited.




Gasoline Fuel System

15,16 9,10 7,8
C162

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 146-0706 1 Carburetor 10 502-0002 1 Elbow, Invt. Male

2 502-0002 1 Elbow, Invt. Male 11 149-1052 1 Line, Fuel

3 141-0372 1 Knob, Choke Shaft 12 141-0971 1 Gasket, Carburetor

4 1500638 1 Joint, Ball 13 854-0020 2 Washer, Lock (3/8”)

5 868-0001 1 Nut, Hex Jam(1/4”-28) 14 867—0031 2 Nut, Hex (3/8"—24)

6 149-2304 1 Pump, Fuel 15 850-0045 2 Washer, Lock (5/16”)

7 5010134 1 Line, Flex Fuel 16 800-0030 2 Screw, Hex Head Cap

8 503-0865 1 Clamp, Hose (5/16-18 x 1—1/47)

9 502-0354 1 Adapter, Fuel Line

5 Redistribution or publication of this document

by any means, is strictly prohibited.




Fuel System
Natural Gas

5
6
5
/ 7
1 2 3 4
8, 9, 10 (]_HH]NH\ ™~
— —
Q T
- =
[ |
C099
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-1066 Carburetor 5 5050102 2 Nipple, Pipe
150-0638 1 Joint, Ball 6 505-0132 1 Elbow, Pipe
850-0040 1 Washer, Lock (1/4”) 7 307-0312-01 1 Valve, Solenoid (12V)
868—0001 1 Nut, Hex Jam (1/4"—28) 8 141-0971 1 Gasket, Carburetor
2 505-0100 1 Nipple, Pipe 9 854-0020 2 Washer, ET Lock (3/8”)
3 505-0021 1 Bushing, Reducer 10 867-0031 2 Nut, Hex (3/8"—24)
4 148-0597 1 Regulator, Natural Gas
6 Redistribution or publication of this document

by any means, is strictly prohibited.




Fuel System
LP Vapor

5
.
/ 7
1 2 3 4
8,9,10 ; l )
\ S
— —
Q T
| =
[ |
C099
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 148-1066 Carburetor 5 5050102 2 Nipple, Pipe

150-0638 1 Joint, Ball 6 505-0132 1 Elbow, Pipe

850-0040 1 Washer, Lock (1/4”) 7 307-0312-01 1 Valve, Solenoid (12V)

868—0001 1 Nut, Hex Jam (1/4"—28) 8 141-0971 1 Gasket, Carburetor
2 505-0100 1 Nipple, Pipe 9 854-0020 2 Washer, ET Lock (3/8”)
3 505-0021 1 Bushing, Reducer 10 8670031 2 Nut, Hex (3/8"—24)
4 148-0637 1 Regulator, LP Vapor

7 Redistribution or publication of this document

by any means, is strictly prohibited.




10, 11, 12

Fuel System
LPG Liquid

\

PART
NO.

148-1066
150-0638
850-0040
868-0001
179-2728

850-0055
800-0069

JET G G G Q'Y

PART
DESCRIPTION

Carburetor
Joint, Ball
Washer, Lock (1/4”)
Nut, Hex Jam (1/4"—28)
Converter Assembly (See
Separate Page for Part
Numbers)
Washer, Lock (7/167)
Screw, Hex Head Cap
(7/16—14 x 3/47)

PART
NO.

505-0022
502-1030
503-1565
503-0180
502-1031
141-0971
854-0020
867-0031
332-3438

5,6

S NN =2 a2 N)—= =2

3,4
C053

PART
DESCRIPTION

Bushing, Reducer
Connector, Hose
Hose, LPG

Clamp, Hose
Connector, Hose
Gasket, Carburetor
Washer, ET Lock (3/8”)
Nut, Hex (3/8"-24)
Clamp, Loop



REF
NO.

HON

Dual Fuel System
Natural Gas/LPG Vapor Auto Conversion

PART
NO.

141-0971
854-0020
867-0031

QTY
USED

1

PART
DESCRIPTION

Carburetor (See Separate

Page for Part Numbers)
Gasket, Carburetor
Washer, ET Lock (3/8”)
Nut, Hex (3/8"—24)

Co65
REF PART QTY PART
NO. NO. USED DESCRIPTION
5 331-0027 1 Connector, Romex
6 800-0007 2 Screw, Hex Head Cap
(1/4-20 x 17)
7 8700212 2 Nut, Lock Flange (1/4’—20)



7,89

Dual Fuel System
Natural Gas/LP Liquid Auto Conversion

REF PART
NO. NO.

1
2 179-2728
505-0022
502-1030

850-0055
800-0069

DO hW

3 —
(D O,
4 N "/
\ \ 5, 6
13
QTY PART REF PART QTY
USED DESCRIPTION NO. NO. USED
1 Carburetor (See Separate 7 1410971 1
Page for Part Numbers) 8 854-0020 2
1 Converter Assembly (See 9 868-0003 2
Separate Page for Part 10 503-1565 1
Numbers) 11 503-0398 2
1 Bushing, Reducer 12 331-0027 1
1 Connector, Hose 13 332-3438 1
2 Washer, Lock (7/167) 14 800-0007 2
2 Screw, Hex Head Cap
(7/16-14 x 3/4”) 15 870-0212 2

vv]_ 14,15

10

C090

PART
DESCRIPTION

Gasket, Carburetor

Washer, ET Lock (3/8”)

Nut, Hex (3/8"-24)

Hose, LPG

Clamp, Hose

Connector, Romex

Clamp, Loop

Screw, Hex Head Cap
(1/4-20 x 17)

Nut, Lock Flange (1/4"-20)



Carburetor Assembly for Dual Fuel System
Natural Gas/LPG Vapor Auto Conversion

REF
NO.

1

PART
NO.

148-1066
150-0638
850-0040
868-0001
505-0100
505-0021

505-0166
505-0102

148-0597
505-0129

USED

[ G G G G G S

PART
DESCRIPTION

Carburetor
Joint, Ball
Washer, Lock (1/4”)
Nut, Hex Jam (1/4"—28)
Nipple, Pipe
Bushing, Reducer
(8/4NPT x 1/2"NPT)
Tee, (3/4’NPT)
Nipple, Close
(8/4NPT x 1-3/8")
Regulator, Natural Gas
Bushing, Reducer
(1”"NPT x 3/4’NPT)

11

REF
NO.

10
11
12
13
14
15
16
17
18
19

PART
NO.

148-0626
505-0004
505-0356
505-0132
148-0637
307-0312-01
505-0020
505-0099
148-0627
155-1015
148-0994
505-0085

QTY
USED

1
1
1
3
1
2
1
1
1
1
1
1

PART
DESCRIPTION

Valve, Load Adjusting
Nipple, Pipe

Elbow, Reducer — 90°
Elbow, Pipe
Regulator, LP Vapor
Valve, Solenoid
Bushing, Reducer
Nipple, Pipe

Switch, Pressure
Clamp, Muffler
Brace, Fuel System
Nipple, Pipe

Co065



5
o "
==
l‘l%%? 12
REF PART QTY
NO. NO. USED
1 148-1066 1
150-0638 1
850-0040 1
868—-0001 1
2 505-0100 1
3 505-0021 1
4 505-0166 2
5 505-0102 7
6 148-0597 1
7 505-0129 1

Carburetor Assembly for Dual Fuel System
Natural Gas/LP Liquid Auto Conversion

PART
DESCRIPTION

Carburetor
Joint, Ball
Washer, Lock (1/4”)
Nut, Hex Jam (1/4"—28)
Nipple, Pipe
Bushing, Reducer
(8/4NPT x 1/2"NPT)
Tee, (3/4’NPT)
Nipple, Close
(8/4NPT x 1-3/8")
Regulator, Natural Gas
Bushing, Reducer
(1”"NPT x 3/4’NPT)

12

REF
NO.

8

9
10
11
12
13
14
15
16
17
18

PART
NO.

148-0626
505-0107
505-0356
505-0132
502-1236
307-0312-01
505-0020
505-0099
148-0627
155-1015
148-0994

QTY
USED

R G N U (T G G G 0 I e 'y

C090

PART
DESCRIPTION

Valve, Load Adjusting
Nipple, Pipe

Elbow, Reducer — 90°
Elbow, Pipe
Connector, Hose
Valve, Solenoid
Bushing, Reducer
Nipple, Pipe

Switch, Pressure
Clamp, Muffler
Brace, Fuel System



i

REF PART

NO.

NO.

148-1053
148-0604
800-0025

821-0014
148-0625
800-0009

850-0040
862—-0001

QTY
USED

2
2

Gas Converter Assembly

PART
DESCRIPTION

Bracket, Converter — Mounting
Support, Converter Mounting
Screw, Hex Head Cap

(5/16-18 x 5/8”)

Nut, Whizlock (5/16—18 x 1/2”)
Converter Assembly, Gas
Screw, Hex Head Cap

(1/4—20 x 1-1/2)

Washer, Lock (1/4”)
Nut, Hex (1/4"-20)

4

S

1 2

AN
N

PN

>

9
e

11
REF PART QTY PART
NO. NO. USED DESCRIPTION
9 502-0942 1 Elbow, 90
10 503-1988 1 Hose, Engine Coolant
(5/8 ID x 15—1/2” Long)
11 503-0183 4 Clamp, Hose
12 502-0943 1 Connector, Hose (3/8”NPT)
13 505-0099 1 Nipple, Pipe (1/4’NPT)
14 307-0268-01 1 Valve, Solenoid
15 503-1988 1 Hose, Engine Coolant
(5/8 ID x 21—-1/2” Long)
13 Redistribution or publication of this document

by any means, is strictly prohibited.



Governor

21

=Y
TH

17
16\\
L |
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NQ. g50NPB40 USED WasherPE&QWﬁlT,ON
10 526-0018 4 Washer, Flat (1/4”)
1 150-2644 1 Bracket, Governor 11 800-0602 4 Screw, Hex Head Cap
2 Rod, Governor (1/4—28 x 3/4”)
150-2616 1 14.5” 12 8000008 1 Screw, Hex Head Cap
1502615 1 15.5” (1/4—20 x 1-1/4”)
3 150-0638 1 Joint, Ball 13 868-0001 3 Nut, Tappet (1/4’—28)
4 800-0051 2 Screw, Hex Head Cap 14 1502614 1 Bracket, Governor
(8/8-16 x 1-3/47) 15 332-1554 1 Clamp, Loop
5 850-0051 2 Washer, Lock (3/8”) 16 2310148 1 Adaptor, Generator
6 870-0212 2 Nut, Self—Lock (1/4’—20) 17 150-2651 1 Pick—up, Magnetic
7 800-0005 2 Screw, Hex Head Cap 18 150-2620 1 Lever, Governor
(1/4—20 x 3/4”)
8 150-2692-01 1 Governor
14 Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

-0 VWoONOOOGOLA~,ON =

—_ -

16

PART
NO.

405-3176
405-1054
1304246
1304245
1304252
1304361
130-3929
503-0490
503-0491
130-1236
511-0075

QTY
USED

T QG G T G G G G T G G Y

3
%
oo
oL
59
2
o

o
..‘
22
%,

,
LR
CINIGLAL
RURRXER,
SRR
%
SRR

2
2

o,
2
25

.
e
e
ores:
SRR
LRRRR
AR

o
&
9200

%
ole,
2o,

2
G

000s
0o,

%
%
%
KA
e 2te:
T tey:

2
0.:.
225

egre

2
2
oo,

%

PART
DESCRIPTION

Panel, Front

Flange, Air Duct

Guard, Belt — Right Side
Guard, Belt — Left Side
Guard, Belt — Lower
Radiator (Includes Cap)
Cap, Radiator

Hose, Radiator — Lower
Hose, Radiator — Upper
Fan

Belt, Drive

Radiator

REF
NO.

12
13
14
15
16

17
18

15

PART QTY
NO. USED
503-0365 4
504-0003 1
821-5000-05 18

821-5002-03 4

821-5003-01

870-0114
517-0245

14

6
1

5
PART
DESCRIPTION

Clamp, Hose

Cock, Drain

Screw, Cap Hex Head
(#10-32 x 1/27)

Screw, Lockhead
(1/4-20 x 1/27)

Screw, Lockhead
(5/16-18 x 1/27)

Nut, Retainer (5/16"—18)

Plug



Muffler

»

4,5 3

&/ — —
| ] X } [ ] | b
o MpaY
O | < |
| I\
e 17 | 7
| |
11,12 [ |
|
12,13
8
9
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 155-0978 1 Shield, Heat 9 505-0454 1 Union (27)
2 155-0988 1 Muffler 10 155-1430 4 Spacer, Muffler
3 140-0649 2 Band Assembly 11 800-0037 4 Screw, Hex Head Cap
4 813-0105 2 Screw, Round Head Machine (5/16-18 x 3”)
(10-32x 17) 12 870-0048 10 Nut, Lock (5/16—18)
5 870-0188 2 Nut, Lock (10-32) 13 800-0026 6 Screw, Hex Head Cap
6 155-1420 1 Shield, Rain (5/16—18 x 3/4”)
7 505-0203 1 Coupling (27) 14 155-3000 2 Support, Muffler
8 155-1593 1 Tube Assembly, Exhaust
16 Redistribution or publication of this document

by any means, is strictly prohibited.




REF
NO.

1

[o)JN6, ¢

© o~

10

PART
NO.

338-3322
323-1304
323-1306
357-0030
323-1200
332-3276-01

332-0604
332-1043

319-2006-01
319-2006-02
815-0538

QTY
USED

A/R

o N

Wiring Harness
Engine to Control

PART
DESCRIPTION

Harness, Wiring — Engine to
Control
Housing, Connector (6 Place)
J2)
Housing, Connector (8 Place)
(J1)
Rectifier, Silicon (CR1)
Socket, Contact
Bracket, Mounting — Terminal
(Includes Parts Marked *)
*Block, Terminal (5 Place)
*Jumper
*Bracket, Mounting
Marked “26” (T26)
Marked “GND” (GND-ENG)
*Screw, Machine Round Head
W/IT (#8-32 x 1/2")

17

REF
NO.

11

12

13

14

15
16
17
18
19
20
21
22

PART
NO.

309-0641-03

309-0641-07

193-0448
323-1549

323-1548
323-1492
120-1312-02
166-0853
323-1492
323-1546
323-1591
323-1548

QTY
USED

1

1

1

1

1
4
1
1
AR
1
1
1

PART
DESCRIPTION

Closes at
(S1)
Closes at

Switch, Oil Pressure
14 Ibs. Descending
Switch, Oil Pressure
20 Ibs. Descending
(S5—Pre—Alarm)
Sender, Oil Pressure (E1)
(Includes Parts Marked #)
# Connector, Receptacle — 4
Place
#Wedge, Receptacle
# Socket, Contact
Manifold, Oil Pressure
Harness, Ignition
Socket, Contact
Plug, Connector — 4 Place
Plug, Seal
Wedge, Plug (4 Pin)

_ o~ =

Redistribution or publication of this document
by any means, is strictly prohibited.



Coolant Heater

_ _ |
14, 15, 16 :
e
4

REF PART QTY PART REF PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 505-0099 1 Nipple, Close (1/4 x 7/8”) 10 319-2407 1 Box, Extension
2 505-0018 1 Bushing, Reducer (1/2 x 1/4”) 11 319-2408 1 Cover, Extension
3 502-1256 1 Elbow, Connector 12 8150652 2 Screw, Hex Head Slot
4 1304281 2 Tube, Heater (10-32x 1/27)
5 503-1988 A/R Hose, Coolant — High Temp. 13 333-0568-01 1 Heater, Engine Coolant 120V
6 503-0183 4 Clamp, Hose 14 505-0101 1 Nipple, Close (3/4”)
7 148-1038 1 Bracket, Coolant Heater 15 505-0060 1 Tee, Pipe (3/8”)
8 821-0010 2 Screw, Hex Head 16 502-1215 1 Connector, Male

(1/4-20 x 1/27)

9 821-0014 2 Screw, Hex Head

(5/16-18 x 1/27)

18 Redistribution or publication of this document
by any means, is strictly prohibited.




Control Heater

300-4515-01

Outside Floor Installation

PART
DESCRIPTION

Mount, Cable Tie

Label, Caution

Heater Assembly, Control
(120V)

Cable Assembly, Control
Heater

PART
NO.

332-0942
800-0024

870-0257
856-0008

PART
DESCRIPTION

Tie, Cable

Screw, Hex Head Cap
(5/16—18 x 3/4”)

Nut, Hex (5/16—18)

Washer, EIT (5/16”)



Low Coolant Level Switch

17,13,18 19 15, 16

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 405-4659 1 Plate, Low Level Switch 11  338-3615 1 Harness, Low Coolant Level
2 502-0801 1 Connector, Hose — Male 1/4” (Includes Diode)
3 193-0329 1 Switch. Coolant Level 12 357-0030 1 Diode (Included in Harness)
4 8700212 2 Nut, Lock Head (1/4"-20) 13 502-0156 1 Elbow, Street Pipe
5 502-0802 1 Bushing, Reducer (1/2 x 1/4”) 14 526-0110 1 Washer, Copper
6 503-0685 4 Clamp, Hose 15 502-0029 3 Bushing, Reducer
7 503-1418 1 Hose, 1/4” ID, 18” Long 16 502-0395 3 Connector, Hose
8 093-0065 2 Tubing, Copper 2” Long (1/8 NPT x 3/8” Hose)
9 503-1418 1 Hose, 1/4” ID, 25” Long 17 505-0017 1 Bushing, Reducer
10 821-0016 2 Screw, Lock Head 18 5020164 1 Tee, Street
(5/16-18 x 3/4”) 19 504-0003 1 Valve, Drain
20 Redistribution or publication of this document

by any means, is strictly prohibited.



Alarm Boards

VOLT REG

Alarm Relay Board

|
Iy
!
|
I
| 3
! i @ |TB3 | |TB4 | |TB5 @J
! : |TES | H:: 1
1 I— ——————————— J J2 TB7 | H !
| = =
| K I
| g I

L W - 3200 ]

| e — I ® '+ Harness Alarm Board
| |00 i
! VOLT REG ! !
i i if — ':‘j
1 f [
} 2 1
: ! !? - 3
‘ i ! |1|2|3|4|5|s|7|a|9|1o|11|12|13|14|15|1s| M
! | e ] TR [T =
‘ | | J ] ] X 4
A N ,
I Q_ ] ° 1" I
| = = .
1 k_ 1
‘ P3 /
: @ o @ o :
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Alarm Relay PCB, 12V 3 870-0517-01 4 Stand—Off, Alarm Board
300-4111-01 1 Without Form C (-=1/4" Long)
300—4111-03 1 With Form C 4 338-2875 1 Harness, Form C Board
2 815-0937 6 Screw, Pan Head 5 870-0517-02 2 Stand-Off, Alarm Board
(#6-32 x 1/2) (I-5/16” Long)

21



Audible Alarm

i % 2/ 1
[\ N \ - / Vi
‘\‘
2
4
\
g/) @
S
3
KL39
REF PART QTY PART REF PART QTYy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 333-0133 1 Signal, Audible 4 870-0183 2 Nut, Hex W/ET (#6-32)
2 3190898 1 Plate, Audible Signal
3 815-0385 2 Screw, Machine — Round
Head (#6-32 x 1/2)
22 Redistribution or publication of this document

by any means, is strictly prohibited.




REF  PART
NO. NO.

1 307-2868
2 338-3366
3 815-0937

Over/Under Voltage

QTY PART REF PART QTY PART
USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Relay, Over/Under Voltage 4 332-1445 AR Tie, Cable
1 Harness, Over/Under Voltage 5 322-0431-03 1 Lamp, Indicating
4 Screw, Pan Head — Crossed
Recessed Thread Forming
(6-32x1/2)

Redistribution or publication of this document
23 by any means, is strictly prohibited.






Cummins Power Generation
1400 73rd Ave. NE
Minneapolis, MN 55432 USA

Phone 1 763 574 5000

Toll-free 1 800 888 6626

Fax 1 763 574 5298

Email ask.powergen@cummins.com
Wwww.cumminspower.com

Cummins®, the “C” logo, and “Our energy working for you.
are trademarks of Cummins Inc.

©2010 Cummins Power Generation, Inc. All rights reserved.

»




	Introduction
	Index Manual I
	Governor
	Fuel
	Radiator
	Chassis
	Exhaust
	Engine Control
	Generator Control
	Generator
	Numerical Index
	Supplement Parts Manual II
	Air Cleaner
	Engine Accessories
	Fuel System
	Governor
	Radiator
	Muffler
	Wire Harness
	Alarms



